Club Car |8

2000

ILLUSTRATED
PARTS LIST

CARRYALL I, CARRYALL II,
CARRYALL TURF I, CARRYALL Il PLUS,
AND CARRYALL VI VEHICLES

MANUAL NUMBER 102067402
EDITION CODE 0899D0704B






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 2000 Carryall® vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehi-
cles, sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric
vehicles only, and section 16 pertains to tools that are used on all Club Car products. Note that there are
two or three flags on the outside edge of each page. The first flag contains the section number of which
that page is a part. The other flag (or flags) contains either the letter G or E, signifying that the page per-
tains to either the gasoline or electric vehicle only, or to both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page applies
to all Carryall vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative posi-
tions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list page,
and gives the page title at the top, then the item numbers (corresponding to the numbers on the illustration),
part descriptions, and quantity of parts used. Some item numbers have more than one part number
because several models and/or configurations of a component are represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to /evel 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that

particular spread.
Club Car |

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com

© 1999, CLUB CAR, INC.
All rights reserved.
This manual effective July 26, 1999







CONTENTS

BODY AND TRIM SECTION n
FRONT BODY AND TRIM ....oouiiimieimiiimiieseesseessseessessssesesse s sessssess st 1-3
SEATS AND SUPPORT STRUCTURE- CARRYALL I, II, TURF Il AND Il PLUS .......ccccoooomimiimiiineneineneeienenenns 1-5
SEATS AND SUPPORT STRUCTURE= CARRYALL VI w....couuiiiiiimiiineiseineicesiseesesessssessssesssesssessessesaeens 1-7
TILT BED, HINGE, AND LATCH-CARRYALL | ....ccecoriiiiiiiiiriiiininicniiieseiee s 1-9
LATCH PLATE-CARRYALL |, I, TURF Il AND Il PLUS; PROP ROD-CARRYALL II, TURF II, AND Il PLUS ..... 1- 11
TILT BED, HINGE AND LATCH- CARRYALL II, TURF Il AND [I PLUS .....cccoooiiiiiinriineeiicnieseneieneieseeessineees 1-13
CARGO BOX—CARRYALL TURF Il ..o 1-15
ACCESS DOOR AND SIDE DOORS—CARRYALL VI ......cccooviuriiuriiiiimiemieseiessiesessesesasssssseesssesssessssessses e 1-17
FLAT BED ASSEMBLY—CARRYALL VI ...ccccoumiiiiiiiiiniiiceiiissssisesessessssesesss s 1-19
FLAT BED TRIM—CARRYALL VI ...ttt 1-21
REAR BODY TRIM-CARRYALL I, II, TURF I AND Il PLUS ....ccccooimiiiiniiineiinniissseiessssisssssesessssssseesesen 1-23
REAR BODY TRIM—CARRYALL VI ....iiiiiiiieiineieneeeseesesesissess oo 1-25

WHEELS AND TIRES SECTION
WHEELS AND TIRES ....ccouuiiimiiieeiiseseesesesessssssesss st 2-3

DECALS SECTION
DECALS— CARRYALL I, I, TURF 11, AND 1 PLUS .....cviiiiiiimriiriineisceiiseesiesieesseessses s 3-3
DECALS- CARRYALL I, I, TURF II, AND Il PLUS, CONTINUED ......ccccoouuimiiiimiiinemisnsisnssinesesesssesessseenenes 3-5
DECALS—CARRYALL VI ..ot 3-7
DECALS—-CARRYALL VI, CONTINUED ......ccsvviiumriiimrimiieniesssseenssesssssss s 3-9

BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION
REAR BRAKE ASSEMBLY, SELF-ADJUSTING— CARRYALL | .....ccoooouuiiiimiiiiniiiesniieeseienesiessssseseseesenena 4-3
REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED- CARRYALL II, TURF II, Il PLUS AND VI .....cccccccvuunnnn. 4-5
BRAKE PEDAL AND CABLE ASSEMBLY- VEHICLE WITH TWO-WHEEL BRAKING ........cccoocoomvuennriirinniinnees 4-7
BRAKE PEDAL AND CABLE ASSEMBLY- VEHICLE WITH FOUR-WHEEL BRAKING ........ccccoocuiruieniianeennn. 4-9
FRONT BRAKE ASSEMBLY— VEHICLE WITH FOUR-WHEEL BRAKING .........ccccocoiiuriineieneeseeseeenceiieneons 4-11
ACCELERATOR PEDAL ASSEMBLY—- ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES .................. 4-13
ACCELERATOR PEDAL ASSEMBLY— ELECTRIC CARRYALL Il AND VI ....ccooooouiimiiiiiiiicnieeneieseeeneinseneeees 4-15

STEERING, FRONT AND REAR SUSPENSION SECTION
STEERING COLUMN ...t 5-3
STEERING GEAR ASSEMBLY ......coouiiiiiiiiiiniieneesesesssess s 5-5
FRONT SUSPENSION, UPPER- VEHICLE WITH TWO-WHEEL BRAKING ........coorrurierreeereeneenceesceeieneons 5-7
FRONT SUSPENSION, LOWER- VEHICLE WITH TWO-WHEEL BRAKING .........cooriieiiiinnirieneieseseeiesenennns 5-9
FRONT SUSPENSION, UPPER- VEHICLE WITH FOUR-WHEEL BRAKING .......ccoouiiiiiriireineennerseeniennens 5-11
FRONT SUSPENSION, LOWER- VEHICLE WITH FOUR-WHEEL BRAKING.........cccoocoimriiiririinnieseneeiecenenans 5-13
REAR SUSPENSION=CARRYALL | ....cociuiimiimimeeieneeeseesesesssessssessesssessssssssesssss s 5-15
REAR SUSPENSION- CARRYALL I, TURF II, Il PLUS, AND VI ....cciiiiriiiiieiiceineesienesesseesseseesssesseneons 5-17
STABILIZER BAR, GASOLINE VEHICLE— CARRYALL II, TURF II, [l PLUS, AND Vl......ccoooiiriimiiniiiniincennees 5-19

2000 Carryall Vehicle lllustrated Parts List



CONTENTS

ELECTRICAL SYSTEM- GASOLINE VEHICLE SECTION ﬂ
FORWARD/REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE ........ccocooimiiiiniiiinrieseciiesesissseeeneeennn 6-3
WIRING=GASOLINE CARRYALL | ...iouiiiiimiiisieieseeiesssesis e 6-5
WIRING=GASOLINE CARRYALL Il ..o 6-7
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE— CARRYALL I, Il, AND TURF Il ......cccoovvonmriinnnianane. 6-9
ELECTRICAL COMPONENTS, FRONT BODY- GASOLINE CARRYALL |, II, TURF II, AND Il PLUS ................ 6-11
HEADLIGHTS— GASOLINE CARRYALL TURF Il .....coouiiiiiiiiiiiineiiecseiisesesie e 6-13
WIRING— GASOLINE CARRYALL TURF Il ...t 6-15
WIRING-GASOLINE CARRYALL Il PLUS ... 6-17
WIRING=GASOLINE CARRYALL VI ..ot 6-21
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE— CARRYALL Il PLUS AND VI ......ccooourvviriieniiannne. 6-23
ELECTRICAL COMPONENTS, FRONT BODY— GASOLINE CARRYALL VI ... 6-25
CONTROLS AND GAUGES—-GASOLINE CARRYALL VI ... 6-27
ELECTRICAL COMPONENTS, REAR BODY— GASOLINE CARRYALL VI ......cccooouuiriiiimriininiiieneiissneeseneeen, 6-29
STARTER/GENERATOR ASSEMBLY  ......couumiiiimiiimieiessissesssssssessessssse s 6-31
STARTER/GENERATOR MOUNTING ....ccovoimriiireimiceiiinsessesscssseasses s 6-33
BATTERY=GASOLINE VEHICLE .......ccovuiuriiirrieieneiiesesiesesssssi s 6-35

ENGINE SECTION
FE290 ENGINE— SHROUDS AND BRACKETS ... 7-3
FE290 ENGINE—- IGNITION COMPONENTS AND FLYWHEEL ........oomriirriinneinnciisssiessscssss oo 7-5
FE290 ENGINE= OIL CIRCULATION ... 7-7
FE290 ENGINE— CYLINDER HEAD ... 7-9
FE290 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR .......ccoooorriinniiinniiisnniesnnssss s 7-11
FE290 ENGINE— CRANKCASE AND CRANKSHAFT ......cooiiiiiriiiriiiiniiesssiisesissesessssesssssssssse s 7-13
FE350 ENGINE— SHROUDS AND BRACKETS .........ciiriiimriiineiineissscsssssisssssssscsssssss s 7-15
FE350 ENGINE— IGNITION COMPONENTS AND FLYWHEEL ........oiiriinriinneiinnceissscesssssssssssssscsenceen 7-17
FE350 ENGINE= OIL CIRCULATION .......oiiiumiiiimiiieinisisnssesesiseessss s 7-19
FE350 ENGINE— CYLINDER HEAD ........oriiimriiiceieseiseseess s 7-21
FE350 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR .......ccooooorriinniiinneiisnncesnnesnsssessscssenseenn 7-23
FE350 ENGINE— CRANKCASE AND CRANKSHAFT ......ccoiriiiriiiriiiiiniiessiinesissesissssesssssessse s 7-25
ENGINE MOUNTING .....oooiiiimrciiiceisseeses e 7-27

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUEL SYSTEM ..ot 8-3
CARBURETOR ASSEMBLY, FE290 ENGINE— CARRYALL | AND Il ....coiviuriiimriiicneiseneesenesiessseseneeeenenes 8-5
CARBURETOR ASSEMBLY, FE350 ENGINE- CARRYALL TURF I, Il PLUS, AND VI .....ccooooooriiinniiinncinees 8-7
CARBURETOR INSTALLATION ... ssssss s 8-9
GOVERNOR AND ACCELERATOR CABLES .......oooiiiiiiiriiiriiiinsiiiesssiesssss s 8-11
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— CARRYALL | ....ccccooouriuimmiminiiieneeineseissesesesesseeesenenas 8-13
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— CARRYALL II, TURF II, AND Il PLUS ......c.coccooviuinnnnnna. 8-15
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— CARRYALL VI ........ccooriiirriireiinnnisnneisssscesenisesnenenas 8-17

EXHAUST SYSTEM SECTION
EXHAUST SYSTEM, FE290— CARRYALL | AND Il ....occiiiuiiiimiiiiceiicneieseeiienesisssssissssessssesssssee s 9-3
EXHAUST SYSTEM, FE350— CARRYALL TURF II, Il PLUS, AND VI ... 9-5

2000 Carryall Vehicle lllustrated Parts List



CONTENTS

TORQUE CONVERTER SECTION m
DRIVE CLUTCH .o s 10-3
DRIVEN CLUTCH ..ottt 10-5
UNITIZED TRANSAXLE- GASOLINE VEHICLE SECTION m
UNITIZED TRANSAXLE, GASOLINE VEHICLE— GEAR CASES AND BRACKETS ........ccccoommiumeruieniienieeneennn. 11-3
UNITIZED TRANSAXLE, GASOLINE VEHICLE- F&R TRANSMISSION AND GEAR REDUCTION ................... 11-5
UNITIZED TRANSAXLE, GASOLINE VEHICLE— DIFFERENTIAL AND AXLES ........ccooomiriiimiineciseneienceneeane. 11-7
ELECTRICAL SYSTEM- ELECTRIC VEHICLE SECTION m
FORWARD/REVERSE SWITCH— POWERDRIVE VEHICLE .........oviuiiiiriiieiieieceissessiesesesseessssseesseseseneons 12-3
MULTISTEP POTENTIOMETER— POWERDRIVE CARRYALL | ... 12-5
WIRING— CARRYALL | POWERDRIVE VEHICLE .......coouriiriiriiineiicesisseeiesseeseesssssssssssessssess s 12-7
ELECTRICAL COMPONENTS, FRONT BODY- CARRYALL | AND Il POWERDRIVE VEHICLES .................... 12-9
BATTERIES, CHARGER RECEPTACLE— CARRYALL | POWERDRIVE VEHICLE .........cccoosiiunirienieenieeneennn. 12-11
COMPUTER, CONTROLLER, AND SOLENOID- CARRYALL | POWERDRIVE VEHICLE ..........cccooouviriiiannnnnns 12-13
CONTINUOUSLY VARIABLE POTENTIOMETER- CARRYALL Il AND VI POWERDRIVE VEHICLES .............. 12-15
WIRING— CARRYALL Il POWERDRIVE VEHICLE .......coouiiimriiriiiemieesieeieesesesesssssssssssssesssesssesssessess e 12-17
COMPUTER, CONTROLLER, AND SOLENOID — CARRYALL Il POWERDRIVE VEHICLE .........cccoooeriiniiine 12-19
BATTERIES, CHARGER RECEPTACLE- CARRYALL Il POWERDRIVE VEHICLE .........cooviviniiiniiseneiienenes 12-21
WIRING— CARRYALL VI POWERDRIVE VEHICLE .........coruiiiiiriineiiccmiseeieseeeseissessssssssessssssssssssssess oo 12-25
ELECTRICAL COMPONENTS, FRONT BODY- CARRYALL VI POWERDRIVE VEHICLE .........ccccocoovuuniiunnen. 12-27
CONTROLS AND GAUGES- CARRYALL VI POWERDRIVE VEHICLE .........coovuiiiiiieniieseiseneieseeeseesceineens 12-29
ELECTRICAL COMPONENTS, CENTER BODY— CARRYALL VI POWERDRIVE VEHICLE ........c..ccoocvveniuennne. 12-31
ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED- CARRYALL VI POWERDRIVE VEHICLE ....... 12-33
ELECTRICAL COMPONENTS, REAR BODY- CARRYALL VI POWERDRIVE VEHICLE ........cccccooommivniirennens 12-35
BATTERY CHARGER SECTION m
POWERDRIVE BATTERY CHARGER, DOMESTIC-CARRYALL | AND Il ......coocvviimiiiminiienenieneiiiseneeeesenennns 13-3
POWERDRIVE BATTERY CHARGER, EXPORT—CARRYALL | AND Il ....coiriimmiiiemieniieneeeneeeneeseeeseenieneens 13-5
POWERDRIVE BATTERY CHARGER, EUROPEAN-CARRYALL | AND Il ......ovvuiimiriiniieneeeseeneeeseeseeneens 13-7
ONBOARD POWERDRIVE BATTERY CHARGER, DOMESTIC-CARRYALL VI ......ccccooomiriiiimirinnnirisnniienenenns 13-9
ONBOARD POWERDRIVE BATTERY CHARGER, EXPORT=CARRYALL VI ....ccccoooviriimiiininieneiesenenienenenns 13-11

ELECTRIC MOTOR SECTION
MOTOR-POWERDRIVE ELECTRIC VEHICLE .......couiuiumieiiieieeeeesesesseesssseesssessssssssssessssesesssesssesessssesenes 14-3

TRANSAXLE- ELECTRIC VEHICLE SECTION

TRANSAXLE, TYPE G— POWERDRIVE ELECTRIC VEHICLE ........ooiiii e 15-3

MAINTENANCE AND SERVICE TOOLS SECTION

MAINTENANCE AND SERVICE TOOLS ... e s s e s 16-3
MAINTENANCE AND SERVICE TOOLS, CONTINUED ........cccoiiiiiiiiiiiiic e 16-5

INDEX SECTION

2000 Carryall Vehicle lllustrated Parts List






BODY AND TRIM n



/ [
VA

Page 1-2 2000 Carryall Vehicle lllustrated Parts List



FRONT BODY AND TRIM

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101734802 | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5)
(CARRYALL Il, TURF 11, 1l PLUS AND V1) woooooooooooeoeeoeoeoeoeoeeeeeeoeee 1 :
2 1010435 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 w.vvvvvvovrrooeeee oo 2 | 2
3 7473 NUT, NYLON LOCK, 5/16 = 18 wrrrrooee oo 4| 4
4 1010546 Y= Yo == oo 2 | 2
5 1015405 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 2 wvvvvvvooooooeoeeeoeooeoeoeoeoeo 2 | 2
6 1017080 | KIT, FRONT BUMPER (INCLUDES ITEMS 7 = 10) rvoovvoooooeeeoeoeooeoeeooeeeee oo 1 1
7 1016868 YOI =1t =10 N 3 S 1 i
8 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 +roeeseoooooeoeooooeooeeooooeoeeoeoeoen 2 | 2
9 7473 NUT, NYLON LOCK, 5/16 = 18 wovvoooere oo 2 | 2
10 1016967 RIVET, BLIND PUSH TYPE ...eoooooooeoeoeoeoe oo oo 2 | 2
11 | 101670201 | NAMEPLATE, CLUB CAR (SILVER) w.ooooooooooooooeoeeoeoooeoeoeeeoeoeoeeeoeeeeeeeeeeee e 1 i
12 | 101692504 | BODY, FRONT (GRAY) w.ooooooooooooooeoeeeoeoeoeoeeeee oo 1 i
12 | 101693904 | BODY, FRONT WITH HEADLIGHT OPENING (GRAY) (CARRYALL VI ONLY) ... i 1
12 | 101693909 | BODY, FRONT WITH HEADLIGHT OPENING (GREEN) (CARRYALL TURF Il) ... 1 1
13 1011014 | TRIM, FRONT BODY oo oo ee oo 1 1
14 7251 | SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 rvoooooooooooooooeoeeoeoooeoeeeeoeoeeooe 2 | 2
15 1010435 | BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 rovoooooooooooooooeeeeooooeooeeeoeo 2 | 2
16 1241 | WASHER, FLAT, 5/16 ...oooooooooeeeoeeeeoeo oo oo eeeeee s eeeeee e 2 | 2
17 7473 | NUT, NYLON LOCK, 5/16 = 18 1rrvoooeoo oo 2 | 2
18 1011017 | SCREW, FLANGE LOCK --vooooooeoooeoeoeeeeeoeoeeoeoeeeo oo 6 | 6
19 1011394 | NUT, SLAB BASE “T’ (PACKAGE OF 4) ..oooooooooooooeoeoeeoeeoeeeeooeoeeeeeoeoeeeeeeeee 1 :
20 | 101347501 | TRIM, SIDE BUMPER GUARD (CARRYALL | ONLY) woooooooooeooooeeoeeoeoeeoeeeen 2 | 2
20 | 101347502 | TRIM, SIDE BUMPER GUARD (CARRYALL Il, TURF Il, AND Il PLUS) w...oooooovooooo 2 | 2
20 | 101347503 | TRIM, SIDE BUMPER GUARD (CARRYALL VI ONLY) oo 2 | 2
21 1012047 | SCREW, SELF-TAPPING, #8 = 32 X 3/8 ...oooooooooooooooeeeoeoeooeoeeeoeoeoeeeeeoeoeee oo 8 | s
22 1014645 | KIT, SNAP WASHER (BLACK) (INCLUDES ITEMS 23 - 26) ....ooooooooeoooeoooeooo 2 | 2
23 N/A NUT, SPEED, #10 = 32 -ooooooooeeoooeoeeeoeoooeoeeeeeooe oo 1 i
24 N/A WASHER, CUP, #10 worvoooeoooeoeoeoeeooo oo 1 i
25 N/A SCREW, SHEET METAL, #10 X 34 oo 1 :
26 N/A COVER, SCREW HEAD .oooooo oo 1 1
27 7973 | RIVET, ALUMINUM POP, 316 oo 5 | 5
28 1015032 | MAT, FLOOR, FRONT oo 1 1
29 1013343 | COMPONENT, DASH, PASSENGER SIDE (BLACK) «..vvoooovoeooooooeoeeeooeoeoeeeoeoe 1 1
30 | 101660404 | PANEL, CENTER DASH (BLACK) w.oooooooooooooeoeoooeoooeeeesoeeseoeeeee oo 1 1
31 1013344 | COMPONENT, DASH, DRIVER SIDE (BLACK) wrrvroooreeo oo 1 i
32 1013422 | KIT, CUP HOLDER (INCLUDES ITEMS 33 AND 34) (CARRYALLTURFIIONLY) ...| 2 | 2
33 7847 SCREW, HEX HEAD CAP, 1/4 = 20 X 34 —oovvvooooooooeoeooooeoeoeeooeoeoeeooeeeeeoeeee 2 | 2
34 1016952 UsNUT, /4 = 20 coooooeoeeeeeeeeeeeeeoe oo eeeee e 2 | 2
35 | 101870401 | EXTRUSION, FENDER (VEHICLES WITH FOUR-WHEEL BRAKES) ..........oovvvvoo. 2 | 2
36 1010434 | BARREL, PLASTIC (VEHICLES WITH FOUR-WHEEL BRAKES) +......ooooovoooroor.. 12 | 12

2000 Carryall Vehicle lllustrated Parts List Page 1-3






SEATS AND SUPPORT STRUCTURE-
CARRYALL |, I, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101564502 | ASSEMBLY, SEAT BOTTOM (WHITE) (INCLUDES ITEMS 2 - 9) «.ooovvovroreeeoe. 1 1
1 | 101564503 | ASSEMBLY, SEAT BOTTOM (BLACK) (INCLUDES ITEMS 2 - 9) ...ooooooooeoooeor. 1 1
1 | 101564505 | ASSEMBLY, SEAT BOTTOM (GRAY) (INCLUDES ITEMS 2-9) woooooooooooooooooo i 1
2 1013309 STRAP, SEAT BOTTOM w.ooooooooeoeoeoeoeoeooeoeoeeeeeeoeeeeeeeeee oo 1 1
3 | 101954301 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooeoooooeeeoeoeoe oo 5 | 5
4 332 T = I S 1 5 | 5
5 | 101894303 STIFFENER, SEAT oo 1 i
6 1010543 IS 10 1o SO 5 | 5
7 1013311 BUMPER, SEAT, SHORT . eeeooooe oo eeeeeeee s eeeeeee s 4| 4
8 | 101562702 COVER, VINYL SEAT BOTTOM (WHITE) w.vvvvoooooooooeoeoeoeoeeoeeeoeeeeeee e 1 i
8 | 101562704 COVER, VINYL SEAT BOTTOM (BLACK) wvvvvvvooooooeeooeoeoeoeeoeoeoeeooeeeeeeoeee 1 i
8 | 101562710 COVER, VINYL SEAT BOTTOM (GRAY) weovvoooooooeoeoooeoeeeeoeeoeeeooeeeeee oo 1 i
9 1013312 BUMPER, SEAT, LONG .orrrr e eeeoooe oo eoeeeee oo 1 1
10 | 101888501 | ASSEMBLY, ARM REST, PASSENGER ..oooooooooooe oo 1 i
11 | 101888502 | ASSEMBLY, ARM REST, DRIVER ....ooooooooooooooooeoeoeoooeoeeeeoe oo 1 i
12 1010434 | BARREL, PLASTIC ooooooooooeoeoeeeeoeoeeoeeeoeoeoeeeeee oo 5 | 5
13 | 101963901 | TRIM, SEAT BOTTOM, REAR ...oooooooooooeooooeoeeeeeee oo 1 1
14 | 101964001 | TRIM, SEAT BOTTOM, FRONT oooooooooooeeoeooooeoeeeeoeoeeeeeeeee oo 1 i
15 | 101565202 | ASSEMBLY, SEAT BACK (WHITE) (INCLUDES ITEMS 16 AND 17) wovvvvvovooreeoo. 2 | 2
15 | 101565205 | ASSEMBLY, SEAT BACK (BLACK) (INCLUDES ITEMS 16 AND 17) wovvvvvvvsereoo. 2 | 2
15 | 101565206 | ASSEMBLY, SEAT BACK (GRAY) (INCLUDES ITEMS 16 AND 17) woooooooooeorrr. 2 | 2
16 | 101562602 COVER, VINYL SEAT BACK (WHITE) «-vooooooooooo oo 1 i
16 | 101562604 COVER, VINYL SEAT BACK (BLACK) ooooooeooooooeoeeoooeoeeeeoeeoeeeoeoeeeeee oo 1 i
16 | 101562605 COVER, VINYL SEAT BACK (GRAY) .-ovoooooooeooooeeoeeoeoeooeoeeeeeoeoeeeeooeeeeee oo 1 i
17 1013335 CAP, SEAT BACK (BLACK) oo oeeeeoe oo eeeeeeeeees oo 1 1
18 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooooooooeoeeeeeoeoeoeoeeeoeeeeeeee e 8 | 8
19 8248 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 - oooooooooooooeoeooooeeoeeeoeoe 8 | 8
20 | 101958601 | BOLT, ROUND-HEAD SQUARE-NECK, 1/4 - 20 X 3/4 woooooooooooooooooooooooeoeoooooeooo 10 | 10
21 | 101835601 | NUT, FLANGE, 1/4 - 20 w..ooooooooooeooooeeoeoeoeeeoeeeeeseeeeeeeeee e eeeeeee e eeeeee e eeeee e 10 | 10
22 1015239 | PANEL, SEAT SUPPORT ...voooooooooooooeeeeeeoeooeoeeeeee oo eeeoeeeeee e eeeeeee e 1 i
23 | 101963301 | BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 3/ wrrrroooooooeooooooooeoooooeo 4 | a4
24 | 101963401 | NUT, FLANGE, 5/16 - 18 woovooooooooooooeoooeoooeoeeeoeoooeoeeeee oo 4| 4
25 1014321 | SCREW, TRUSS TORX HEAD, 1/4 - 14 X 3/4 wooooooooeoooeeeoeooeeeeeeeoeeeeeoeeee oo 4 | a4
26 1014387 | CAP, CORNER o.ooooeeoeoeoeeoeee oo 2 | 2

2000 Carryall Vehicle lllustrated Parts List Page 1-5



— @

ed Parts

Page 1-6 2000 Carryall Vehicle Illustrat



SEATS AND SUPPORT STRUCTURE-

CARRYALL VI
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101564502 | ASSEMBLY, SEAT BOTTOM (WHITE) (INCLUDES ITEMS 2 - 9) «.ooovvovroreeeoe. 1 1
1 | 101564503 | ASSEMBLY, SEAT BOTTOM (BLACK) (INCLUDES ITEMS 2 - 9) ...ooooooooeoooeor. 1 1
1 | 101564505 | ASSEMBLY, SEAT BOTTOM (GRAY) (INCLUDES ITEMS 2-9) woooooooooooooooooo i 1
2 1013309 STRAP, SEAT BOTTOM w.ooooooooeoeoeoeoeoeooeoeoeeeeeeoeeeeeeeeee oo 1 1
3 | 101954301 SCREW, HEX HEAD CAP WITH ADHESIVE PATCH, 1/4 - 20 X 3/4 w.vvvvvooroooo. 5 | 5
4 332 T = I A 1 5 | 5
5 | 101894303 STIFFENER, SEAT oo 1 i
6 1010543 IS 10 1o SO 5 | 5
7 1013311 BUMPER, SEAT, SHORT . eeeooooe oo eeeeeeee s eeeeeee s 4| 4
8 | 101562702 COVER, VINYL SEAT BOTTOM (WHITE) w.vvvvoooooooooeoeoeoeoeeoeeeoeeeeeee e 1 i
8 | 101562704 COVER, VINYL SEAT BOTTOM (BLACK) wvvvvvvooooooeeooeoeoeoeeoeoeoeeooeeeeeeoeee 1 i
8 | 101562710 COVER, VINYL SEAT BOTTOM (GRAY) weovvoooooooeoeoooeoeeeeoeeoeeeooeeeeee oo 1 i
9 1013312 BUMPER, SEAT, LONG .orrrr e eeeoooe oo eoeeeee oo 1 1
10 | 101888501 | ASSEMBLY, ARMREST, PASSENGER ..ooooooooooooeeoooeeoeeeeeoeeoeeeeeeoeeeeeee e 1 i
11 | 101888502 | ASSEMBLY, ARMREST, DRIVER -...ooooooooooooooooooeeoeoooeeoeeeeoeooeoeeeeoeeeeeeeee e 1 i
12 1010434 | BARREL, PLASTIC oooooooooooeoeoeeoeoeooeeeeeeoeeoeoeeee oo 5 | 5
13 | 101963901 | TRIM, SEAT BOTTOM, REAR ...oooooooooooeooooeoeeeeeee oo 1 1
14 | 101964001 | TRIM, SEAT BOTTOM, FRONT oooooooooooeeoeooooeoeeeeoeoeeeeeeeee oo 1 i
15 | 101677701 | ASSEMBLY, SEAT BACK (WHITE) (INCLUDES ITEMS 16 AND 17) woovvvvoororo. i 1
15 | 101677702 | ASSEMBLY, SEAT BACK (BLACK) (INCLUDES ITEMS 16 AND 17) wovvvvvvvoeroo. 1 1
15 | 101677705 | ASSEMBLY, SEAT BACK (GRAY) (INCLUDES ITEMS 16 AND 17) wooooeioooorrr.. 1 1
16 | 101675502 COVER, VINYL SEAT BACK (WHITE) «-vooooooooooo oo 1 i
16 | 101675504 COVER, VINYL SEAT BACK (BLACK) ooooooeooooooeoeeoooeoeeeeoeeoeeeoeoeeeeee oo 1 i
16 | 101675506 COVER, VINYL SEAT BACK (GRAY) .-ovoooooooeooooeeoeeoeoeooeoeeeeeoeoeeeeooeeeeee oo 1 i
17 1016751 CAP, SEAT BACK oo oo eeeeeee oo 1 1
18 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooooooooeoeeoeeoeoeoeoeeooeeeeeeee e 4| 4
19 8251 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 woooeooooooeoeoooooeoeoeoeoeeeoeoeoe 4 | a4
20 | 101958601 | BOLT, ROUND-HEAD SQUARE-NECK, 1/4 - 20 X 3/4 woooooooooooooooooooooooeoeoooooeooo 10 | 10
21 | 101835601 | NUT, FLANGE, 1/4 - 20 w..ooooooooooeooooeeoeoeoeeeoeeeeeseeeeeeeeee e eeeeeee e eeeeee e eeeee e 10 | 10
22 1016723 | PANEL, SEAT SUPPORT -..oooooooooeeoeeoeoe oo oeeeeoeeee e 1 i
23 | 101963301 | BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 3/ wrrrroooooooeooooooooeoooooeo 4 | a4
24 | 101963401 | NUT, FLANGE, 5/16 - 18 woovooooooooooooeoooeoooeoeeeoeoooeoeeeee oo 4| 4
25 1014321 | SCREW, TRUSS TORX HEAD, 1/4 - 14 X 3/4 wooooooooeoooeeeoeooeeeeeeeoeeeeeoeeee oo 4 | a4
26 1014387 | CAP, CORNER o.ooooeeoeoeoeeoeee oo 2 | 2
27 1016673 | HOUSING, CORD (ELECTRIC VEHICLE ONLY) e i
28 8796 | SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 (ELECTRIC VEHICLE ONLY) wovvvoorroo. 4
29 | 101801001 | PLATE, RECEPTACLE BACKING (ELECTRIC VEHICLE ONLY) wooooovoooooseeoee. 1

2000 Carryall Vehicle lllustrated Parts List Page 1-7



SN

Page 1-8 2000 Carryall Vehicle lllustrated Parts List

==
R —.
. g

N
B,
%) -




TILT BED, HINGE, AND LATCH-CARRYALL |

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1015427 | ASSEMBLY, TILT BED AND LATCH, CARRYALL | (INCLUDES ITEMS 1 - 11)......... 1 1

1 1015391 SPRING, LATCH EXTENSION —ooooooo oo 2 | 2
2 1015252 ASSEMBLY, LATCH WELD .--oooooeooeoeooeoeoeeoeoeoeeeoe oo 1 i
3 1015400 HAND GRIP, TILT LATCH woooooooeeooeoeoeeoeoeoeeeeoeooeoeeeeooeeeee oo 1 1
4 1014471 INSULATION, BULK, (42 IN. LONG) -v.vevvoereeeeeeee oo AR | AR
5 403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 w.vvvvvooooooeoeeeoeooeeoeeeeooeoeeeeeooeeeeee e 4 | a4
6 | 101835601 NUT, FLANGED LOCK, 1/4 = 20 oo 4| 4
7 1010435 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 wevvvvvooooooeoeeeeoooooeoeeoeooo 2 | 2
8 7473 NUT, NYLON LOCK, 5/16 = 18 w-vvvvooeoeoeeeoe oo eeeeeeeeee oo 6| 6
9 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 1rvvoooeeoo oo 4 | a4
10 N/A STy 1T e o )= N 1 i
11 N/A ASSEMBLY, FRAME WELDMENT, TILT BED vvvvoooooooeeooooeoeoeoeoeoeeeoooeoeeeo 1 1
12 7532 | RIVET, 5/16 wooooooeeeeee oo oo eeeee e eeeeee e eeeeeeeeeseeeeee oo 4| 4
13 1017976 | SEAL, BED .rooooeeeeeeoeeoeoeeeeeoeeeeeee oo ee e eeseeee e 1 1
14 706 | NUT, HEX, B/8 - 16 oooooeoooeoeeoeeeoeoeeoeeoeoeeeeee oo 4| 4
15 857 | WASHER, LOCK, 3/8 rrvvooooooooooeeooooeeoeeeoeooeoeeeee oo oo e oo 4| 4
16 1011990 | WASHER, FLAT, 8/8 wvvvooooeoeeeoee oo oeeeee oo eeeeee e eseee e 8 | 8
17 87556 | SCREW, HEX HEAD CAP, 3/8 - 16 X 33/8 wvvvoooooeoe oo 2 | 2
18 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooooe oo 2 | 2
19 1015507 | SHIM, TILT BED PIVOT ..ooooooeoeoeoeeeeoeoeeeeeeoooeeeeeeoeoeeeeeooeeeeee oo AR | AR
20 1015583 | BUSHING, URETHANE ....ooooooooooeoeeeoe oo eeeeeee oo seeeeeee oo 4| 4
21 1015356 | ASSEMBLY, TILT BED HINGE WELD +.....oooooooooooeooeoeoeooeoeeeee oo 2 | 2
22 1012303 | BUSHING, STEEL wooooooooooeoeeoeeeoeoeoeeeeoeeeoeeeee oo 2 | 2
23 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X 134 woovoooooooeoeooeoeoeeooeoeoeeeoeeoeeeeoeeeeo 4| 4

FOR LATCH PLATE COMPONENTS, SEE PAGE 1-11.

2000 Carryall Vehicle lllustrated Parts List Page 1-9






LATCH PLATE-CARRYALL |, ll, TURF Il AND Il PLUS;
PROP ROD-CARRYALL II, TURF Il, AND Il PLUS

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4

ITEMS 1 - 9: CARRYALL |, Il, TURF Il AND Il PLUS

1 101958601 BOLT, ROUND-HEAD SQUARE-NECK, 1/4 - 20 X 1 ...ccooiiiiiiicce e, 4 4
2 1015277 PLATE, TILT BED LATCH ... 2 2
3 1016078 SHIM, LATCH PLATE ... .o e e A/R | AR
4 1016060 SUPPORT, LATCH PLATE ...ttt 2 2
5 101835601 NUT, FLANGE, 1/4 = 20 ...oeiii e s 4 4
6 1010878 BUMPER, RUBBER ... s 2 2
7 1016201 WASHER, WAVE ... e e 2 2
8 332 WASHER, FLAT, 1/4 ..o s 2 2
9 8233 NUT, NYLON LOCK, 1/4 = 20 ....ooiiiiiiiii i 2 2
101922801 KIT, PROP ROD (CARRYALL I, TURF Il AND Il PLUS) (INCLUDES ITEMS 10 - 17) 1 1

10 N/A TRACK, PROP ROD .....cooiiiiiiiiiii s 1 1
11 1035 PIN, COTTER, 3/32 X T ... e e 2 2
12 334 WASHER, FLAT, 3/8 ... e e s 1 1
13 N/A ROD, PROP ... e 1 1
14 7847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 .....coiiiiiiiiiiiiiic 2 2
15 332 WASHER, FLAT, 1/4 ..o e e 2 2
16 8233 NUT, NYLON LOCK, 1/4 = 20 ..o e 2 2
17 1017328 WASHER, CONVEX, 3/8 ..o e 1 1

2000 Carryall Vehicle lllustrated Parts List Page 1-11



Page 1-12 2000 Carryall Vehicle lllustrated Parts List



TILT BED, HINGE AND LATCH-
CARRYALL II, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
101542901 | ASSEMBLY, TILT BED, MANUAL LIFT, CARRYALL I, TURF Il AND Il PLUS ........... 1 1
(INCLUDES ITEMS 1 - 13)

1 1015391 SPRING, LATCH EXTENSION .-ooooooooooeeeoe oo 2 | 2
2 1015252 ASSEMBLY, LATCH WELD ..-oooooeooeoeoeoeooeoeeee oo 1 i
3 403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 wovvvvvooooooeooeeooooeoeeoeooeoeeeeoooeeee oo 4 | a4
4 | 101835601 NUT, FLANGED LOCK, 1/4 = 20 oo oo 4| 4
5 1015400 HAND GRIP, TILT LATCH oo oo 1 1
6 7473 NUT, NYLON LOCK, 5/16 = 18 wrrrrroee oo 8 | 8
7 1010435 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 wovvvvvvooooooeeeeeooooeeoeeooeo 4 | a4
8 1014471 INSULATION, BULK (4 IN. LONG) +.rovooooeoeoeeoeeoeooeoeeeeeoeoeoeeeoeeeeeee e AR | AR
9 1014471 INSULATION, BULK (8 IN. LONG) --eeeeoeoee oo AR | AR
10 1014471 INSULATION, BULK (46 IN. LONG) ~.vvvvooreoeoe oo AR | AR
11 1015399 SCREW, TORX TRUSS HEAD, 5/16 = 18 X 5/8 1rvvreereeooooeoeoeoooeoeoeeooooeeeee oo 4 | a4
12 N/A Sy =TT e o )= WO 1 1
13 N/A ASSEMBLY, FRAME WELDMENT, TILT BED oo 1 1
14 7532 | RIVET, 5/16 wovvvooooooooeeeoeooeeeoeee oo oeeeeeeoeoeeeee oo 4| 4
15 1017976 | SEAL, BED orvooooeooeeoeoeoeoeeeeoeeeeeee oo eeoeeeeee oo ee e 1 1
16 706 | NUT, HEX, B/8 < 16 oooooeeooooeoeeeeooeoeoeeeoeoeooeoeeee oo 4| 4
17 357 | WASHER, LOCK, B/8 woovooooooeoeooeeoeeeo oo 4| 4
18 1011990 | WASHER, FLAT, B/8 rrroooo oo oo 8 | 8
19 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 wovvvooooeoe oo 2 | 2
20 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooeoeeeooooeoeoeeooeooeeeoeoeoeeeeeoeeeeeeeoeoeee oo 2 | 2
21 1015507 | SHIM, TILT BED PIVOT oo AR | AR
22 1015583 | BUSHING, URETHANE .. -oooooooooooooooeoeeoeeoeoeeeoe oo 4| 4
23 1015356 | ASSEMBLY, TILT BED HINGE WELD -....oooooooooooooooeoeeoeooeoeeeoeooeeeeooeeeee oo 2 | 2
24 1012803 | BUSHING, STEEL wooooooooooeoeoeeeoeooeeeeeeoeoeoeoeeee oo 2 | 2
25 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-3/4 oovoooooooroooeoeoeoeoeeoeeoeeseoeeee oo 4 | a4

FOR LATCH PLATE AND PROP ROD COMPONENTS, SEE PAGE 1-11.

2000 Carryall Vehicle lllustrated Parts List Page 1-13



Page 1-14 2000 Carryall Vehicle lllustrated Parts List



CARGO BOX-CARRYALL TURF I

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1015607 | KIT, CARGO BOX (INCLUDES ITEMS 1 - B2) woooooooeooooeooeoeeoeooeeoeeeee oo 1 1

1 1015412 FRONT PANEL ASSEMBLY (INCLUDES ITEM 2) ....oooooooooooooeooeoeeeoeoeee i 1
2 | 101553901 DECAL, BED LOAD .ooooooooeooeoeoeoeeeeeeoeoeoee oo 1 i
3 1015368 SIDE PANEL ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 5 AND 7 - 18) ...... i 1
4 1015366 SIDE PANEL ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 6 - 17 AND 19)| 1 1
5 1014513 BRACKET, TAILGATE, DRIVER SIDE .ovooooeooe oo 1 i
6 1014514 BRACKET, TAILGATE, PASSENGER SIDE .....-ooooooooooooooooeoeoooeoeoeeoeoe i 1
7 1014537 STUD, FLUSH HEAD .ooooooeeoeoeoeoeeoeoeeoeoeeoeoeeeeeeoeeeeee oo 8 | 8
8 1241 WASHER, FLAT, 5/16 .vvvvooeeeoeeeoeo oo eeeeeeeseeeseeeeeesseeseeseee oo 4| 4
9 7174 WASHER, LOCK, 5/16 ..vovoveveooeooooeeeeeeeoeeoeeeeee oo seeeeeeeeeee e 4| 4
10 1242 NUT, HEX, 5/16 = 18 wovvvvoeoooooooeeeeoeooeoeeeeee oo 4| 4
11 1015400 GRIP, HAND oooooeoeeoeoeoeoeeoeoeoeoeoeeeeeoeeee oo 2 | 2
12 1015390 SPRING, COMPRESSION .....oooooooeeeoeoeeoeeeee oo 2 | 2
13 1032 BUSHING, NYLON .ooooooooeooeoeeoeoeeeeeeoeeoee oo 2 | 2
14 1231 ROLL PIN, 1/8 X 1 wovooeoeoooeoeeee oo 2 | 2
15 1010434 BARREL, PLASTIC (BLACK) -vveeooooooeoeeoeooeoeoeeoeoeooeoeeeeeeeeeeeeseeoeeeeeee e 2 | 2
16 1015363 BUSHING «..vooooe oo eee oo eseee e 2 | 2
17 1011990 WASHER, FLAT, B/8 oo eeeeeeeeee e 2 | 2
18 1015313 LATCH, DRIVER SIDE wvvvooooooooeeoooeoeoeeoeooeoeoeeeoeoeeeeee oo 1 i
19 1015245 LATCH, PASSENGER SIDE ...v.oooooooooeooeoeooeoeoeoeoooeoeeeeeeeeeeeoeoeeeeeee e 1 i
20 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 .ovvvvoooseeeeoeeeee oo 2 | 2
21 1015424 TAILGATE ASSEMBLY (INCLUDES ITEM 22) .oooooooooooooeoeeoeeeoeoeoeeoeoeoeo 1 i
22 1013317 DECAL, CLUB CAR TAILGATE ..-ooooooooooooooooeoeooeoeeoeoeoeoeoeeeoeeeeeee e 2 | 2
23 7049 BUSHING, NYLON oo 2 | 2
24 | 101894702 KIT, TAILGATE ANGLE .oooooo oo 1 1
25 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 1rvrreereo oo 17 | 17
26 7473 NUT, NYLON LOCK, 5/16 = 18 wrrvrooe oo 19 | 19
27 1014387 oY =Y ole)= 1= = 2 | 2
28 1014321 SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 . oooooooooeeeeeeeoeeoeees oo 4 | 4
29 1014415 SCREW, TORX TRUSS HEAD, 1/4 = 20 X 3/4 wovvvoooooo oo 4 | a4
30 332 X = - A 1 4| 4
31 8233 NUT, NYLON LOCK, 1/4 = 20 wovvooooeoeoeooeoeoeoeooeoeoeoeoeeeeeeeeeeee oo 4| 4
32 | 101963401 NUT, FLANGE LOCK, 5/16 - 18 wvvvvoooeeoeeeoe oo 4| 4

2000 Carryall Vehicle lllustrated Parts List Page 1-15



Page 1-16 2000 Carryall Vehicle lllustrated Parts List



ACCESS DOOR AND SIDE DOORS-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101691401 | LATCH, COMPARTMENT DOOR woooooooeooeoeoeoeeeoeoeeoeoeeeoooeoeeeeeoeoeeeeeoeoeeeee e 2 2
2 | 101689101 | PLATE, LONG BED ACCESS DOOR ooooooooooooooooooeooeoeoeoeoeoeeeoeeeeeeoeoeeeeoooe 1
3 1016881 | HINGE, LONG BED ACCESS DOOR eoovoooooooeeeooeoeoeoeoeoeoeoeeoeeeoeeeeeeeeeeeeeooon 1 1
4 1014471 | INSULATION, BULK (8-1/2 IN. LONG) w.rvvooooooooeooeooeoeeeeeooooeeoeeeeoeoeeeeeooeeeee oo AR | AR
5 1010435 | BOLT, ROUND-HEAD SQUARE-NECK, 5/16 = 18 X 1 eooooooooeeooeeeeeoeeeoeooooooooe 3| s
6 1017077 | BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 5/8 vrrvvooooooeeeo oo 3| s
7 7473 | NUT, NYLON LOCK, 5/16 = 18  woooooooooooeoeoeooeoeoeeoeoeeoeoeeoeeeeeeeeeoeeoeeeeeeeeeeeeeeeeeeeoo 6| 6
8 403 | SCREW, HEX HEAD CAP. 1/4 = 20 X 5/8 —ooovoooooooooeooeoeoeoeoeoeoeoeeoeoeeeeeee 2 2
9 1018280 | CLIP, ANGLE .ooooooeeoeoeoeoeeeeeeeeeoeeeeoeoeeeeeeoeeeoeeeee oo 2 2
10 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooeoeoeoeeoeoeoeoeoeeoeeoeeoeeeeeeeeeeeeoeeeeeeeeeeeeeeeeoeeo 2 2
11 1012285 | SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 wovvovooooooooooeoeoeooeoeoeeoeeoeoeeeo 2 2
12 1016955 | ASSEMBLY, COMPARTMENT DOOR (DRIVER SIDE)
(INCLUDES ITEMS 14 AND 16 = 19) ooovooooooooooeoeeoeoooeoeoeeoeoeoeeoeoeeeee e 1 1
13 1016954 | ASSEMBLY, COMPARTMENT DOOR (PASSENGER SIDE)
(INCLUDES ITEMS 15 = 19) ovoooooooooeeoeoooeoeoeoooeoeoeeeoeoeeeee oo 1 1
14 1016918 ASSEMBLY, COMPARTMENT DOOR WELD (DRIVER SIDE) wvvvooooooooooeo 1 1
15 1016909 ASSEMBLY, COMPARTMENT DOOR WELD (PASSENGER SIDE) ......oovvvovooo 1 1
16 8233 NUT, NYLON LOCK, 1/4 = 20 oo 2 2
17 403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ..ooooooooooooooooooeoeeeeoeeoeoeoeeoeoeoeeeeeeeeeoeee 2 2
18 | 101691401 LATCH, COMPARTMENT DOOR ..o 2 2
19 1016920 HINGE, COMPARTMENT DOOR oo 2 2
20 1016718 | FLOOR, MAT oo oo, 1 1

2000 Carryall Vehicle lllustrated Parts List Page 1-17



TYPICAL 21
PLACES

N
S
.
S TYPICAL 2 PLACES AT ITEM 4 \
s 3 PLACES AT ITEM 5 TYP
e 6 PLACES AT ITEM 7 PLA

A ° =
O

ICAL 2
CES
(@
& e
Q

/
~

TYPICAL 2

PLACES
|
|
,
TYPICAL 2 \
| PLACES
|
u\(L o - e
>
™~ % 4
v
(28) = '
_
/p
— @ TYPICAL
@ 2 PLACES

Page 1-18 2000 Carryall Vehicle lllustrated Parts List



FLAT BED ASSEMBLY-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1016942 | ASSEMBLY, FLAT BED (INCLUDES ITEMS 1 - 8) wroooeoooooooeeooooooeoeeeooooooeeeoeoeoe 1 1
1 1010435 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 = 18 X 1 wovvvvooooooooooooeoeooeoeeoeoeoeo 21 | 21
2 7473 NUT, NYLON LOCK, 5/16 = 18 oo 21 | 21
3 N/A YNV =)= S 1 1
4 1016892 PLATE, FORWARD FLOOR. <oooooooeoooeoeeeeeooeoeoeeeoeeoeeeee oo 1 1
5 ACCESS DOOR, LATCH, AND MOUNTING HARDWARE
(SEE PAGE 1-17)
6 1014471 INSULATION, BULK (20 IN. LONG) w-vvvvveoeoeoe oo AR | AR
7 1016893 S =TT Y= 1 =Ko Jo)= I 1 1
8 1014471 INSULATION, BULK (8 IN. LONG) w.rvvvvvoeoeooeeoeoeooeoeeeeeoeoeoeeeooeeeeeee e AR | AR
9 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 wovvooooooeoooooeoeoeeoeooeoeeoeooeoeeeeeoeoeeee 2 2
10 8754 | NUT, NYLON LOCK, B/8 = 16 wovooooooooooooeoeoeoeoeoeoeeoeeoeoeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeee 2 2
11 1015583 | BUSHING, URETHANE .. ..o,
12 1015507 | SHIM, TILT BED PIVOT ..., AR | AR
13 10128303 | BUSHING, STEEL wooooooooeooeoeoeeeeoeoeeeeeeeeeoeeeeeoeoeeeeeeeeeeeeee oo 2 2
14 1015356 | ASSEMBLY, TILT BED HINGE WELD wovvooooooeoooooeoeoeoeoeoeoeoeeoeeeoeeeeeoeeee 2 2
15 8861 | SCREW, HEX HEAD CAP. 3/8 = 16 X 1-3/4 —rooooooooooeoeoeoeooeeeeoeoeeoeeoeeeeeeeeeeeeeeeeo 4| 4
16 1011990 | WASHER, FLAT, 88 ... oo, s | 8
17 8754 | NUT, NYLON LOCK, 38 < 16 woovoooereooooooeoeeeoeoeeoeeeeoeeeoeeeeeeoeeeeeeeeoeeeeeeeeeeee 4| 4
18 1013872 | SCREW, HEX HEAD CAP, 1/4 < 20 X 4 woovooooooeeoeeoeoeoeoeoeoeoeoeeeeoeeeeeoeeeee 2 2
19 332 | WASHER, FLAT, 1/4 ooooooooeoeoeeeeeeeeeeoeeoeoeeoeoeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeoeo 6| 6
20 8233 | NUT, NYLON LOCK, 1/4 = 20 —oooooeoeoeoeoeoeoeoeoeoeoeoeeoeoeoeoeeeeeeeeeeeeeeeeeeeoeoe 4| 4
21 015727 | BIVET, POP .oooeoeoeeeeoeoeoeoeoeeeeeoeeeeoeoeeeeeoeeeeeeeee oo 1 1
20 1013418 | CLIP, ROD, B8 oo oo, 1 1
23 1017213 | ROD, PROP, LONG BED .....ooooooooooooooeooeoeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee, 1 1
24 1010878 | BUMPER, RUBBER ... - oo, 2 2
25 1016201 | WASHER, WAVE oovoooooeeoeeoeoeeeeeeoeoeeeeoeoeeeoeeeeoeoeoeeeeeeoeeee oo 2 2
26 1035 | PIN, COTTER, B/32 X 1 ooooooeoeoeeoeoeeoeoeeoeoeoeeeeeeeoeoeeoeeeeeeeeeeeeee oo 1 1
27 1018357 | BIVET, POP oo, 2
28 | 101837001 | INSULATOR, BATTERY ...ooooooooeooeoeoeoeoeeoeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeoeeee, 1

2000 Carryall Vehicle lllustrated Parts List Page 1-19



TYPICAL 2
PLACES

Page 1-20

2000 Carryall Vehicle lllustrated Parts List

@Jm N
O

TYPICAL 18
PLACES

~_




FLAT BED TRIM-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016944 | TRIM, LONG BED, DRIVER SIDE +....ovooooooooeeoeeoeeeeeeee oo 1 1
2 1016948 | TRIM, LONG BED, PASSENGER SIDE .......oooooooooooooeeoeoooeoeeee oo 1 i
3 1016943 | TRIM, LONG BED, FRONT AND REAR.......oooooooooooooeoeoeoooeoeeeeooeoeeeeeoeeeee oo 2 | 2
4 1010934 | SCREW, HEX HEAD CAP, 5/16 = 18 X 1 oooooooeoooooeoeoeoeoeooeoeeeeoeoeeeeee oo 2 | 2
5 1015399 | SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 woovoooeoooceoooooeeeeeeooeeeeeeeee s 18 | 18
6 7473 | NUT, NYLON LOCK, 5/16 = 18 1orrooere oo 20 | 20
7 1016077 | BRACKET, STAKE SIDE +...ovoooooooeooeoooeeooeoeoeoeeeeooeoeeeeeeeoeeeeee oo 1 i

2000 Carryall Vehicle lllustrated Parts List Page 1-21




Page 1-22 2000 Carryall Vehicle lllustrated Parts List



REAR BODY TRIM-CARRYALL L, II, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016679 | FENDER, REAR ooovoooooeoeeoeeoeeeoeoeoeeeeeeeeoeeeee oo 2 2
2 304 | SCREW, HEX HEAD CAP. 1/4 = 20 X 1 ooooooooooeoeoeoeoeoeoeoeoeeeeeoeeoeoeoeoeeeeeeeeeeeeeeeeo 8 8
3 1014306 | WASHER, FLAT, TYPE B, 1/4 .oooooooooooooooooeoeeeeeoeeeoeoeoeeeoeeeoeeeeeeeeeeeeeeeeee 12 | 12
4 8233 | NUT, NYLON LOCK, 1/4 = 20 ooooooooeoeoeoeoeoeoeoeoeoeoeoeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeo s | 8
5 1015580 | TAILSKIRT rvooooeooeoeeeeeoeoeeeeoeoeeoeoeeeeeoee oo 1 1
6 1012285 | SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 wovvvvooooooooooeoeoeoeoeeoeeeeeoeeeeoo 2 2
7 1015445 | KIT, TRAILER HITCH (CARRYALL Il, TURF Il AND Il PLUS)
(INCLUDES ITEMS 8 = 17) wovvoeoooooeeooeoooeoeeoeeo oo 1 1
8 1013483 BRAGE, TRAILER HITCH oo 2 2
9 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 oo 4| 4
10 1241 WASHER, FLAT, 5/16 woroooeooeoeoeoeoeeeooeoeoeoeeoeoeeee oo 4| 4
11 7174 WASHER, LOCK, 5/16 wvvvvveoeoeoeoeoeoeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeoeeoeeeeeeeeeeeeeeeeeeeee 4| 4
12 1242 NUT, HEX, 516 = 18 oo oo 4| 4
13 705 SCREW, HEX HEAD CAP, 3/8 < 16 X 11/ oooooooeooooooeoeooeoeoeoeooeoeooeoeoeoeoeooeooeo 2 2
14 706 NUT, HEX, B/8 < 16 oo oo 2 2
15 357 WASHER, LOCK, 3/8 wvvvvooeeeeoeeoeeoeoeoeoeoeoeeeoeoeeeoeoeeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeoe 2 2
16 1011990 WASHER, FLAT, 3/8 wovovoeeoeeeeeooeoeoeoeoeoeoeoeoeeeeeeeeeeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeoeeoe 2 2
17 1011553 DECAL, TRAILER HITCH oo 1 1

2000 Carryall Vehicle lllustrated Parts List Page 1-23



Page 1-24 2000 Carryall Vehicle lllustrated Parts List



REAR BODY TRIM-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1014306 | WASHER, FLAT, 1/4 wooooooooo oo oo eeeeee oo eeeeeee e 12 | 12
2 304 | SCREW, HEX HEAD CAP, 1/4 = 20 X1 oooooooooooooeoeeeeeoeoeoeeoeeeoeeoeeeeeeeoeeeeeee e 8 | 8
3 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeoeooeoeoeoeeoeoeoeoeeeeoeoeee oo 8 | 8
4 1015580 | TAILSKIRT orvvoooooeeoeeeeoeeeeeeeeeeeoeoeee oo 1 1
5 1012285 | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 w.oovvvvooeeeoeeeoeo oo 2 | 2
6 1016679 | FENDER, REAR .oooooooooeoeooeeeoeeoe oo eeee e 2 | 2
7 1017079 | KIT, REAR BUMPER (INCLUDES ITEMS 8 - 12) oo 1 i
8 1016379 IO == = =7 X 1 1
9 1016875 PLATE, MOUNTING, LONG ...evvvoooso oo oo oo 1 1
10 7473 NUT, NYLON LOCK, 5/16 = 18 wrrrrooe oo 4| 4
11 1011697 WASHER, FLAT, 5/16 wrrroooe oo oo 6 | 6
12 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 wovovoooeee oo 4 | a4

2000 Carryall Vehicle lllustrated Parts List Page 1-25






WHEELS AND TIRES E



DPEDG < m



WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION QA

1 2 3 4
1 1010084 | NUT, LUG e 16 | 16
2 | 101651402 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD,

4-PLY RATED (18 X 8.5 - 8) (CARRYALL | ONLY) oo 4| 4
2 | 101651406 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD,

B-PLY RATED (18 X 8.5 = 8) ooovooooeooooooeooooeoeeeeoeoeoeeeeeeooeoeeeeeeeeeee oo 2 2
2 | 101651407 | ASSEMBLY, WHEEL (WHITE) AND TIRE, EXTRA TRACTION,

B-PLY RATED (18 X 8.5 = 8) .ooovvoooeooooeoeooooeeeeeee oo eeoeeeeeee oo 2 2
2 | 101651409 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM,

6-PLY RATED (18.5 X 6.5 - 8) (CARRYALL I, Il AND TURF 1) wrrrrvrooo oo 2 2
3 1014771 | WHEEL RIM, WHITE (8 INCHES WIDE) ...ovvvooooooooeoeeoeooeoeoeoeoe oo 4| 4
4 | 101567202 | TIRE, UNMOUNTED, PREMIUM TREAD,

4-PLY RATED (18 X 8.5 - 8) (CARRYALL | ONLY) oo 2 2
4 | 101737002 | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY RATED (18 X 8.5+ 8) .......oovvvvvoo 2 2
4 | 101769302 | TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY RATED (18 X 8.5-8) .....oovvvvvoo 2 2
5 7310 | STEM, VALVE ooooooeoeoeoeeoeoeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee o 4| 4

2000 Carryall Vehicle lllustrated Parts List Page 2-3









OPERATING
INSTRUCTIONS DECAL

KEY SWITCH OPERATING INSTRUCTIONS

DECAL © Read Owner's Manual and safety warnings located on dash panel prior to driving.
© Study and understand controls.

/A WARNING

* Make sure wheels are turned in desired direction.
READ AND FOLLOW THESE WARNINGS AND THE OPERATING  Turn key to “ON” position and be sure nothing is in your path.
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN © While vehicle is stopped, select direction by placing
shift lever or switch in desired position:

CAUSE SEVERE INJURY OR DEATH. CARRYALL | , 1] , AND F-Forward N-Neutral R - Reverse (Buzzer will sound)

. Opﬁratllon, fr:;m ,drIV:rdsnie by autl;orlzed Jersans only  Vehicle will start moving when accelerator pedal i depressed.
and only In designated areas - not on public roads. TURF || « Slowly depress accelerator pedal to increase speed. Park brake will

« DO NOT start vehicle until all occupants (two (2) per seat release when accelerator pedal Is depressed.
maximum) are seated. « To stop, release accelerator pedal and depress brake pedal.

« Remain seated with entire body inside vehicle and hold « Ater stopping, firmly depress park brake until it locks.

Ic;n_to sleatlha_ndtle or hazdr‘all_z’;’}1 taII tlmeds.d I * Place forward and reverse switch in neutral position.
« Drive slowly in turns and straight up and down slopes. O “OFF” inuse.
« Never stand in front of or behind vehicle. OFF ONlSTART Tomey SOFFTand e oy vhen et ué;.mmmm
. 30 NOT operate while under the influence of alcohol or

rugs.
« DO NOT leave children unattended on vehicle at any time. CARRYALL Il PLUS CARRYALL |, ||, AND
CCl 1019606-01
TURF I

DRIVER/PASSENGER
WARNING DECAL

OPERATING INSTRUCTIONS

» Read Owner's Manual and safety warnings located on dash panel prior to driving.
+ Study and understand controls.
* To start engine:

- Place shift lever in “N"- Neutral position.

- Depress brake pedal.

- Turn key switch to “START” position and release.
« To operate vehicle:

— Make sure wheels are tumed in desired direction.

— Be sure nothing is in your path.

- While vehicl is stopped, select vehicle direction by placing

shift lever or switch in desired position.
F-Forward  N-Neutral R~ Reverse (Buzzer will sound)

~ Park brake will rlease when accelerator pedal is pushed.

- Slowly push accelerator pedal to increase speed.

- Accelerator pedal must be released to shift vehicle to neutral.
* To stop vehicle:

~ Release accelerator pedal and push brake pedal,

— After stopping, frmly push park brake until it focks.

~Turn key to “OFF"” position, remove key and place shift

Tever in straight up neutral position when notin use.
CCl1016932-01

CARRYALL Il PLUS

/AN WARNING

Riding in cargo bed

can cause severe injury
or death.
Do not ride in cargo bed.

CCT1015539-01

BED LOAD WARNING
DECAL

/\ WARNING
CRUSH AREA

W
STAY CLEAR
CCI1 1016094-01

CRUSH AREA
DECAL

TURF I
DECAL CARRYALL
DECAL

CARRYALL \L\

/N\ WARNING

Crush area.
Can cause severe injury.
Stay clear when closing bed.

BED LATCH WARNING DECAL

0

3
13
R\

TO=-nmr

CC1 1015437-01

VEHICLE LOADING DECAL

« Vehicle rated capacity - 800 Ibs. on level surface only. « Cargo should be evenly spread over the floor of the

VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
« For vehicle stability, when fully loaded, drive slowly

LOADING gross trailer weight, See Owner's Manual. and avoid stopping on or backing down steep hills.

W « Maximum cargo load - 300 Ibs. Weight to include cargo . Avoid top heavy loads. See Owner's Manual.

- °"' o i-i. bed load and gross trailer weight. « When driving on uneven terrain or down steep hills,
Lo S « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CC1 1019601-01

CARRYALL | ONLY

« Vehicle rated capacity - 1200 Ibs. on level surface only. « Cargo should be evenly spread over the floor of the

VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
« For vehicle stability, when fully loaded, drive slowly

. N . and avoid stopping on or backing down steep hills.

LOADING gross trailer weight. See Owner's Manual.

. « Maximum cargo load - 800 Ibs. Weight to include cargo . Avoid top heavy loads. See Owner's Manual.

" "'w bed load and gross trailer weight. « When driving on uneven terrain or down steep hills,
P « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCl 1019602-01

CARRYALL Il, TURF Il, AND Il PLUS

Page 3-2 2000 Carryall Vehicle lllustrated Parts List



DECALS-
CARRYALL |, I, TURF II, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING .ooooooooccooooooeeeeeeseeeoeoeeee oo 1 1
2 | 101825101 | DECAL, KEY SWITCH (CARRYALL I, I, AND TURF 1) oo 1 i
2 | 101825102 | DECAL, KEY SWITCH (CARRYALL Il PLUS ONLY) woooooooooooooeeoeeooeoeoeooo 1

3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (CARRYALL I, I, AND TURF Il) +...oooovvvooo 1 1
3 | 101693201 | DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS ONLY) w.ooovvorree 1

4 | 101553901 | DECAL, BED LOAD WARNING -..oooooooooooooooeoooeeoeoeeeeoeoeeeeoeeeeeee oo 1 i
5 | 101609401 | DECAL, CRUSH AREA woooooooooooooeoeeoeeoeoeoeoeeoeeeoeeeeeee oo 1 i
6 | 101543701 | DECAL, BED/LATCH WARNING w.ooovoooooooooeooeooeoeeeeeeooeoeeeoeeoeeeeee oo 1 1
7 1015397 | DECAL, CARRYALL | (DRIVER SIDE) wororoooeoooooeeoeoeee oo 1 1
7 1015396 | DECAL, CARRYALL | (PASSENGER SIDE) .ooovoooooooe oo 1 i
7 1015394 | DECAL, CARRYALL Il (DRIVER SIDE) ... oooooooooooooooeoeeoeooeoeeeeeooeoeeeeoeeeee oo 1 i
7 1015395 | DECAL, CARRYALL Il (PASSENGER SIDE) wvvooooooooeoooeoeeoeoeoeoeeeeoooeoeee oo 1 .
7 1016086 | DECAL, CARRYALL Il PLUS (DRIVER SIDE) w.oorooorooceeeesooeeeeeeeeoeeeeeeeeee oo 1 1
7 1016085 | DECAL, CARRYALL Il PLUS (PASSENGER SIDE) ... oooooooooooooooooeeooeoeeeeeeoeeeen 1 1
7 | 101972502 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (DRIVER SIDE) wovvvoooooooooooeoeoo i 1
7 | 101972501 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (PASSENGER SIDE) ........ooovvoooo 1 1
8 | 101973701 | DECAL, CARRYALL TURF Il wooooooorooooooeoeoeoeeeoe oo 2 | 2
9 | 101960101 | DECAL, VEHICLE LOADING (CARRYALL I ONLY) wooooooooooooooeeoeeeoeoeeoeeeeeoeeoo 1 i
9 | 101960201 | DECAL, VEHICLE LOADING (CARRYALL II, TURF Il, AND Il PLUS) wroooooooooooooo i 1

2000 Carryall Vehicle lllustrated Parts List Page 3-3



BATTERY DANGER DECAL

ELECTRIC

\/\ N I
et :
‘ ‘( @ INGERSOLL-RAND

VEHICLE
' DECAL
POTENTIOMETER CAUTION DECAL
(ON WIPER SWITCH COVER)

LSt ROTATING PARTS AND
NOTICE Qs c I HOT MANIFOLD DECAL

(CARRYALL | ONLY) A WARNING

GASOLINE WARN'NG DECAL CAN CAUSE SEVERE INJURY

Ea Rotating parts

/A WARNING

* GASOLINE EXPLOSION / FIRE.
© CAN CAUSE SEVERE INJURY OR DEATH.

* NO SMOKING, SPARKS, OR OPEN FLAME.

* STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.

" () OF DURNG STORAGE OR TAVSPORT 5 10154750 (ON STARTER/GENERATOR
AND ENGINE)

"‘f(\

s P
manifold & muffier

KEEP CLEAR  cci1019605-01

NC—

CARHFALL

TRAILER HITCH
DECAL

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCl 1011553

FRAME GROUND WARNING DECAL

/\ WARNING ; /\ WARNING
Negative frame ground. Can cause severe injury. N Excessive speed.
‘ Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Do not tamper with engine governor adjustment.

Disconnect negative battery lead first.
CCl 101915201

(ON FRAME)

Page 3-4 2000 Carryall Vehicle lllustrated Parts List



DECALS-
CARRYALL I, II, TURF I1I, AND Il PLUS, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1013677 | DECAL, BATTERY DANGER/POISON oooooooooeoooeoeooeoeoeoeoeoeoeoeoeoeeeoeeeeee, 1
2 | 101921901 | DECAL, INGERSOLL-BAND oooooooooeoeoeeoeoeeeeoeoeoeoeoeoeoeoeoeoeeeeeeee oo 2 2
3 | 101610901 | DECAL, POTENTIOMETER CAUTION (CARRYALL | ONLY) wooovooooooooooooeoo 1
4 | 101547601 | DECAL, GASOLINE WARNING oooooooooeoeeoeeoeoeoeoeeoeoeoeoeoeoeeeeeeeeeeeee 1
5 | 101960501 | DECAL, ROTATING PARTS AND HOT MANIFOLD oooooooooooooooooooo 2
6 1011553 | DECAL, TRAILER HITCH (CARRYALL Il, TURF Il AND Il PLUS) ..o 1 1
7 | 101915201 | DECAL, FRAME GROUND ooooooooooeoeoeoeoeeeoeoeoeoeoeoeoeoeeeeeeeeeeeeeee 1

2000 Carryall Vehicle lllustrated Parts List Page 3-5



KEY SWITCH
DECAL

/\ WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.

« Operation from driver side by authorized persons only
and only in designated areas - not on public roads.

« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.

« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.

« Drive slowly in turns and straight up and down slopes.

« Never stand in front of or behind vehicle.

« DO NOT operate while under the influence of alcohol or

drugs.
« DO NOT leave children unattended on vehicle at any time.
CCl 1019606-01

DRIVER/PASSENGER
WARNING DECAL

VEHICLE LOADING DECAL

« Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

« Maximum cargo load CARRYALL VI - 1000 Ibs.,
TRANSPORTER - 300 LBS. Weight to include cargo bed load
and gross trailer weight.

« Maximum trailer hitch tongue weight - 150 Ibs.

VEHICLE
LOADING

Read Owner's Manual
and warnings on dash.

Page 3-6 2000 Carryall Vehicle lllustrated Parts List

GASOLINE VEHICLE

ELECTRIC VEHICLE

— 7 T pe
S AT
g/,V ‘\ L
G‘N‘ _
| e
\//

OPERATING
INSTRUCTIONS DECAL

OPERATING INSTRUCTIONS

© Read Owner's Manual and safety warnings located on dash panel prior to driving.
 Study and understand controls.
* To start engine:

= Place shift lever in “N” - Neutral position.

— Depress brake pedal.

= Turn key switch to “START” position and release.
 To operate vehicle:

- Make sure wheels are turned in desired direction.

~ Be sure nothing is in your path.

~ While vehicle is stopped, select vehicle direction by placing

shift lever or switch in desired position.
F-Forward ~ N-Neutral R - Reverse (Buzzer will sound)

- Park brake will release when accelerator pedal is pushed.

~ Slowly push accelerator pedal to increase speed.

~ Accelerator pedal must be released to shift vehicle to neutral.
* To stop vehicle:

- Release accelerator pedal and push brake pedal.

- After stopping, firmly push park brake until it locks.

= Turn key to “OFF” position, remove key and place shift

lever in straight up neutral position when not in use.
CC11016932-01

GASOLINE VEHICLE

OPERATING INSTRUCTIONS

 Read Owner's Manual and safety warnings located on dash panel prior to driving.
* Study and understand controls.
© Make sure wheels are turned in desired on.
© Turn key to “ON” position and be sure nothing your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
 Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
 To stop, release accelerator pedal and depress brake pedal.
o After stopping, firmly depress park brake until it locks.
* Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CC1 1016216-01

ELECTRIC VEHICLE

N WARNING
CRUSH AREA

\(s
STAY CLEAR
CCl 1016094-01

CRUSH AREA
DECAL

Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.
Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain or down steep hills,
reduce speed and load. CCl 1019600-01



DECALS-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING ... . oo 1 1
2 | 101825102 | DECAL, KEY SWITCH (GASOLINE VEHICLE) w.ooovoooooooooooooeeeeeoeeoeeoeeeeeeoeeeo 1
2 | 101825101 | DECAL, KEY SWITCH (ELECTRIC VEHICLE) w.oooooooooooooooeoooeoeeeoooeoeoeeooeeeeoo 1
3 | 101693201 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE) wovvvvvoooooeoeoo 1
3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE) vovvovooooooooeoo 1
4 | 101609401 | DECAL, CRUSH AREA . ooooooooooeoeeoeoeoeoeeeeeeoeoeoeeeeeeeeeeeeeeeeee 2 2
5 | 101960001 | DECAL, VEHICLE LOADING oooooooooooeoeoeeeeoeoeoeoeoeoeoeoeoeoeeeeoeoeoeoeeeeoeoee 1 1

2000 Carryall Vehicle lllustrated Parts List Page 3-7



NOTICE

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing.

CCl 1019315-01

ELECTRICAL COMPONENT ; i?:m o | S
COVER CAUTION DECAL KEEPOHYDFYHEREACHOFCNILDREN-DONO"\P-KEEPVENYCAPS“GWNDLEL
(ON COVER) BATTERY DANGER DECAL
(ON FRAME)
NO‘“CE DO NOT USE AS GROUND
CCl 1019646-01 BED LOAD
ELECTRICAL COMPONENT q\” WARNING DECAL
MOUNTING PLATE NOTICE 2\ /N WARNING

Riding in cargo bed

(ON PLATE)

can cause severe injury
or death.

Do not ride in cargo bed.
CCI1015539-01

ELECTRIC
VEHICLE

SIDE FRONT
DECAL

CARRYALL VI
DECAL

BED BOLT

WARNING DECAL INGERSOLL-RAND
/A WARNING DECAL

Bed can tip up unexpectedly.|

Can cause severe injury.
Bed hold down bolts must
be fastened. CCI 1017078-01

/A WARNING
" © GASOLINE EXPLOSION / FIRE.
© CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.
GASO LI N E * STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
* TURN FUEL VALVE ( a= ) ON DURING OPERATION.

V E H I C L E (~~x) OFF DURING STORAGE OR TRANSPORT. 5G| 1015476-01

GASOLINE WARNING DECAL
(ON FRAME ADJACENT
TO FUEL TANK)

A)

ROTATING PARTS AND
HOT MANIFOLD DECAL

/\ WARNING

CAN CAUSE SEVERE INJURY
E}(g Rotating parts

s/ [y
manifold & muffier

KEEP CLEAR ¢ 1019605-01

(ON
Negative frame ground. Can cause severe injury. Excessive speed. STARTER/GENERATOR
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.
Disconnect negative battery lead first. Do not tamper with engine governor adjustment. AN D E N G | N E)

CCl 1019152-01

(ON FRAME)

Page 3-8 2000 Carryall Vehicle lllustrated Parts List



DECALS-CARRYALL VI, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101964601 | DECAL, NO GROUND ....oooooooooooeooeoeoeeoeeeeeeoeeoeeoee oo eeeeee s seeeeee e 1
2 | 101931501 | DECAL, COMPONENT COVER w..oooooooooooooooeoeooeeeeeeeoeoeeeeeeoeooeeeeeee oo i
3 1013677 | DECAL, BATTERY DANGER/POISON ...ooooooooooooooooeeoeooeoeoeeeeoeoeoeeeoeeeee oo i
4 | 101553901 | DECAL, BED LOAD woooooooooooooeeoeoooeoeeeeoooeeoeeeoeooeoeeeeee oo oseoeeee e 1 1
5 | 101707801 | DECAL, BED BOLT woooooooooooooooeooeeeoeeeeeoeeeseoeeeeee e eeeeeee e eeeeee e 1 1
6 | 101697102 | DECAL, CARRYALL VI (DRIVER SIDE) croooooiooooooooooooooeooeoooeeeeeeeoe oo 1 i
7 | 101697101 | DECAL, CARRYALL VI (PASSENGER SIDE) w..oooooooooooooeooooeeoeoeooe oo 1 i
8 | 101921901 | DECAL, INGERSOLL-BAND w...oooooooooeooeoooeoeeoeeooeoeeeeeoeeoeeeoeoeeeeeee oo 2 | 2
9 1016757 | DECAL, SIDE PANEL oo oo 4| 4

10 | 101547601 | DECAL, GASOLINE WARNING .o..oooooooooeoooeoeoeeeeeooeeoeeeeee oo 1

11 | 101960501 | DECAL, ROTATING PARTS AND HOT MANIFOLD w.oovoooooooooooooeooeeoeoeo 2

12 | 101915201 | DECAL, FRAME GROUND WARNING w.ooovoooooooeeoeooeoeoeoeoeoeoeeeoeoeeeeeeeoeee 1

2000 Carryall Vehicle lllustrated Parts List Page 3-9






BRAKES, PEDAL,
AND CABLE ASSEMBLIES




ed Parts

Page 4-2 2000 Carryall Vehicle Illustrat



REAR BRAKE ASSEMBLY, SELF-ADJUSTING-

CARRYALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
101823301 | CLUSTER, BRAKE, PASSENGER SIDE (INCLUDES ITEMS 1 -9) woooooooooooovoovo 1 1
101823302 | CLUSTER, BRAKE, DRIVER SIDE (INCLUDES ITEMS 1 - 9) rreieieoooooooooeeoeeeoeeee 1 1
1 | 101824001 ASSEMBLY, BACKING PLATE, PASSENGER SIDE
(INCLUDES ITEMS 2, 3 AND 4) .- 1 i
1 | 101824002 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2, 3AND 4) .. | 1 1
2 | 101816501 MECHANISM, ADJUSTING, PASSENGER SIDE ....ooooooeoooooooooeooeoeooooooooo 1 1
2 | 101816502 MECHANISM, ADJUSTING, DRIVER SIDE oo 1 1
3 | 101823901 WASHER - oeoeeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeoeoeeoeeeoeoeo oo eeeeeeeeee oo 1 1
4 | 101823801 WASHER, PLATE oo oo oo eeeeeeeeeeeeeeeeee 1 1
5 1010850 COVER, DUST oo eeeeeeeeeeeeeeeeee] 1 1
6 | 101823201 PACKAGE, BRAKE SHOE (FOUR PIECES) ovvvvvooooooooooeeoeoeooeoeoeeoeoeeoeeeeeeeeeeee 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) ...vvvvovooooeoeoeeoeeeeeeeee oo 1 i
8 | 101816301 PACKAGE, BRAKE SPRING (FOUR PIECES) w.vvvvvvovoooooooeoeeeoeoeoeoeoeeeeeeeeeeeeeee 1 1
9 | 101815501 ASSEMBLY, LEVER, PASSENGER SIDE ..o 1 1
9 | 101815502 ASSEMBLY, LEVER, DRIVER SIDE oo 1 1
10 1013924 | NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 wovvvvvooooooooeooeoeoeoeoeoeoeoeoeoeoeoeoeoeeoeoeeeeee 8 8
11 1014153 | BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 - 24 X 7/8 rroooooooooooooooooooee 8 8
12 | 102022101 | KIT, BRAKE CABLE
(INCLUDES ONE EACH OF ITEMS 13 AND 14 AND TWO EACH OF ITEM 15) ...... 2 2
13 1010829 PIN, CLEVIS, 5/16 ooooooooeoeoeeeoeeoeeoeeoeoeeeeeeeeeeeeeeeeeeoeoeoeoeeeoe oo eeeeeeeeeeeeeeee 2 2
14 1035 PIN, COTTER, 3/32 X 1 erooeeeeee oo 2 2
15 1011779 E-CLIP, /2 e oo oo e oo eeeeeeee oo 2 2
16 | 101900801 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) wooooooooooooooooooooeeeeeeeoeee 2
17 1013207 | HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) crooiooooooeoeeoooooo
18 | 101791101 | DRUM, BRAKE ooooooooooeeoeeoeoeoeeoeoeoeeeeeeeeeeeeeeeeeoeoeoeoeoeoe oo oo 2 2

2000 Carryall Vehicle lllustrated Parts List Page 4-3



Page 4-4 2000 Carryall Vehicle lllustrated Parts List



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED-
CARRYALL II, TURF I, Il PLUS AND VI

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4

1016573 CLUSTER, BRAKE, PASSENGER SIDE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = T4) et 1 1
1016557 CLUSTER, BRAKE, DRIVER SIDE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = T4) ettt 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE ........cccoiiiiiiiiii e 1 1
1 1011154 PLATE, BACKING, PASSENGER SIDE .........ccoiiiiiiieii e 1 1
2 1011465 KIT, BRAKE ACTUATOR ..o e s e 1 1
3 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ...ccoiiiiiiiieiie e 1 1
4 1011114 NUT, MB X T e 2 2
5 451 WASHER, LOCK, 1/4 ..o 2 2
6 N/A PISTON, ANCHOR ..o e e 2 2
7 N/A BOLT, ADJUSTMENT ... 1 1
8 N/A BODY, ANCHOR ..o e 1 1
9 1011303 CAP, ADJUSTMENT BOLT ..o e 1 1
10 101146302 PACKAGE, BRAKE SHOE (FOUR PIECES) .......cooiiiiieieee e 1 1
11 1011466 KIT, SHOE RETAINER (FOUR PIECES) .....ccceiiiiiiieiierieeee e 1 1
12 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) ......cccccoviiiiiiiiiiice e 1 1
13 N/A ARM, BRAKE LEVER .......ooi 1 1
14 1010850 COVER, DUST ..o e 1 1
15 102022101 KIT, BRAKE CABLE
(INCLUDES ONE EACH OF ITEMS 16 AND 17 AND TWO EACH OF ITEM 18) ...... 2 2
16 1010829 PIN, CLEVIS, 5/16 ....oiiiiiiiiii i e 2 2
17 1035 PIN, COTTER, 3/32 X T ..o e e 2 2
18 1011779 E-CLIP, 172 e e e e e 2 2
19 1013924 NUT, CONE LOCK, GRADE 8, 5/16 - 24 .......ccoiiiiiiieiecee e 8 8
20 1014153 BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 -24 X 7/8 ......c..ccccccvvvrnnnnen. 8 8
21 101791101 DRUM, BRAKE ...t s 2 2
22 1013207 HANGER, BRAKE CABLE ...... .o 2 2

2000 Carryall Vehicle lllustrated Parts List Page 4-5



Page 4-6 2000 Carryall Vehicle lllustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1| 101990801 | EQUALIZER wooooooooeoeooeeoeoeeeeeeeeeeeeeoee oo oo 1 1
2 1241 | WASHER, FLAT, 5/16 oooooooooeoeeoeoeoeoeoeoeoeoeoeeeeeeoeoeoeoeeeeeee oo 5 | 5
3 1013531 | SPRING, BRAKE RETURN -...ooooooooooooooeoeoeeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
4 1010921 | SCREW, HEX HEAD CAP, 5/16 = 18 X 2-1/2 woooooooooooeoooeoeoeeoeoeoeoeoeoeoeeooe 4| 4
5 7473 | NUT, NYLON LOCK, 5/16 = 18 1ooooooeeoooooeoeoeeeoeooeeeeoeeoeeeeeoeoeeeeeeeoeeeeee oo 5 5
6 | 102022101 | KIT, BRAKE CABLE (INCLUDES ITEM 7 BELOW,
AND ITEMS 13 AND 14 ON PAGE 4-3) .. ooooooooooooooeoeooeoeeeoeoeoeeeeeoeeeeeeoee 2 2
7 1011779 E-CLIP, 1/2 oo 2 2
8 | 101878201 | KIT, BRAKE PEDAL (INCLUDES ITEMS 9 AND 10) wooooooooeoooooooeoeoeoeooeooeoeooo 1 1
9 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 wovvvooooooooooooooooooooo 4| 4
10 1013869 PAD, BRAKE PEDAL ... ooooooeoeeo oo 1 1
11 1010878 | BUMPER, RUBBER ...... . ooooooeoeoeoooooeoeoeeeeeeeeeeee oo oo oo oo 1 1
12 1028 | NUT, HEX, 14 = 20 oooooooeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
13 | 101953101 | ROD, EQUALIZER (CARRYALL | ONLY)eoovoooooooooeeoeooooeoeeeoeeoeoeeeeooeoeeeeeeeeeeoe 1 1
13 | 101953102 | ROD, EQUALIZER (CARRYALL Il ONLY)...oooooooooooooooooooeoeooeeeeeeeeoe oo 1 1
14 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X 1 eoooooooooooooooooooeoeoeeeeeeeeeeeeeoeeeoeoeoeeeeeeeeeeeeeee 1 1
15 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooooeoeoeoeoeoeoeeoeeoeoeoeoeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeee o 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 16 - 20 BELOW AND
ITEM 25 ON PAGE 4-13) wovvvvooooooooooeoeoeooeoeeeoooeoeoeeoeoeoeeee oo 1 1
16 N/A ROD AND PAWL. oo 1 1
17 1017029 PIN, COTTER, 7/64 X 1/2 woovooeeeeoooeoeeoeeoeoeoeeeeeeeeoeoeeeeeoeeeeeeeeeeeee oo 1 1
18 1010877 NUT, PUSH, 5/16 ooooooeeoeoeoeoeoeeoeoeeoeoeeeeeeeeeeoeoeeeeeeeeeeeeeeeee oo 1 1
19 1010805 SLEEVE, PARK BRAKE ROD ..o 1 1
20 1010932 JOINT, BALL, 14 = 28 —oooeeeeeeoeeeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeee 1 1
21 1010933 | SPRING, PARK BRAKE TORSION oo 1 1
22 1010927 | SPACER, PARK BRAKE ... oooooooooooooooeoooeoeeeeeeeeeeeeeeeoe oo 1 1
23 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR DRIVER AND PASSENGER SIDES) ..oovvooo oo 1 1
24 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 25 - 28) woovvvvooooooooeooooooeooeooeo 1 1
25 1032 BUSHING, NYLON oo 2 2
26 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 16 X 1/2 wovvvoooooooooooooeoeoeoeoeo 2 2
27 1013876 NUT, PUSH, 3/8 oo 1 1
28 1013870 PAD, PARK BRAKE oo 1 1

2000 Carryall Vehicle lllustrated Parts List Page 4-7



Page 4-8 2000 Carryall Vehicle lllustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1242 | NUT, HEX, 516 = 18 ooovoeeoeooeoeoeeeoeoeeoeoeeeoeoeoeeeeoeeoeeeeeeeeeeeee oo 1 1
2 | 101865301 | SPACER, EQUALIZER ...ooooooooooooooeoooeooeoeoeeeeeeeeeeeeoeoeeeeeoeeeeeeeeeeeeeeeeeee 2 2
3 1017211 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) wovvoooooo oo 1 1
4 N/A PIN, EQUALIZER PIVOT oo 1 1
5 7473 | NUT, NYLON LOCK, 5/16 = 18 1ovooeoeeoooooeoeoeoeoeooeeoeoeeeoeeeeeeoeoeoeeeeeoeeeeee oo 5 5
6 | 101976301 | PLATE, RETAINER ......oooooooooooeoeoeoooeoeeeeeeeeeeeeee oo e oo oo oo oo 2 2
7 | 102022101 | KIT, BRAKE CABLE, REAR
(INCLUDES TWO EACH OF ITEM 9 AND ONE EACH OF ITEMS 10 AND 11) ....... 2 2
8 | 101874601 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS Q= 11) wroooooooooooooooooeoeooooeooo 2 2
9 1011779 E-CLIP, 12 oo 2 2
10 1035 PIN, COTTER, B/32 X 1 oooooooeoeo oo 2 2
11 1010829 PIN, CLEVIS, 5/16 oo oo 2 2
12 | 101878201 | KIT, BRAKE PEDAL (INCLUDES ITEMS 13 AND 14) woooooooooooooooooeoooeoeoeo 1 1
13 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 wovvvooooooooooooooooooooo 4| 4
14 1013869 PAD, BRAKE PEDAL ... ooooooeoeeo oo 1 1
15 1013531 | SPRING, BRAKE RETURN -....oooooooooooooooooeoeeeeeeeeeeeoeoeeoeeeeoeeeeeeeeeeeeeeeeee 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X 1 oooooooooooooooooooooooeeoeeeeeeeeeoeeoeeoeoeoeeeeeeeeeeeeeeo 2 2
17 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooeoeoeoeoeoeoeoeoeeoeeoeoeeoeoeoeeeeeeeeeeeeeeeeeeeoeeeeo o 2 2
18 | 101953106 | ROD, EQUALIZER, FRONT oo 1 1
19 | 101953102 | ROD, EQUALIZER, REAR (CARRYALL Il AND Il PLUS) woooooooooooooeoeooeeooeo 1 1
20 | 101953103 | ROD, EQUALIZER, REAR (CARRYALL VI) w..oooooooooooooooooeoeeeoooeoeeoeeooeoeeeeooeoeeeo 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 21 - 25 BELOW AND
ITEM 25 ON PAGE 4-13 OR 4-15) ..ooooooooooooooeoeooeoooeoeoeoooeoeeooeoeeee oo 1 1
21 N/A ROD AND PAWL oo 1 1
22 1017029 PIN, COTTER, 7/64 X 1/2 oooooeeeeoooeoeeoeoeeeoeeeeeeoeoeoeeeeoeeeeee oo 1 1
23 1010877 NUT, PUSH, 5/16 ooooeooeooeeoeeoeeoeeoeoeeoeeeeeeeeeeoeoeeeeeeeeeeeee oo oo 1 1
24 1010805 SLEEVE, PARK BRAKE ROD ..o 1 1
25 1010932 JOINT, BALL, 14 = 28 oooeeeeeeeeeoeoeoeoeoeoeoeoeoeoeeoeeeeeeeeeeeeeeee 1 1
26 1010933 | SPRING, PARK BRAKE TORSION oo 1 1
27 1010927 | SPACER, PARK BRAKE .....oooooooooooooooeooeoeeoeeeeeeeeeeeeeeee oo 1 1
28 1010878 | BUMPER, RUBBER ...... . o oooooeoeoeooeoeoeeeeeeeeeeeeeeeeeee oo oo, 1 1
29 1028 | NUT, HEX, 14 = 20 ooooooeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeee 1 1
30 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) oo 1 1
31 1241 | WASHER, FLAT, 5/16 oooooooooeoeeoeoeoeeeoeoeoeoeoeeeeeeoeoeoeoeeeeeee oo 1 1
32 1010921 | SCREW, HEX HEAD CAP, 5/16 = 18 X 2-1/2 woovooooooooeooeoeoeoeoeoeoeoeeeoeoeoeoo 4| 4
33 | 101990801 | EQUALIZER ..o, 1 1
34 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 35 - 38) woovvvoooooooooeeoooooooeoeoeo 1 1
35 1032 BUSHING, NYLON oo 2 2
36 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 16 X 1/2 wovvvoooooooooooooeoeoeoeoo 2 2
37 1013876 NUT, PUSH, 3/8 oo 1 1
38 1013870 PAD, PARK BRAKE ... ooooooooeoe oo 1 1

2000 Carryall Vehicle lllustrated Parts List Page 4-9






FRONT BRAKE ASSEMBLY-
VEHICLE WITH FOUR-WHEEL BRAKING

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4

1016573 CLUSTER, BRAKE, PASSENGER SIDE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = T4) et 1 1
1016557 CLUSTER, BRAKE, DRIVER SIDE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = T4) ettt 1 1

1 1011154 PLATE, BACKING, PASSENGER SIDE .........ccoocoiiiiiiiiiiic e 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE .........cooiiiiiiieie oo 1 1
2 1011465 KIT, BRAKE ACTUATOR ..o e s e 1 1
3 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ...ccoiiiiiiiieiie e 1 1
4 1011114 NUT, MB X T e 2 2
5 451 WASHER, LOCK, 1/4 ..o 2 2
6 N/A PISTON, ANCHOR ..o e e 2 2
7 N/A BOLT, ADJUSTMENT ... 1 1
8 N/A BODY, ANCHOR ..o e 1 1
9 1011303 CAP, ADJUSTMENT BOLT ..o e 1 1
10 101146302 PACKAGE, BRAKE SHOE (FOUR PIECES) .......cooiiiiieieee e 1 1
11 1011466 KIT, SHOE RETAINER (FOUR PIECES) .....ccceiiiiiiieiierieeee e 1 1
12 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) ......cccccoviiiiiiiiiiice e 1 1
13 N/A ARM, BRAKE LEVER .......ooi 1 1
14 1010850 COVER, DUST ..o e 1 1
15 101874601 KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) ....ccccovviiieeeaen. 2 2
16 1010829 PIN, CLEVIS, 5/16 ...eeiiiiiiii s 2 2
17 1035 PIN, COTTER, 3/32 X 1 ..o e e 2 2
18 1011779 E-CLIP, 1/2 e e e e e 2 2
19 101872701 NUT, HEX, 5/16 = 24 ..ot 8 8
20 7174 WASHER, LOCK, 5/168 X 24 ... e e 8 8
21 101869001 WASHER, CONE, 5/16 ... e e s e 8 8
22 1017232 SCREW, HEX HEAD CAP, 5/16 - 24 X 1 .o 8 8
23 1011137 DRUM, BRAKE ...ttt e e s 2 2

NOTE: SEE PAGE 5-11 FOR FRONT BRAKE CABLE CLAMP AND BRACKET.

2000 Carryall Vehicle lllustrated Parts List Page 4-11



(=
+

1]

Page 4-12 2000 Carryall Vehicle lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) oooo....... 1 1
2 1013871 PAD, ACCELERATOR PEDAL ..o oo 1 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 wovvooooooooooooooeooeoooeoo 4| 4
4 1624 | SCREW, HEX CAP, 3/8 - 16 X 1-1/2 oo 1 1
5 334 | WASHER, FLAT, /8 oo oo 2 2
6 | 102026001 | KIT, ACCELERATOR PIVOT ROD (INCLUDES ITEM 7) oo 1 1
7 1011700 TS Yo =1 W 1 1
8 | 101818801 | STUD, BALL oo, 1 1
9 1017424 | BEARING, PIVOT SUPPORT .ooooooooooeeoeoeoeoeeoeooeoeoeeeoeeoeoeeeeoeeeeeee oo 1 1
10 | 101966901 | NUT, FLANGE, 1/4 = 28 oooooooooooeoeoeoeoeoeoeoeoeoeeeeeeeeeeoeoeoeeeeeeeeeeeeee oo 1 1
11 | 101817401 | RETAINER, SPRING ooooooooooooooeeoeoeeoeeoeeoeoeoeoeeeeeeoeoeoeeeoeeeeeeeeee oo 1 1
12 | 101796201 | SPRING, RETURN oooooooooooooeoeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
13 017878 | CUP, SPRING weoovooeeoeoeoeeeeeooeoeeeeeeeoeoeeeeeeeeoeeeee oo 1 1
14 1017380 | BUMPER, RETURN SPRING -...ovvoooooooooooeooeeeeeeeeoeoeoeeoeeoeoeeoeeeeeeeeeeeeeeooo 1 1
15 1241 | WASHER, FLAT, 5/16 ooooooooooeoeoeoeoeoeeoeoeoeoeoeeeeeeoeoeoeeeeeeeeeeeeeeeee oo 1 1
16 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooeooeoeoeeoeoeoeeoeeoeoeoeoeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeoee o 1 1
17 | 101871901 | (ASSEMBLY, ACCELERATOR ROD (ELECTRIC CARRYALL | ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
17 | 101912401 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL | ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
17 | 101822001 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL II, TURF Il
AND [l PLUS) (INCLUDES ITEMS 18 AND 19) ovvvoooooooooeooeoeoeooeoeeeooeoeoo 1
17 | 101674702 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL VI ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
18 1011084 NUT, UNF HEX JAM, /4 = 28 oo 2 2
19 1011734 JOINT, SPRING-LOADED BALL oo 2 2
20 8754 | NUT, NYLON LOCK, 3/8 = 16 wooooooooooeoeoeoeoeoeeoeoeoeoeeoeeoeoeoeeeeeeeeeeeeoeeeeeeeeeeeeeo 2 2
21 8233 | NUT, NYLON LOCK, 1/4 < 20 wooooooooeoeoeoeoeoeeoeoeeoeeoeoeeeoeoeeeoeoeoeeeeeeeeeeeeoeeee 4| 4
22 1014007 | WASHER, FLAT, TYPE B, 1/4 .ooooooooooooooeooeoeeeoeeeeeeeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeon 4| 4
23 1011694 | SUPPORT, ACCELERATOR PIVOT ROD oooooooooooooooooeoeoeoeoeeoeoeoeoeeeeo 2 2
24 | 101861901 | SCREW, HEX CAP, 1/4 < 20 X 1=1/8 wooooooooooooeoeoeoeooeoeoeoeeoeoeoeoeeeoeeoeoeoeeeee 4| 4
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 BELOW,
AND ITEMS 16 - 20 ON PAGE 4-7 OR ITEMS 21-25 ON PAGE 4-9) w....ovvvvvoovoo. 1 1
25 N/A RACHET, PARK BRAKE ..oooooooooooeoeeeeoeoeeoeeeeeooeoeoeeeeeeeeeeeoeeeeeeoeeeee oo 1 1

2000 Carryall Vehicle lllustrated Parts List Page 4-13



Page 4-14

2000 Carryall Vehicle lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC CARRYALL Il AND VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) .............. 1
2 1013871 PAD, ACCELERATOR PEDAL oo i
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wovvvvvooeeeoeooeoeoeoooo 4
4 1624 | SCREW, HEX CAP, 3/8 = 16 X 1-1/2 wovvooooooooeoeooooeooeeoeoeoeeeeeoooooeeee oo 1
5 334 | WASHER, FLAT, 3/8 w.vooooooeoeeoeeoeeeeeeeeee oo eeeeee oo eeeeee s 2
6 | 102026001 | KIT, ACCELERATOR PIVOT ROD wooooooooooooooooooeeoooeeoeoeoeeeeeooeeeeeeee e i
7 7473 | NUT, NYLON LOCK, 5/16 = 18 1rrooooeoo oo i
8 | 101862001 | SCREW, HEX HEAD CAP, 1/4 < 20 X 1-3/8 oooooooooooooooeoeeoeooeoeeeeoe oo 2
9 1017424 | BEARING, PIVOT SUPPORT .oooooe oo seeeeeee e 1
10 1015661 | NUT, FLANGE LOCK, 1/4 = 20 weovooooooooeeoeoooeoeeeeoeooeoeoeeeoeoeeeeee oo i
11 | 101817401 | RETAINER, SPRING w...ooooooooooooooeooeooeoeoeoeeeoe oo i
12 | 101796201 | SPRING, RETURN w.o.oooooooooeeoeoeeoeoeoeeoeoeeoeeeeoe oo 1
13 1017378 | CUP, SPRING cooroeeeeoeoeoeeeeeee oo eee oo 1
14 1017380 | BUMPER, RETURN SPRING ..ooooooooooo oo i
15 1017400 | LEVER, ACTUATOR oooooooeoeoeeoeeeoeoeoeoeeoeoeeoeoeeee oo i
16 | 101804201 | WASHER, PLASTIC, 1/2 woooooooooooeoeoeooeoeoeoeeeeooeoeeeeeoeoeoeeeee oo 1
17 1017743 | COVER, ACCELERATOR -...ooovoooooeoeeeoee oo eeeeeeeeee e eeeeeeeeeeseeseee oo 1
18 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooooooeoeoeeeeooeoeoeoeoeeeeeee oo 5
19 1014007 | WASHER, FLAT, TYPE B, 1/4 woovvoooooooooeoeoeoeeoeoeeoeooeoeoeeeoeoeeeeeee oo 4
20 | 101804301 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ooooeooooooeoeeoooooeoeeooooeoeeeeeeoeeeeeee oo 2
21 1011694 | SUPPORT, ACCELERATOR PIVOT ROD ....oooooooooeoeeeeeeoeeeeeee oo 1
22 | 101861901 | SCREW, HEX CAP, 1/4 = 20 X 1-1/8 woooooooooooeeooooeoeoeeoeoeoeoeee oo 4
23 1241 | WASHER, FLAT, 5/16 wovvooooeooeoeeoeoeoeoeeeeooe oo i
24 8754 | NUT, NYLON LOCK, 3/8 X 16 wovvoooeoeoooooeooeoeoeoeooeee oo 2
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 BELOW, AND
ITEMS 16 - 20 ON PAGE 4-7 OR ITEMS 21-25 ON PAGE 4-9) ....ooovvvooooooo 1
25 N/A RATCHET, PARK BRAKE . oeeooooeooeeeeoe oo oo 1

2000 Carryall Vehicle lllustrated Parts List Page 4-15






FRONT AND REAR SUSPENSION

STEERING,




Page 5-2 2000 Carryall Vehicle lllustrated Parts List



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1013861 | JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 8) oo oo 1 1
2 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM oo 3| 3
3 7174 WASHER, LOCK, 5/16 1o oo 3| 3
4 | 101984801 | KIT, STEERING COLUMN MOUNTING BRACKET ooooooooooooeoooeoeoeooeoeoooeooo 1 .
5 1016663 | SCREW, PHILLIPS, TYPE A, #12 = 11 X 5/8 oovvooooeeeooeeeoeo oo 2 | 2
6 1016269 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 ....ooovvvvoorrrr... 2 | 2
7 334 | WASHER, FLAT, /8 oo oo 4| 4
8 1016183 | SCREW, HEX HEAD CAP, 3/8 = 16 X 7 rvooooooooeeooooeoeeeeeoeooeoeeee oo eooeeeee oo 2 | 2
9 8754 | NUT, NYLON LOCK, 3/8 - 16 woovrreeeoeeeeoseoeeoeeeees e seeeeeeeeeeeeseeeeeee e 2 | 2
10 1014288 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ...ovvvvvvvvoo... 1 1
11 1011697 | WASHER, FLAT, 5/16 oo oooeeoeeoeoeoeoeoeeoeoeoeoeeee oo eoeoeeeeee e 1 1
12 1012499 | BOOT, STEERING COLUMN woovooooooeoeeeooeoeoeeoeoeoeeeeoeoeeeeeeeeeee oo 1 1
13 1016181 | ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) wooooooooooooor 1 1
14 1012605 RING, RETAINING: oo ooooooeeeoeeeoe oo 1 i
15 1012604 WASHER, STEEL, 5/8 oo oo 1 i
16 1014217 SPRING, COMPRESSION .oovoooooooeeooeeeeeoeoeoeeeeoeoeee oo 1 1
17 1014125 (=0 c =S 2 | 2
18 1014213 ASSEMBLY, BEARING: +.---veeooeoooeeeoeoee oo eeeeeeeeee oo 2 | 2
19 1014126 SEAT, BEARING —ooooo oo 2 | 2
20 1015545 SHAFT, STEERING COLUMN .oooooeoooeoeoeoeoeoeoeoeoeoeeeeoeeoeeeoeeee e 1 1
21 1016622 COLUMN, ALUMINUM STEERING s oeeeoeoeeoeeoeeeeeeoeeeee oo 1 1
22 1014214 RING, RETAINING: ..o ooooooeeeoeee oo 1 i
23 1014211 SEAL, BEARING oo 1 i
24 1016263 | COVER, STEERING COLUMN wooooooooeoooeoeoeeoeeoeoeeeeeoeeeeeoeeeeee oo 1 1
25 1016156 | WHEEL, STEERING wooooooeoeeeoe oo eeeeeeee e eeeeee e eeeeeee e 1 1
26 1017273 | NUT, NYLON LOCK, 5/8 - 18 wevvvvvoooooeeoe oo eeeeeee e 1 i
27 | 101615502 | PLATE, SCORECARD (CARRYALL I, Il, Il PLUS AND VI) .. ooooooooooooooooe i 1
27 1016219 | ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31)
(CARRYALL TURF 11 ONLY) woooooeooeoooeooeoeooeoeoeeeeoeeee oo 1 i
28 1012565 SCREW, ROUND HEAD, #12 = 14 X 1 oo 2 | 2
29 1012566 SPRING, TAPERED COMPRESSION .....ooooooooooeeeoeoeeeeeeeoee oo 2 | 2
30 1016214 GRIP, PENCIL. oovoeooooooeooeoeeeeeoe oo 1 1
31 1016154 ORI 1010} = = oY Y= o 1 i

2000 Carryall Vehicle lllustrated Parts List Page 5-3



Sy P

ol

Page 5-4 2000 Carryall Vehicle lllustrated Parts List

(=)

@ /(
g
OIS °@
/ \




STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

101878302 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 20) «..ooovoovoreoeeeorn. 1 1

1 1013035 SEAL, DUST, PASSENGER SIDE ......-oooooeeoooeoeoeooeeooeoeoeeeeoeeoeeeeeeoeeeee e 1 i
2 8990 TIE, WIRE oo eoeeeee oo 2 | 2
3 | 101880201 ASSEMBLY, INNER BALL JOINT ooooooeoooeoeoeeeoeoeoeeooeeeeeeeeoeee oo 1 i
4 | 101880301 WASHER, TAB. . ..oooooooe oo eeeeeeee oo eeeeeeeeeeeee e eeee e 1 1
5 N/A BOX, STEERING GEAR ..ovvoooooooeoeoeoeoeoeeeeo oo 1 i
6 N/A BEARING, LOWER PINION <oooooooo oo 1 i
7 N/A PINION, STEERING .vvvvooooooeooee oo 1 1
8 | 101879401 BEARING, UPPER PINION ....oooooooo oo 1 1
9 | 101879901 RING, C-TYPE STOP .-oooooooeooeeoeoeoeeeeoeeoeeeee oo 1 i
10 1013051 RING, SNAP oo ee oo 1 1
11 1013052 SEAL, DUST, STEERING PINION .o 1 i
12 | 101879701 GUIDE, STEERING RACK oo eeeeeee oo 1 1
13 | 101879801 SPRING, YOKE .oooooo oo oo eeeeee oo 1 1
14 1013044 NUT, LOCK, RACK SCREW. .oorooooo oo 1 i
15 N/A SCREW, RACK GUIDE +...ooooeoeeoeooeoeeoeeeooeoeeeeoeoeoeeeeeoeeee oo 1 1
16 N/A RACK, STEERING .-.-.oeoooeo oo oo eeeeeee e eeee oo 1 1
17 | 101879501 WASHER, STOP ..ooooooeoeoeoeoeeeee oo 1 i
18 | 101879601 RING, C-TYPE STOP oo 1 i
19 | 101880001 SEAL, DUST, DRIVER SIDE wvvvvoooooeoeoooeoeeoeooeoeoeeeoooeoeeee oo 1 1
20 | 101880101 RING, RETAINING: ..--oeooooo oo 1 1
21 1035 | PIN, COTTER, 3/32 X 1 wooooooooeeeeoooeoeeeeeoe oo eeeeee oo 1 i
22 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) ............... 1 1
23 1015597 FITTING, THREAD-FORMING GREASE, 1/4 = 28 -..oooooooooooooooeoeoeoooooeoeooeoo 1 .
24 7602 NUT, HEX SLOTTED, 3/8 = 24 vovoooooeoeoeoe oo oo 1 1
25 1011930 BOOT, DUST coooeeeeoeeeeoeeeeeeee oo eeeeeeeeee e 1 1
26 75656 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 wooooooooeoooooeoeoeoooooeoeeoeoeeeeeeeeeee 1 i
27 1012467 | LINK, RACK AND PINION DRAG oo 1 i
28 1013042 | NUT, HEX, M2 X 175 ooooeoooeeoeoeoeoeeeeee oo 1 1
29 1624 | SCREW, HEX HEAD CAP, 3/8 < 16 X 1-1/2 orrroooooeeooeooooeoeeoeeooeoeoeeeeoeeeeeeeoeeeeeeo 3| 3
30 334 | WASHER, FLAT, 3/8 oo oo oo 3| 3
31 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooeoe oo 3| 3

2000 Carryall Vehicle lllustrated Parts List Page 5-5



Page 5-6 2000 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, UPPER-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) w.ooooooroooeoooeoo 2 | 2
2 1016346 BUSHING, URETHANE ...ooooooooooooeooeeoeeeeoeoe oo 6 | 6
3 1016350 SLEEVE, DELTA OUTER .ooovooeooooeoeoeeoooeoeeeeeoe oo 1 i
4 1016349 SLEEVE, DELTA INNER ..oooooooooeoeoeoeeeoeoeoeeeeoe oo 2 | 2
5 8754 | NUT, NYLON LOCK, B/8 - 16 woovrrereoeeeoeoeeeeeoeeeees oo eeeeeeeeeesseeeeee oo 8 | 8
6 1010200 | SCREW, HEX HEAD CAP, 3/8 - 16 X 4-1/4 ovvvoooooooooeeoeoeoeoeeoeooeoeeeeeoeeee oo 4| 4
7 1308 | NUT, HEX, 1/2 = 20 wooooeoeoeeoeoeeeeoeoeeoeoeoeeoeoeeoeeeeeeoeee oo 1 1
8 1624 | SCREW, HEX HEAD CAP, 3/8 < 16 X 1-1/2 errrooooooeoooooooeoeeoeeoeooeoeeeeoeoeeeoeoeeeeo 2 | 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 - 16 1rrrerooeeeoesoeeoeeeeeeeeeeeeeeeeseeeeeeeee e eeeeee e 4| 4
10 2402 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-1/& wovvvooooooo oo 4 | a4
11 1010219 | ROD, TIE oo 1 1
12 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 wooooooooooeooeoeoeeooeoeoeeeooeoeeeeeeeee e 1 i
13 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) ........... 1 1
14 1017266 | STRAP, A-PLATE woooooooeoeooeoeoeoeeoeoeoeeoeeeeeeoeee oo 2 | 2
15 1014235 | SHOCK ABSORBER, FRONT oooooooooeoeoooeoeoeeoeooeoeeeeeoeeeeee oo 2 | 2
16 1010124 | PLATE, SPRING MOUNTING wvvovooooooeeeooooeoeoeeeoeoeeeeeooeoeeee oo 1 1
17 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ....ooooooeoeeeoeoeeeeoeoes oo 1 1
18 7539 | BALL JOINT (INCLUDES ITEMS 19, 20 AND 21) «.oooooooooooooooeoeooeeeooeeoeeoeee 1 i
19 1015597 FITTING, THREAD-FORMING GREASE, 1/4 = 28 -oooooooooooooooeoooooeoeoeooo 1 i
20 1011930 SEAL, DUST ooooeeeoeeoeoeeoeeeoeoeeeee oo 1 1
21 7602 NUT, SLOTTED HEX, 3/8 = 24 .oovoooooooeeeoe oo 1 1
22 1035 | PIN, COTTER, 3/32 X 1 woooooooeeeeoeoeoeoeoeeoe oo eeeee oo 2 | 2

2000 Carryall Vehicle lllustrated Parts List Page 5-7



Page 5-8 2000 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, LOWER-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 1010348 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) c.oooo........... 1 1

2 1010347 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......... i 1

3 8067 BUSHING, BRONZE SPINDLE oo 1 i

4 7048 BUSHING, BRONZE .....oooooooooeooooeoeeeoeoeoeoeeee oo 1 1

5 1015597 FITTING, GREASE, 1/4 = 28 ...oooooooo oo oo 1 1

6 1012030 | SPRING, TAPERED LEAF -...ooooooooooooeoeoooeoeeeeee oo eeeeeee e 1 i

7 8745 | ECCENTRIC wovvooooooeoeooeoeeeeeeeoeeoeoeeeeoeeeee oo 1 1

8 706 | NUT, HEX, B/8 < 16 ooooooeoeoooeoeoeee oo 1 1

9 1011892 | KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 = 13) -ooovooooooeeoeeoeeeooeeeee oo 2 | 2
10 1011393 PACKAGE, HUB BEARING ...oooroooo oo oo 2 | 2
11 1011304 STUD, LUG, 172 = 20 oo oo 4| 4
12 1013135 SEAL, DOUBLE LIP oo 1 1
13 1011887 COVER, DUST oooooeeoeoeeeeee oo eeeeee e eeeee e eeeeee s 1 1
14 8754 | NUT, NYLON LOCK, 3/8 = 16 worvrooere oo 4| 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 oovvooooooooeoeoooeoeoeoeoeooeoeeeoeoeee oo 2 | 2
16 1016384 | CLEVIS, UPPER DELTA w..vooooooooooeooooeoeeeeeoeoeoeoeeeeoeeeeeeeeooeeeeee oo 2 | 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 = 20 -oooooooooeoeoeeoeoeoeeeoeeeee oo eeeeeee oo 2 | 2
18 1010028 | WASHER, FLAT, 172 oorooooo oo 2 | 2
19 1010150 | BEARING, THRUST oo oo 2 | 2
20 1016389 | WASHER, KINGPINWAVE ...oooooooooeooeoooeoeoeeoeooeoeoeeeoeoeeeee oo 2 | 2
21 1010084 | NUT, LUG +ooovoooooeeeeeee oo eeee e 8 | 8
22 1010005 | WASHER, FLAT, 3/4 —ooooooo oo oo 2 | 2
23 7840 | NUT, HEX SLOTTED, 3/4 = 16 wovvooooo oo 2 | 2
24 7910 | PIN, COTTER, 5/32 X 1 oooooooooooooeoeeeoeoooeoeeeeeeeeeeee oo 2 | 2
25 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 -.ovvvvooroerooeeoeoooeeeeeee oo 2 | 2
26 1016386 | KINGPIN oo oo ee oo 2 | 2
27 1015583 | BUSHING, URETHANE ...-oooooooooooeoooeoeooeoeoeeeeeeooeoeeeeeeoeeeeee oo 4| 4
28 1012303 | BUSHING, STEEL wooooooeoooeooeoeeeeoeoeoeeeeoeoeoeeee oo 2 | 2
29 1014276 | PLATE, FRONT SPRING RETAINER ..ooorrsoeooeeooooeoeeeeoe oo 1 1
30 1624 | SCREW, HEX HEAD CAP, 3/8 < 16 X 1-1/2 orrroooooeoooooeooeeeoeeooeoeoeeeeoeeeee oo 4 | a4
31 857 | WASHER, LOCK, 3/8 ..ooooooooeoeeoe oo eeeeeeeee oo 4| 4
32 706 | NUT, HEX, B/8 < 16 oooooeooeoeoooeeeoeooeoeeeeoeoeoeeeeeee oo 4| 4

2000 Carryall Vehicle lllustrated Parts List Page 5-9



Page 5-10 2000 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, UPPER-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) w.ooooooroooeoooeoo 2 | 2
2 1016346 BUSHING, URETHANE ...ooooooooooooeooeeoeeeeoeoe oo 6 | 6
3 1016350 SLEEVE, DELTA OUTER .ooovooeooooeoeoeeoooeoeeeeeoe oo 1 i
4 1016349 SLEEVE, DELTA INNER ..oooooooooeoeoeoeeeoeoeoeeeeoe oo 2 | 2
5 8754 | NUT, NYLON LOCK, B/8 - 16 woovrrereoeeeoeoeeeeeoeeeees oo eeeeeeeeeesseeeeee oo 1| 11
6 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .....oooooooooooooeoeoeeoeeoeeeoeee i 1
7 1308 | NUT, HEX, 1/2 = 20 ooooeoeeoeoeeoeoeoeoeeoeoeoeeeoeoeoeeeeeeeeeee oo 1 1
8 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 wovvoooooooeooooeooeoeooeoeoeoeoeoeeeeoeeeeeooe 2 | 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 - 16 1rrrerooeeeoesoeeoeeeeeeeeeeeeeeeeseeeeeeeee e eeeeee e 2 | 2
10 2402 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-1/& wovvvooooooo oo 4 | a4
11 1010219 | ROD, TIE oo 1 1
12 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 wooooooooooeooeoeoeeooeoeoeeeooeoeeeeeeeee e 1 i
13 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 18, 19 AND 20) ............... 1 1
14 1017266 | STRAP, A-PLATE woooooooeoeooeoeoeoeeoeoeoeeoeeeeeeoeee oo 1 1
15 | 101870601 | SHOCK ABSORBER, FRONT ooooooooooooeoeoeeoooeoeoeeooeeoeeeeee oo 2 | 2
16 1010124 | PLATE, SPRING MOUNTING wvvovooooooeeeooooeoeoeeeoeoeeeeeooeoeeee oo 3| 3
17 7539 | BALL JOINT (INCLUDES ITEMS 18, 19 AND 20) w....voooooooooeeeeeoeeeeeeeesoeeeseee 1 1
18 1015597 FITTING, THREAD-FORMING GREASE, 1/4 = 28 ....oooooooooooooeoeoooeoeoeoeoeo 1 i
19 1011930 SEAL, DUST ooeoeeeeeoeoeeeeeoeeeeee oo 1 1
20 7602 NUT, SLOTTED HEX, 3/8 24 ooooooooeoeoeooeoeoeoeooeooeoeeooeoeoeee oo 1 1
21 1085 | PIN, COTTER, /32 X 1 ovvvooooeeeoeeeeeeoeeeeeeeee oo eeeeee e eeeeee s eeeeee e 2 | 2
22 320 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1 oooooveoooooooo oo 1 i
23 | 101935301 | CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) woovvoooooooooooooeoo 2 | 2
24 | 101955001 | BRACKET, BRAKE CABLE GUIDE .ooooooooooooeooeoeooeoeoeoeoeeeooeoeeeeeeeeeeeeeooeeeeeo 1 i
25 | 101870501 | SCREW, HEX HEAD CAP, 3/8 - 16 X 4-3/4 w.oooooooooooeooeooeoeoeeeee oo 4| 4

2000 Carryall Vehicle lllustrated Parts List Page 5-11



Page 5-12 2000 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, LOWER-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101876901 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) .....ooooooo.... 1 1

2 | 101877001 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND5) .......... 1 1

3 8067 BUSHING, BRONZE SPINDLE oo 1 i

4 7048 BUSHING, BRONZE .....oooooooooeooooeoeeeoeoeoeoeeee oo 1 1

5 1015597 FITTING, GREASE, 1/4 = 28 ...oooooooo oo oo 1 1

6 1012030 | SPRING, TAPERED LEAF -...ooooooooooooeoeoooeoeeeeee oo eeeeeee e 1 i

7 8745 | ASSEMBLY, ECCENTRIC woooooooooooeoooeoeoeeeeooeooeeeeoeeeee oo 1 i

8 706 | NUT, HEX, B/8 < 16 ooooooeoooeoeoeoe oo 1 1

9 1011892 | ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) woovooeeoooceoooeoee oo 2 | 2
10 1011393 PACKAGE, HUB BEARING ...oooooo oo oo 2 | 2
11 1011304 STUD, LUG, 172 = 20 oo 4| 4
12 1013135 SEAL, DOUBLE LIP oo 1 1
13 1011887 COVER, DUST ooooooeoeoeeeeeo oo eeeeee e eeeee e eeeee e 1 1
14 8754 | NUT, NYLON LOCK, 3/8 = 16 worvrooere oo 4| 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 ooovvooooooooooeoooeoeoeeoeoooeoeeeoeoeee oo 2 | 2
16 1016384 | CLEVIS, UPPER DELTA w..voooooooooeoeoooeoeeeeoeoeeoeoeeoe oo 2 | 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 = 20 -oooooooooeoeoeoeeoeoeeeeeee oo 2 | 2
18 1010028 | WASHER, FLAT, 172 1orooooo oo oo 2 | 2
19 1010150 | BEARING, THRUST oo oo 2 | 2
20 1016389 | WASHER, KINGPINWAVE ...oooooooooeooeoooeoeoeeoeooeoeoeeeoeoeeeee oo 2 | 2
21 1010084 | NUT, LUG +ooovoooooeeeeeee oo eeee e 8 | 8
22 1010005 | WASHER, FLAT, 3/4 —ooooooo oo oo 2 | 2
23 7840 | NUT, HEX SLOTTED, 3/4 = 16 wovvooooo oo 2 | 2
24 7910 | PIN, COTTER, 5/32 X 1 oooooooooooooeoeeeoeoooeoeeeeeeeeeeee oo 2 | 2
25 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 -.ovvvvooroerooeeoeoooeeeeeee oo 2 | 2
26 1016386 | KINGPIN oo oo ee oo 2 | 2
27 1015583 | BUSHING, URETHANE ...-oooooooooooeoooeoeooeoeoeeeeeeooeoeeeeeeoeeeeee oo 4| 4
28 1012303 | BUSHING, STEEL wooooooeoooeooeoeeeeoeoeoeeeeoeoeoeeee oo 2 | 2
29 1014276 | PLATE, FRONT SPRING RETAINER ..ooorrsoeooeeooooeoeeeeoe oo 1 1
30 1010177 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2 -.oooooooooeooeooeoeeeoeeoeoeeeeeee oo 4| 4
31 857 | WASHER, LOCK, 3/8 .o oooooooeoeoeo oo oo 4| 4
32 706 | NUT, HEX, B/8 < 16 oooooeooeoeoooeeeoeooeoeeeeoeoeoeeeeeee oo 4| 4

2000 Carryall Vehicle lllustrated Parts List Page 5-13



i\

ELECTRI
VEHICLE

ONL
-

ELECTRIC
VEHICLE

Page 5-14 2000 Carryall Vehicle lllustrated Parts List



REAR SUSPENSION-CARRYALL |

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w...ovoooooe oo 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) ... ooooooooooooooooeeeoeoeeeoeeoeeenn 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooooe oo 6 | 6
3 1012303 | BUSHING, STEEL wooooooeooooeoeoeeeoeoeeoeeoeeoeoeeee oo 6 | 6
4 1015583 | BUSHING, URETHANE ....ooooooooooeoeeeoee oo oeeeeeeeee oo eeeeeee e 12 | 12
5 1010145 | NUT, UNF HEX, 3/8 = 24 oo oo 4| 4
6 1013164 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) wovvooooooroooooeoeooeooo i 1
7 1014236 SHOCK ABSORBER, REAR .vvoooooeoeoooeoeoeeoeoeoeeeeooeoeee oo 2 | 2
8 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9AND 10) ...| 4 | 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ..o 8 | 8
10 N/A CUSHION, SHOCK ABSORBER ..o 8 | 8
11 014902 | U-BOLT oo oo 2 | 2
12 1014675 | SPRING, REAR LEAF —oooooeeooeooeoeeeeee oo oo 2 | 2
13 1014573 | RETAINER, SPRING oo ooeoeeoeeoeoeoeeeeeoeeoeeeee oo eeseeee e 2 | 2
14 1014555 | NUT, NYLON LOCK, 76 = 24 —oovoooooooeeoooeoeoeoeoeooeoeoeeoeoeeeeeeeeoeeeeeeoeeee e 4| 4
15 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 wvvvvvoooeoe oo 6 | 6
16 | 101926501 | PAD, SPRING, DRIVER SIDE ...oooosooooooeooooooeeoeeees oo eeeeee e eeeeee e 1 1
16 | 101929401 | PAD, SPRING, PASSENGER SIDE .....oooooooooooooooee oo 1 i
17 | 101900801 | HANGER, BRAKE CABLE (GASOLINE CARRYALL 1) woooooooooooooeoeoeeooeo 2
18 1018207 | HANGER, BRAKE CABLE (ELECTRIC CARRYALL 1) oooooooooooooooeooooeoeoeoeoe 2
19 1017235 | BUMPER, JOUNGE .oooooooeeeoe oo eeeeee e 2 | 2
20 | 101454602 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) wooooooooooooooooeeeoeoeoeooeoeoeeoeeeo 2
20 | 101454902 | MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) wooooooooooooooeooeoeoeoooeooooeoeeoo 2
21 1014901 | SPACER, OVERLOAD BUMPER oooooooee oo 2 | 2

2000 Carryall Vehicle lllustrated Parts List Page 5-15



Page 5-16 2000 Carryall Vehicle lllustrated Parts List



REAR SUSPENSION-
CARRYALL II, TURF I, 1l PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w...ovoooooe oo 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) ... ooooooooooooooooeeeoeoeeeoeeoeeenn 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooooe oo 6 | 6
3 1012303 | BUSHING, STEEL wooooooeooooeoeoeeeoeoeeoeeoeeoeoeeee oo 6 | 6
4 1015583 | BUSHING, URETHANE ....ooooooooooeoeeeoee oo oeeeeeeeee oo eeeeeee e 12 | 12
5 1010145 | NUT, UNF HEX, 3/8 = 24 oo oo 4| 4
6 1013207 | HANGER, BRAKE CABLE ..ooooooooooooooeoeeoeooeoeoeeoeo oo 2 | 2
7 | 101975101 | SHOCK ABSORBER, REAR -......ooooooooooooooeoeeeoeooeoeeeeeeoeeeeeeseoseoeeeeee e 2 | 2
8 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9 AND 10)..... 4 | a4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ..o 8 | 8
10 N/A CUSHION, SHOCK ABSORBER ..o 8 | 8
11 014902 | U-BOLT oo oo 2 | 2
12| 101975201 | SPRING, REAR LEAF ...ooooooooeeeoeoeeeeeeeoeeoeeeeee oo eeeeee oo 2 | 2
13 | 101926501 | PAD, SPRING, DRIVER SIDE ooooooeoooooeeooeooeoooeeoeeoeeeoeeeee oo 1 i
13 | 101929401 | PAD, SPRING, PASSENGER SIDE ....oooooooooooooooeoeoeoooeeoeeeeoe oo 1 i
14 1014555 | NUT, NYLON LOCK, 76 = 24 ooovoooooooeeoooeoeoeoeooeooeoeeeoeoeoeeeeeeeeeee oo 4| 4
15 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 ..ovvvovosoerooeeoeooeeeeeeeeeeeeeseeeeee oo 6 | 6

2000 Carryall Vehicle lllustrated Parts List Page 5-17



Page 5-18 2000 Carryall Vehicle lllustrated Parts List



STABILIZER BAR, GASOLINE VEHICLE-
CARRYALL II, TURF I, 1l PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1015760 | BAR, STABILIZER, 3/4 DIAMETER ...ooooorooooooeeooo oo oo 1
2 015457 | SPACER oo eeeee oo 4
3 1015453 | MOUNT, COMPRESSION ...oooooooooeoeoeeoooeoeoeeoeooeoeeeeeoeeeeeee oo 8
4 808 | WASHER, FLAT, 3/8 oo oooooeoooeoeooeoeoeeeeoeoeoeeeee oo e 8
5 1016814 | LINK, STABILIZER BAR +....oooooooooeeoeeeoe oo eeeeee oo 2
6 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-3/4 woovoooooooo oo 4
7 857 | WASHER, LOCK, 3/8 .oooooooooeoeeooooooeoeeeoeoeoeoeeeoe oo oeeeeeeoeeeeeee oo 4
8 1016813 | BRACKET, STABILIZER BAR MOUNTING weoovvooooooeoooeoeeeoeoeeoeeoeoeeeeeeeee 2
9 7173 | SCREW, HEX HEAD CAP, 5/16 - 18 X 3/% ..ovvoooooooeooeeeeoooeeeeeee oo 8
10 7174 | WASHER, LOCK, 5/16 .ovvvoooeoooooeeeeoeooeeeeeeee oo 8
11 1242 | NUT, HEX, 5/16 = 18 woovoeoeooeoeoeeoeoeeoeoeeeeeoeoeoeeeoeeoeeee oo 8
12 1015614 | SUPPORT, STABILIZER BAR BUSHING w...oovvvoooooooeeeoeooeoeeeoeoeoeeeeoeoeee oo 2
13 1015613 | BUSHING, STABILIZER BAR ..ooroee oo eeeooe oo 2
14 7311 | SCREW, HEX HEAD CAP, 1/4 = 20 X 2 woovvoooooooooeeoeeeeeoeeooeoeeeeeoeeeeeeeee e 8
15 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeoeoooeoeoeeeoeoeoeoeeoeeoeoeeeoeoeoeeeoeeeee e 8

2000 Carryall Vehicle lllustrated Parts List Page 5-19






ELECTRICAL SYSTEM-
GASOLINE VEHICLE




2000 Carryall Vehicle lllustrated Parts List

Page 6-2



FORWARD/REVERSE SHIFTER ASSEMBLY-

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1016947 ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1 -17) ..coociiiiiiiiiee 1
1 1012594 SCREW, MACHINE, #4 - 40 X 1-1/2 oo 2
2 8057 NUT, HEX HEAD, #4 - 40 ... s 4
3 1012431 WASHER, FLAT, #4 ..o e 4
4 101979101 SWITCH, LIMIT oot b 1
5 1014807 SWITCH, LIMIT ..o e e e e e 1
6 8058 WASHER, LOCK, #4 ... e 2
7 1013591 PIN, ROLL, 1/8 et et s 1
8 1014145 BUSHING, BRONZE ........oooiiiiiicc s 2
9 1014727 WASHER, NYLON FLAT, #4 ... s s 2
10 1016342 BASE, FORWARD/REVERSE SHIFTER ... 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ....ooiiiiiiiiiiii e 1
12 1014065 WASHER, FLAT ..o e e e 1
13 1013590 SPRING, FORWARD/REVERSE CAM .......cooiiiiiiiie s 1
14 1013589 RING, RETAINING ... e e s e 1
15 8717 NUT, NYLON LOCK, 1/4 =28 ...t 1
16 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK ......cccccoiiiiiiiinie 1
17 1010954 STUD, BALL, 1/4 =28 X 1/4 ..o s 1
18 101951501 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL | ONLY) .......ccc...... 1
18 1015409 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL I, TURF I,
AND TPLUS) <.t s e e s re e eae e see s 1
18 101672701 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL VI ONLY) .......c...... 1
19 7893 NUT, HEX, #10 = 32 ..o 2
20 1012333 JOINT, BALL .o e e s e e s 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 .....ccccceioieiereeereenene 1
22 1012987 HANDLE, FORWARD/REVERSE SWITCH .....oooiiiiiie s 1
23 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ....cooioiiiiiiiiiiice s 4
24 8233 NUT, NYLON LOCK, 1/4 = 20 ... e e e 5
25 1016201 WASHER, WAVE, 3/8 ...ttt s s 1
26 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 x 1 (CARRYALL I ONLY) ...ooiiiiiiiiiieiie e 1
27 101855801 RETAINER, CABLE (CARRYALL | ONLY) ..ot s 1
28 332 WASHER, FLAT, 1/4 (CARRYALL [ ONLY) ... e 4
29 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ......oooiiiiiieeiereee e e 1
30 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 .....eeiiiieiei it 3

2000 Carryall Vehicle lllustrated Parts List Page 6-3



FRAME
GROUND

FORWARD / REVERSE

ASSEMBLY
LIMIT
SWITCHES
1)

REVERSE

BUZZV\

@ @
&
3 LIMIT
= SWITCHES @ /@
= @
\/@i‘* /\ FUEL TANK
\}S“*\/\ :

WHITE
BLUE

RED/WHITE:

FUEL/HOUR
GAUGE

WHITE / BLACK—— \

FRAME
GROUND
N\

STARTER/
GENERATOR

9// NIv

[
[T/ ]

p

>—

YELLOW
G) ——YELLOW

GROUND
BATTERY

Page 6-4 2000 Carryall Vehicle lllustrated Parts List



WIRING-GASOLINE CARRYALL |

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101987402 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 14) ..o 1

1 N/A WIRE ASSEMBLY, #18 WHITE ... 1
2 N/A WIRE ASSEMBLY, #18 BLACK ... s 1
3 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK ............ccceeeee. 1
4 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .........cccoooiiiiiiiiiin e 1
5 N/A WIRE ASSEMBLY, #18 BLUE .......oociiiiiii e 1
6 N/A WIRE ASSEMBLY, #18 RED/WHITE ... 1
7 N/A WIRE ASSEMBLY, #18 BLACK ......ooiiiiiiii i s 1
8 N/A WIRE ASSEMBLY, #18 GREEN ........ccccoiiiiiiiiiii s 1
9 N/A WIRE ASSEMBLY, #18 ORANGE ........ccoiiiiiiii e 1
10 1015769 WIRE ASSEMBLY, #6 WHITE ... e s 1
11 N/A WIRE ASSEMBLY, #18 YELLOW .....eeeiii e s 1
12 N/A WIRE ASSEMBLY, #16 YELLOW ......cciiiiiiiiiicii s 1
13 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........cccoooiiiiii e 1
14 N/A WIRE ASSEMBLY, #18 YELLOW ... s 1
15 N/A WIRE ASSEMBLY, #18 BLACK ... e 1
16 1012382 WIRE ASSEMBLY, #6 BLACK ......ociiiiiiiii s 1
17 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
18 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ....ccooiiiiiiiiiiee e 1
19 N/A WIRE ASSEMBLY, #18 BLACK ...t e 1
20 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND ..ot 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccvvieennen. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiiiiiieeee e e 1
23 101837301 WIRE ASSEMBLY, #6 GREEN ..o e 1
24 1014119 WIRE ASSEMBLY, #6 RED .......ccooiiiiiiiii i 1

2000 Carryall Vehicle lllustrated Parts List

Page 6-5




FRAME
GROUND

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE

oIL BUZ%E?/////———~\\\\\\\\

Q‘&R\g‘ Q

FUEL/HOUR
GAUGE

WHITE
BLUE

RED /WHITE:

LIMIT

SWITCHES /@
% Jo,

FUEL TANK

STARTER/
GENERATOR

—
]
pd
A7 e
= GROUND
3
\ T * &
~_ \\\?\\\?’\%\}
/ W\\\k I

=
/71—

p

YELLOW
YELLOW

S—
[0}

GROUND
BATTERY

Page 6-6 2000 Carryall Vehicle lllustrated Parts List



WIRING-GASOLINE CARRYALL I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990102 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 15) ..coooiiiiiiiiiiiin e, 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE ..o 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK ...........cccccoeeeee 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........cooii e, 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ........cciiiiiiii e 1
5 N/A WIRE ASSEMBLY, #16 BLACK ......coiiiiiiiiii e 1
6 N/A WIRE ASSEMBLY, #16 GREEN ........cooi e 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ... s 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiiiiiic s 1
9 N/A WIRE ASSEMBLY, #168 YELLOW ......omiiiii e 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........cccoiiiiiii e 1
11 N/A WIRE ASSEMBLY, #1686 YELLOW ..o s 1
12 N/A WIRE ASSEMBLY, #18 WHITE ......cciiiiiiii s 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......coiiiiiiiic e 1
14 N/A WIRE ASSEMBLY, #18 BLUE ..o e s 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ........oooiii s 1
16 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii s 1
17 1012382 WIRE ASSEMBLY, #6 BLACK ..o s s 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..cccoooiiiiiiiiiieeceee 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii s 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccvvieennen. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiiiiiieeee e e 1
23 101837301 WIRE ASSEMBLY, #6 GREEN ..o e 1
24 1014119 WIRE ASSEMBLY, #6 RED .......ccooiiiiiiiii i 1

2000 Carryall Vehicle lllustrated Parts List Page 6-7



TYPICAL 2
PLACES

%

{

O

<2

oN

®
@

‘ REFERENGE
@\ © ACCELERATOR CABLE ;
S|
() D ®
ORANGE WIRE ‘
ASSEMBLY 72 < @ )
| TYPICAL 2 S | TYPICAL 2
PLACES -’-\_/ PLACES
‘
‘ I

TYPICAL 2
PLACES

—

(z8)
]

Page 6-8

TO FRAME
GROUND

FRON
To
vEHlCL'E:

7

N

TYPICAL 2
PLACES

v

TYPICAL 2
PLACES

TYPICAL 2
PLACES

ACCELERATOR ROD

)
%@@@ iﬁ

O

2000 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
CARRYALL |, Il, AND TURF I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101992602 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 25) ......cccccovieuennee. 1
1 1015372 COVER, ELECTRICAL COMPONENT BOX .....cccoiiiiiiiiiieie e 1
2 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ... e s e 5
3 1013589 RING, RETAINING ... .ot 1
4 1015373 CAM, ELECTRICAL BOX .....oiiiiiicii i s 1
5 1014145 BUSHING, BRONZE ... s s 2
6 1014065 WASHER, FLAT ..o e s ne e 1
7 1010954 STUD, BALL, 1/4 = 28 ...t s 1
8 1015345 ASSEMBLY, BELL CRANK AND SHAFT ....oociiiiiiiin s 1
9 8717 NUT, NYLON LOCK, 1/4 =28 ......ooiiiiiii s e 1
10 8057 NUT, HEX, #4 = 40 ..o e s e e 4
11 8058 WASHER, LOCK, #4 ... e 2
12 1014807 SWITCH, LIMIT oot b 1
13 1014808 SWITCH, LIMIT ..o e e e s 1
14 1012431 WASHER, FLAT, #4 ... e s e s s s 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ........cooiii e s 1
16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ....c.coiiiiiiiiiiiiic 2
17 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 ..o 1
18 1015777 ASSEMBLY, VOLTAGE REGULATOR ... 1
19 7893 NUT, HEX, #10 = B2 ..o st 2
20 1242 NUT, HEX, B/16 - 18 ..o s 2
21 1013609 SOLENOID, 12-VOLT ...t e s s e e 1
22 1012295 FUSE, 10-AMP <o e e re e 1
23 1015737 WIRE ASSEMBLY, #10 RED ......oiiiii e s 1
24 1015741 BLOCK, FUSE ... b e 1
25 1015371 BOX, ELECTRICAL COMPONENT ......c.ooiiiiiiii s 1
26 1015405 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 2 ......oiiiiiiiiieeieeeee e 1
27 1241 WASHER, FLAT, 5/16 ... s s 2
28 7473 NUT, NYLON LOCK, 5/16 - 18 ....eeiiiiiiiiiiii e s 2
29 7818 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1-1/2 ..o 1

2000 Carryall Vehicle lllustrated Parts List Page 6-9



Page 6-10 2000 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-
GASOLINE CARRYALL |, Il, TURF Il, AND Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ......cccoiiiiiiiiiiiiicec e 1
2 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....cccoiiiiiiiiieee e 2
3 1016851 BUZZER, REVERSE ... e e 1
4 N/A WIRE ASSEMBLY, #18 BLACK ......ooiiiiiiii e s 1
5 1011229 NUT, K-LOCK, #6 = 32 ....oiitiiiiiiiiii i s s 1
6 1015720 SCREW, HEX WASHER HEAD, # 6 - 32 X 1/2 ..o 1
7 101830601 ASSEMBLY, SCREW AND WASHER (QUANTITY OF 5 USED FOR CARRYALL Il PLUS) ... 4
8 101826301 SWITCH, KEY (CARRYALL I, [ AND TURF HI) oo 1
8 101826401 SWITCH, KEY (CARRYALL [l PLUS ONLY) ....ooiiiiiiiiiiici s 1
9 101851101 WASHER .. e e e e 1
10 101830701 NUT, KEY SWITCH ... e e e s e e 1
11 101834502 CAP, KEY SWITCH ... e s 1
12 1012505 KEY (PAIR) .o s 1
13 1016630 LIGHT, OIL WARNING ..ot e e 1
14 101990701 GAUGE, FUEL/HOUR ... s s s 1
15 102025901 BRACKET ... e s e e s s e e e s eae e s 1
16 101991101 NUT, M4 X .7 e e 2
17 1012986 WASHER, LOCK, M4 ... e e s e e 2
18 101900901 RETAINER, HARNESS ... .o s e e 3

2000 Carryall Vehicle lllustrated Parts List Page 6-11



WIRE TIE

TTTTTTT
4444444

HEADLIGHT
SWITCH

HEADLIGHT
MOUNTING

Page 6-12 2000 Carryall Vehicle lllustrated Parts List



HEADLIGHTS-
GASOLINE CARRYALL TURF I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7893 NUT, HEX, #10 = 32 ..o e 1
2 1016 WASHER, LOCK, #10 ... s e s e e 1
3 183 WASHER, FLAT, #10 ..o e e s e e s 1
4 1017721 VOLTAGE LIMITER ... e s e 1
5 1010909 SCREW, HEX HEAD MACHINE, #10 - 32 X 1-1/4 ...ccocciiiiiiin s 1
6 8990 TIE, WIRE ..o s 4
7 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 9 -17) ..o 1
8 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 9 - 16 AND 18) ............. 1
9 101988101 BULB, HALOGEN ......oiiiiiiii s s 1
10 101987901 HARNESS, HEADLIGHT WIRE ..o s 1
11 1013461 SCREW, HI-LO, #10 - 16 ..o e 2
12 1017065 RETAINER, HEADLIGHT ..ot s 1
13 101988201 LENS, HEADLIGHT ..o 1
14 1017062 ASSEMBLY, TURN SIGNAL LENS ... 1
15 7893 NUT, HEX, #10 = B2 ..o s e e 2
16 1017064 BRACKET, MOUNTING ......ooiiiiiiiii et 2
17 1016880 BEZEL, HEADLIGHT, DRIVER SIDE........cc.ccoiiiiiiiiii s 1
18 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........cccoiiiiiiii e 1
19 4034 SWITCH, LIGHT (INCLUDES ITEM 20) ..o 1
20 1013857 KNOB, LIGHT SWITCH ...t 1

2000 Carryall Vehicle lllustrated Parts List Page 6-13



PASSENGER SIDE
HEADLIGHT

VOLTAGE LIMITER

DRIVER SIDE
HEADLIGHT

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE

BUZZER/_\

4 i
FUEL/HOUR &
GAUGE

LIGHT
SWITCH

BLUE

WHIT

BRI UE
RED/WHITE

BLACK

LIMIT
SWITCHES

YELLOW

C
|~ =
1 /
— |- FUEL TANK
K 7 &
N
=5

= 0
\ | \%\}g}s
| — [Pl ]
STARTER/

GENERATOR

ON
y
/7

>—

YELLOW
G ———YELLOW

\ W\\/
GROUND \/
BATTERY \J

Page 6-14 2000 Carryall Vehicle lllustrated Parts List



WIRING-
GASOLINE CARRYALL TURF I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990102 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 15) ..coooiiiiiiiiiiiin e, 1
1 N/A WIRE ASSEMBLY, #18 RED/WHITE ..o 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK ...........cccccoeeeee 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........cooii e, 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ........cciiiiiiii e 1
5 N/A WIRE ASSEMBLY, #16 BLACK ......coiiiiiiiiii e 1
6 N/A WIRE ASSEMBLY, #16 GREEN ........cooi e 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ... s 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiiiiiic s 1
9 N/A WIRE ASSEMBLY, #168 YELLOW ......omiiiii e 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........cccoiiiiiii e 1
11 N/A WIRE ASSEMBLY, #1686 YELLOW ..o s 1
12 N/A WIRE ASSEMBLY, #18 WHITE ......cciiiiiiii s 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......coiiiiiiiic e 1
14 N/A WIRE ASSEMBLY, #18 BLUE ..o e s 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ........oooiii s 1
16 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii s 1
17 1012382 WIRE ASSEMBLY, #6 BLACK ..o s s 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..cccoooiiiiiiiiiieeceee 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii s 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccvvieennen. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiiiiiieeee e e 1
23 101837301 WIRE ASSEMBLY, #6 GREEN ..o e 1
1016858 WIRE HARNESS, HEADLIGHT (INCLUDES ITEMS 24 - 29) ........cccooiiiiiiiiiecse e 1
24 N/A WIRE ASSEMBLY, #16 BLUE ........cciiiiiii e 1
25 N/A WIRE ASSEMBLY, #16 BLACK ... s 1
26 N/A WIRE ASSEMBLY, #16 YELLOW (INCLUDES ITEM 27) .....ccciiiiiiieeeeeeeee e 1
27 8106 FUSE, 20-AMP ..ot s 1
28 N/A WIRE ASSEMBLY, #16 BLACK ......c.oiiiiiiiii e 1
29 N/A WIRE ASSEMBLY, #16 BLACK ... s 1
30 1014119 WIRE ASSEMBLY, #6 RED ......ooiiiii e 1

2000 Carryall Vehicle lllustrated Parts List Page 6-15



FRAME

@ GROUND

REVERSE
BUZZER

* FUELHOUR
GAUGE

ORANGE / WHITE
RED/WHITE

WHITE / BLACK
WHITE / BLACK

-
e voLTAGE
REGULATOR
-

\

/)

BATTERY

Page 6-16 2000 Carryall Vehicle lllustrated Parts List

|
_

\}d\

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

FUEL TANK

FRAME
GROUND

BLACK

g}

STARTER/
GENERATOR




WIRING-GASOLINE CARRYALL Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990302 WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 - 16) ........ccceueee. 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE ..o 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
3 N/A WIRE ASSEMBLY, #18 YELLOW/#18 GREEN .........cccccoiiiiiiii e 1
4 N/A WIRE ASSEMBLY, #18 RED ......coiiiiiiiiiiiicici s 1
5 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiii e 1
6 1015769 WIRE ASSEMBLY, #6 WHITE ... ..o s 1
7 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
8 1016380 WIRE ASSEMBLY, #6 BLACK .......cooiiiiiiiiiic s 1
9 N/A WIRE ASSEMBLY, #168 YELLOW ......omiiiii e 1
10 N/A WIRE ASSEMBLY, #168 YELLOW ... e 1
11 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........ccci i 1
12 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiicii s 1
13 N/A WIRE ASSEMBLY, #18 WHITE ... 1
14 N/A WIRE ASSEMBLY, #18 BLACK ... e s 1
15 N/A WIRE ASSEMBLY, #18 BLUE ........ooii e s 1
16 N/A WIRE ASSEMBLY, #18 ORANGE .........ccoiiiiiiiiiiic s 1
17 N/A WIRE ASSEMBLY, #18 BLACK ......oiiiii e e e 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A WIRE ASSEMBLY, #18 BLACK ... it e 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii s 1
21 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........cccoiiiiiiiiccccee e 1
22 101837301 WIRE ASSEMBLY, #6 GREEN ... e 1
23 1012382 WIRE ASSEMBLY, #6 BLACK ... e 1
24 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......cccccoviiennene 1
25 1014119 WIRE ASSEMBLY, #6 RED .......ccoiiiiiiiii s e e 1

2000 Carryall Vehicle lllustrated Parts List Page 6-17



PASSENGER SIDE
HEADLIGHT VOLTAGE LIMITER

GROUND
TERMINAL
BLOCK

DRIVER SIDE
HEADLIGHT
w
w 2 FUEUHOUR
[©] o GAU
z
: __(10)
o o
(’/\’\' w
o ED
N2 =
S
A7 AT 5
Aol &° LIGHT
e s s SWITCH
7
|-
“1 |- WHITE ——
P Piie S~ ORANGE——
/ P YELLOW ——
- - GREEN ——
RED/WHITE ——
WHITE/BLACK ——
RED/MWHITE ——
YELLOW ——
/ RED
/
/ BLUE——
BROWN —
BLACK ——
TWO-PIN
CONNECTOR
CoM BLUE
——— GREEN/WHITE —
RED/WHITE PARK - VELOw—
LIMIT — WHITE—
SWITCH
ORANGE/\NHITE
BUTTON 2
o
<
o0

BRAKE
O CiMIT

RED SWITCH
\L. )
(26)

Page 6-18 2000 Carryall Vehicle lllustrated Parts List



FORWARD / REVERSE
LEVER

REVERSE BUZZER ﬁ FUEL TANK
LIMIT SWITCH
NEUTRAL LOCKOUT @/
LIMIT SWITCH
SWITCH

®

ORANGE

RED/WHITE

RED/WHITE

GREEN
BLUE

YELLOW ﬂ\

GREEN/WHITE
RED/WHITE

—WHITE
-~ORANGE:

]
—YELLOW
-GREEN;T——

_

—WHITE/BLACK
-RED/WHITE
—YELLOW

—RED
—BLUE

—BROWN
-BLACK

-BLUE————
-GREEN/WHITE——
-YELLOW
—WHITE

N-RED/WHITE

—

ok
>
REVERSE
BUZZER

2000 Carryall Vehicle lllustrated Parts List Page 6-19



Page 6-20

See previous two pages for wiring diagram.

2000 Carryall Vehicle lllustrated Parts List



WIRING-GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990402 HARNESS, WIRE (INCLUDES ITEMS 1 - 30) ...occiiiiiiiiiiiiiiie s 1

1 N/A WIRE ASSEMBLY, #18 BLACK ..ot e s 1
2 N/A WIRE ASSEMBLY, #18 BLUE ..o s 1
3 N/A WIRE ASSEMBLY, #18 YELLOW ... e s 1
4 N/A WIRE ASSEMBLY, #18 BLUE ........cciiiiiiiiiic s 1
5 N/A WIRE ASSEMBLY, #16 BLACK ......coiiiiiiiiii e 1
6 N/A WIRE ASSEMBLY, #16 BLACK ..o s 1
7 N/A WIRE ASSEMBLY, #14 BLACK, #18 BLACK ..o 1
8 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiiiiiici s 1
9 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiii e 1
10 N/A WIRE ASSEMBLY, #14 YELLOW ..o 1
11 N/A WIRE ASSEMBLY, #18 BROWN ... s 1
12 N/A WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......cccccoiiiiiiiiiiie 1
13 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE ..........cccoooiiii e 1
14 N/A WIRE ASSEMBLY, #18 RED/WHITE ... 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ........oooiii s 1
16 N/A WIRE ASSEMBLY, #16 YELLOW ......cciiiiiiiiiicin s 1
17 1016380 WIRE ASSEMBLY, # 6 BLACK ..o 1
18 1015769 WIRE ASSEMBLY, # 6 WHITE ... e s 1
19 N/A WIRE ASSEMBLY, #18 YELLOW .....eeeiii e s 1
20 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......cciiiiiiiiiic s 1
21 N/A WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE ..........ccooiiiiiiiiicicccee 1
22 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
23 N/A WIRE ASSEMBLY, #18 WHITE ..o s 1
24 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccooiiiiiii e 1
25 N/A WIRE ASSEMBLY, #16 BROWN ..o 1
26 N/A WIRE ASSEMBLY, #18 RED ... e s 1
27 N/A WIRE ASSEMBLY, #16 RED/WHITE ......ooii e 1
28 N/A WIRE ASSEMBLY, #16 ORANGE .........ccooiiiiiiiiiii s 1
29 N/A WIRE ASSEMBLY, #18 BLUE ........cciiiiiiiiic e e 1
30 N/A WIRE ASSEMBLY, #18 WHITE ... 1
31 1014119 WIRE ASSEMBLY, #6 RED ......ooiiiii e e 1
32 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii s 1
33 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ....cccoooiiiiiiiiiciiee 2
34 1012382 WIRE ASSEMBLY, #6 BLACK ... e 1
35 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
36 N/A WIRE ASSEMBLY, #18 BLACK ......coiiiiiiii e 1
37 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ........ccciiiiiiiiic e 1
38 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ......cccccoiociiernnnn. 1
39 101837301 WIRE ASSEMBLY, #6 GREEN ... 1

2000 Carryall Vehicle lllustrated Parts List Page 6-21




TYPICAL 2
PLACES

REFERENCE
@ ACCELERATOR CABLE
Q 4 @
4
TYPICAL
2 PLACES

@

ORANGE WIRE
ASSEMBLY

_J TYPICAL2
- PLACES

GROUND
O FRAME

°N

TYPICAL 2
PLACES

/—/%

2\ ‘ ’ \
@\\%J/ 0"
%\//

Page 6-22 2000 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
CARRYALL Il PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101992701 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 31) ....cccciviennee. 1
1 1017239 RELAY e e e 1
2 8450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ..o 1
3 183 WASHER, FLAT, #10 .o e 1
4 1017243 BRACKET, RELAY MOUNTING .......cciiiiiiiiiiic s 1
5 1016 WASHER, LOCK, #10 ... s s e s 1
6 1017 NUT, HEX, #10 - 24 ..o e e 1
7 1015372 COVER, ELECTRICAL COMPONENT BOX ...ccuiiiiiiiirie e 1
8 1015752 SCREW, HI-LO, #12 = 18 X 5/8 ..ot 5
9 1242 NUT, HEX, B/16 = 18 ... e e e s 2
10 7893 NUT, HEX, #10 = B2 ..o e e 2
11 1014948 ASSEMBLY, DIODE ... e e 1
12 N/A WIRE ASSEMBLY, #18 ORANGE .........ccoiiiiiiiiiiii s 1
13 1013609 SOLENOID .. e e e e 1
14 1014807 SWITCH, LIMIT ..o e e s 1
15 1013589 RING, RETAINING ... .o et 1
16 1015373 CAM, ELECTRICAL BOX .....oiiiiiiiii i 1
17 1014145 BUSHING, BRONZE ... s s 2
18 1014065 WASHER, FLAT e s see e 1
19 1015345 ASSEMBLY, BELL CRANK AND SHAFT ... 1
20 1010954 STUD, BALL, 1/4 =28 ..o 1
21 8717 NUT, NYLON LOCK, 1/4 =28 ......oiiiiiiii e e s 1
22 1016997 BOX, ELECTRICAL COMPONENT ..o e 1
23 1012295 FUSE, 10-AMP ... e e s 1
24 1015737 WIRE ASSEMBLY, #10 RED ......ooiiiiiiiiicic s 1
25 1015741 BLOCK, FUSE ... e e e e e e 1
26 1015405 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 2 .....cciiiiiiicieee e 1
27 1017238 REGULATOR, VOLTAGE ...t 1
28 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ....c.coiiiiiiiiiiiccic e 2
29 1012431 WASHER, FLAT, #4 ... e e e s 2
30 8057 NUT, HEX, #4 = 40 ..o e 4
31 8058 WASHER, LOCK, #4 ... e e 2
32 1016423 FUSE, 20-AMP (CARRYALL VI ONLY) ...coiiiiiiiiiii s 3
33 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 oo 1
34 1241 WASHER, FLAT, 5/16 ... e s s 2
35 7473 NUT, NYLON LOCK, 5/16 = 18 ... s 2
36 7818 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1-1/2 ..o 1

2000 Carryall Vehicle lllustrated Parts List Page 6-23



~
FROM FRONT <,

@
o \ DRIVER SIDE
s OF VEHICLE,
0 BODY
/0 REMOVED
N
Q 2
\ \DL S
< x <
/
L
w

/'“J
yd
\
/
N0

HEADLIGHT
MOUNTING

Page 6-24 2000 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-
GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 8639 WIRE TIE oo 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3,4 AND 5) .....cociiiiiiiiiiiieecee e 1

3 1016851 BUZZER, REVERSE ... e e 1

4 1016849 SCREW, PAN HEAD HILO, #4 = 24 X 5/16 ....cceiiiiiiieeeece e 2

5 N/A WIRE ASSEMBLY, #18 BLACK ......cciiiiiiiiiiiicii s 1

6 1017721 LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) .......cccoeeenne. 1

7 1010909 SCREW, MACHINE, #10 - 32 X 1-1/4 ..o 1

8 183 WASHER, FLAT, #10 ..o 1

9 1016 WASHER, LOCK, #10 ..ot s s 1
10 7893 NUT, HEX, #10 = 32 ..o e s 1
11 1016356 BLOCK, TERMINAL ... e e s s 1
12 1013357 RIVET, ALUMINUM POP, 5/32 ..ot 2
13 1015720 BOLT, HEXWASHER HEAD, #6 - 32 X 1/2 ...cccoiiiiiiiii 1
14 1011229 NUT, K-LOCK, #6 = B2 ... e e e e e e 1
15 4029 ASSEMBLY, HORN (INCLUDES ITEMS 16, 17 AND 18) ......ccoiiiiiiiee e 1
16 7820 WASHER, INTERNAL TOOTH, 5/16 ....coviiiiiiieiieee e s 1
17 101955101 NUT, MB X 1.25 oo 1
18 1011825 BRACKET, HORN ... e e e s 1
19 304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 oo e 2
20 332 WASHER, FLAT, 1/4 .o 2
21 8233 NUT, NYLON LOCK, 1/4 =20 ....cociiiiiiiiiiii s s 2
22 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 24 - 32) .......ccociiiiiiiiieen. 1
23 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 24 - 31 AND 33) ........... 1
24 101988101 BULB, HALOGEN ...t 1
25 101987901 HARNESS, HEADLIGHT WIRE ......ccciiiiiiiiii s 1
26 1013461 SCREW, HI-LO, #10 = 18 X 7/16 ..o e 2
27 1017065 RETAINER, HEADLIGHT ... e 1
28 101988201 LENS, HEADLIGHT ..ot 1
29 1017062 ASSEMBLY, TURN SIGNAL LENS .......cciiiii s 1
30 7893 NUT, HEX, #10 = 32 ..o e 2
31 1017064 BRACKET, MOUNTING ... s s 2
32 1016880 BEZEL, HEADLIGHT, DRIVER SIDE ........ooiii e 1
33 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........ccoooiiiiiiiii e 1

2000 Carryall Vehicle lllustrated Parts List Page 6-25



Page 6-26 2000 Carryall Vehicle lllustrated Parts List



CONTROLS AND GAUGES—-GASOLINE CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 1016630 | LIGHT, OIL WARNING ......oovvereoeeeeeeeeesseeeseeseeeesseees s ssseeese s eesess s esesesess e snesenes 1
2 101990701 | GAUGE, FUEL/HOUR .......oooveeeeeoeeeoeeeeeeeeeeeeeeeeseee e eesee s s eeeee e s see e e sneesenes 1
3 1020259071 | BRACKET ..oooveoeeeeeeeee oo e ee e eeeeee e ee e eee e s ee s esee e e seseeeseeee e es e ee e eeeeeese s seeeeenes 1
4 101991101 | NUT, IMA X .7 oo ee e ee e s s ee e s se s e e ee e eseees s seeeeenes 2
5 1012986 | WASHER, LOCK, M4 .......oommrooeoeeeeeeeeeeeeeeseeee e e eesee s s eeee e e en e e 2
6 101969701 | BUTTON, HORN ....oooeoeeeeeeeeeeeeeeeeeeee s eeee s s s s s esee e s eeeee s sneeeenes 1
7 101830601 | ASSEMBLY, SCREW AND WASHER .......coveieeeeeeeeeeeeeeeeeeesseeseeeeeseeseeseeseeeeeesseseeeeeeeenes 5
8 1018264071 | SWITCH, KEY ..o ee e ee e eeeeesee e eesee e es s e eeseeeeees e seeees e esee s eeeeeenes 1
9 101851101 | WASHER .....oveoeeeeeeee oo ee oo ee e ees s ee e es s eseee s seeesee s e sn e 1
10 101830701 | NUT, KEY SWITCH ..o oo seess e seeee e s see s sneeeenes 1
11 101834502 | CAP, KEY SWITCH ..o eeeee s e eesee e esee e es e eee e seeesenes 1
12 1012505 | KEY (PAIR) ..oveeveeeeeeeeeeeeeseeeeeseeeeeseeeeeeeeseee s seseseeeees e sseeeeseeeseees e eeseeeseesseess e eeseeeseeesese e seeeeeees 1
13 4034 | SWITCH, LIGHT (INCLUDES ITEM 14) w..oooooieeieeeeeeeeeeeeeeeeesee s eeeeeseese s seee s seeesnnsenes 1
14 1013857 KNOB, LIGHT SWITCH ..o 1
15 1011439 | SWITCH, LIMIT ..o e s eeeese e eeeeeee e seeeseees 2
16 1011557 | SCREW, HEX HEAD MACHINE, #6 = 32 X 1 ....vooveoeeeeeeeeeeeeeeeeeeeseeeeeeesee e seeees s seeeeenesenes 4
17 101932201 | NUT, NYLON LOCK, #6 - B2 ......omoiveoeeeeeesseeseeeeesosseeseeseseeeseesesseeseseessesseseeesesee s esneeenes 4
18 101957101 | BRACKET, BRAKE LIGHT SWITCH ....oovoiveieeeeeoeeeeeeeeee e eee e 1
19 1011280 | NUT, LOCK, 5/16 = 18 ..o seeee e e esee s eeee e eseess s seeeeenes 1

2000 Carryall Vehicle lllustrated Parts List Page 6-27



2000 Carryall Vehicle lllustrated Parts List

Page 6-28



ELECTRICAL COMPONENTS, REAR BODY-
GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) .....cccoiiiiiiiiiiicinici e 2
2 N/A HOUSING, TAILLIGHT ... e e 1
3 1011582 BULB . e e e e 1
4 N/A GASKET e e 1
5 N/A LENS e s 1
6 N/A SCREW, LENS ..o e e e 2
7 1015752 SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 ..o 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 15) .....coiiiiiiie e 1
9 1016851 BUZZER, REVERSE ..o 1
10 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....coceiiiiiiiiieeee s 2
11 N/A WIRE ASSEMBLY, #18 BLACK ... s 1
12 1015720 SCREW, HEXWASHER HEAD, #6 - 32 X 1/2 ..c.eoiiiiiicee e 1
13 7591 WASHER, FLAT ..o e e s s 1
14 1011622 WASHER, LOCK, #B ..o s e s s s 1
15 1011558 NUT, HEX, #6 = 32 ... e e 1

2000 Carryall Vehicle lllustrated Parts List Page 6-29



TYPICAL
4 PLACES

TYPICAL
@ 3 PLACES
TYPICAL

2 PLACES

%\\‘

4 PLACES

«??@

@ TYPICAL
2 PLACES
TYPICAL
2 PLACES
TYPICAL
@ 4 PLACES
b2 TYPICAL

TYPICAL
2 PLACES

TYPICAL

_ 3PLACES
R G
j

Page 6-30 2000 Carryall Vehicle lllustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101833701 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .......ccceueuee 1

1 101875201 HOUSING, FIELD COIL ..ot s 1
2 101875101 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3 - 6) ....ooeiiiiiiiee e 1
3 101875001 RETAINER, BEARING ... e e 1
4 1013001 BALL BEARING (OUTPUT SHAFT END) ...ccoooiiiiiiiiiiiiici e 1
5 1013005 BALL BEARING (COMMUTATOR END) .....oocuiiiiiiiiiiicee e 1
6 101939901 SPACER, 5/16 ... e 1
7 1013003 KEY, WOODRUFF ... oot e 1
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ....ccccoiiiiiiiiiiiciceee 1
9 N/A WASHER, LOCK, MT4 ..o e 1
10 N/A NUT, HEX, MT4 X 2 ..o s e e s 1
11 N/A SCREW, CROSS - RECESSED, M5 x .8 X 18MM ........ocoiiiiiiiiiic e 3
12 101896501 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2
13 101874901 END BELL (OUTPUT SHAFT END) ....ooiiiiiiiiii s 1
14 101875301 SET, POLE (SET OF 4) ..o e e e 1
15 101875401 SCREW, POLE PIECE (SET OF 4) ..o 1
16 101875501 ASSEMBLY, FIELD COIL ....oouiiiiiiiiiiiii e e s 1
17 101875601 SET, F INSULATOR ... e e s s s e 2
18 101877601 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ...ooii e 2
19 101875701 SET, DF INSULATOR ...t 1
20 101877701 PACKAGE, TERMINAL HARDWARE (DF) ....ocoiiiiiiiiiiin i 1
21 101301102 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ......ccccoiiiiiiie s 1
22 101878101 SPRING, BRUSH ... e e 4
23 101869302 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................. 1
24 101876202 ASSEMBLY, BRUSH CONNECTOR .......ccocoiiiiiiiii s 2
25 101875802 A CONNECTOR (SET OF 2) ... e 1
26 101876001 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ..o 2
27 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .........cccccueeunen. 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ......ccccccciiiiiiiiiiiccce 1
29 101876402 END BELL (COMMUTATOR END) ....coiiuiiiiiiiiic e s 1
30 101879001 BOLT, CLAMP, M6 X 1 X 180MM ... e e 2
31 1014289 PULLEY et e s s s s e e e 1

2000 Carryall Vehicle lllustrated Parts List Page 6-31



CARRYALL | ONLY

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

CARRYALL Il
TURF II, Il PLUS,

A O\ REFERENCE
STARTER/GENERATOR
@@ ASSEMBLY
\\_/ 52@

Jony
& g

9 o

REFERENCE
STARTER/GENERATOR
ASSEMBLY

AS VIEWED FROM
PASSENGER SIDE OF VEHICLE

STARTER/GENERATOR
ASSEMBLY

Page 6-32 2000 Carryall Vehicle lllustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101833701 STARTER/GENERATOR ... e 1
2 101524001 BRACKET, MOUNTING, FE 290 (CARRYALL I AND H1)....ccciiiiiiiiiiiieicecee e 1
2 101524002 BRACKET, MOUNTING, FE 350 (CARRYALL TURF II, Il PLUS, AND VI) ....ccccoiiiiiiiie 1
3 101916701 BELT, STARTER/GENERATOR ..o e s 1
4 1016883 BRACKET, ADJUSTING ......coiiiiiiiiiii i s 1
5 8754 NUT, NYLON LOCK, 3/8 = 16 ..ot e e e s 2
6 1015075 WASHER, FLAT, 5/16 ... s e s s 1
7 705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/4 ..o 2
8 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ......cccooiiiiiiiiiiiiiiie s 2
9 7174 WASHER, LOCK, 5/16 ... e s e e 3
10 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ... 1
11 1015932 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 ....cciciiiiiiierieeee e 1
12 1242 NUT, HEX, B/16 - 18 ..o s 1
13 101837301 WIRE ASSEMBLY, #6 GREEN ........cooiii s 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (CARRYALL | ONLY) ...ooiiiiiiiiiiiee e 1
15 7173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 (CARRYALL | ONLY) ....cciiiiiiiiiiiiciee e 1
16 7473 NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) ....cooeiiiiiiiiiiiiiie e 1
17 1241 WASHER, FLAT, 5/16 (CARRYALL 1 ONLY) ..ot e 1

2000 Carryall Vehicle lllustrated Parts List Page 6-33



Page 6-34

AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

TO NEGATIVE

BATTERY POST \\
\ TERMINAL

AS SEE FROM
DRIVER SIDE
OF VEHICLE

2000 Carryall Vehicle lllustrated Parts List



BATTERY-GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012328 BATTERY, 12-VOLT ..ot b 1
2 1014374 SPACER, BATTERY TERMINAL BOLT ..ot 2
3 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ..o 2
4 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 oo 1
5 101898001 CLAMP, BATTERY ..o e e b s 1
6 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .....eeiiiiiie e 1
7 1241 WASHER, FLAT, 5/16 ... e e s 2
8 7473 NUT, NYLON LOCK, 5/16 = 18 ... s 2
9 1014288 SCREW, THREAD-FORMING, 5/16 - 16 X 3/4 .....cceoiiiiiiiiiiiicsice s 1

2000 Carryall Vehicle lllustrated Parts List Page 6-35









n FE290 ENGINE

Z

L

\
<

Page 7-2 2000 Carryall Vehicle lllustrated Parts List



FE290 ENGINE-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101953901 FE290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) .....ccciiiiiiiiiciei e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ......oiiiiiiiiii s 1
2 1016512 WASHER, FLAT, BMM ... e e e e s e 1
3 1016524 SHROUD, ENGINE, FE290 .......ccooiiiiiiieee e s 1
4 1016456 BOLT, FLANGED, M8 X 1 X 12MM ....cciiiiiiiiieie e 15
5 1016547 NUT, FLANGE, MB X 1 ..o e 3
6 101909701 BOLT, 2-ENDED, M6 X 1 X 27MM ... e 2
7 1016526 SHROUD, ENGINE, FE290 (LOWER) ......ceiiiie e e 1
8 1017221 BOLT, 2-ENDED, MB X 1 X 48MM ......coiiiiiiiiieie et 1
9 101915601 HOUSING, FAN ... s e 1
10 1016525 SHROUD, ENGINE, FE290 (UPPER) .......cooii e e 1
11 1016443 BRACKET ..ot e s e e e e s e e e s r e e neeme e re s 1
12 1016539 O-RING . 1
13 1016536 TUBE, OIL FILLER, FE290 .......cocoiiiiiiiiii e e s 1
14 1016531 DIPSTICK e e e s e e 1
15 101887601 NUT, NYLON LOCK, MB XT ...t 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiiiiiieee e 1
17 1015969 SCREW, PAN HEAD, MB X 1 X T4AMM .......cciiiiiiiii s 4
18 1015649 SHROUD, FAN ... e e e ae e e 1

2000 Carryall Vehicle lllustrated Parts List Page 7-3



n FE290 ENGINE

Page 7-4 2000 Carryall Vehicle lllustrated Parts List



FE290 ENGINE-
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101915701 FLYWHEEL ..o b 1
2 101915801 FAN, FLYWHEEL, GRAY ... e s 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1016548 WASHER, FLAT, TBMM ..o s 1
5 1016505 NUT, HEX, M16 X 1.5 oo 1
6 1017455 PLATE, FLYWHEEL FAN ...oii e 1
7 1016562 KB Y e e e e e 1
8 1016455 BOLT, FLANGED, M5 X .8 X 25MM ......coiiiiiiiiie e 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) .....cooiiiiiiiiiiiicc e 1
10 1016578 GROMMET ... e e e s e s 1
11 1016588 TUBE, 7MM X 70MM ... e e e s 1
12 1016493 ASSEMBLY, PLUG CAP ...t e 1
13 101881101 PLUG, SPARK, OHV ..o s 1
14 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..o s 2
15 1012981 CLAMP e e e e s e e e e 1
16 1016579 BAND, RPM LIMITER MOUNT ..ot 1
17 1016586 DAMPER, RPM LIMITER .....ooiiiiii et 1
18 101909401 LIMITER, RPM—OHV ... e s 1
19 1016445 BRACKET, RPM LIMITER ... e e 1
20 101909501 CLAMP e e e e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM ..o 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........cccooiiiiiiiircce 1
23 1016561 CLAMP oo e e e s e e e 1
24 1016587 CLAMP e 1
25 101909301 WIRE, LEAD ..o s 1

2000 Carryall Vehicle lllustrated Parts List Page 7-5



n FE290 ENGINE




FE290 ENGINE-
OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV .....ooiiiiiici s 1
2 1016502 BRACKET, OIL FILTER ... s e 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..o 2
4 1017507 PLUG e e e e e e 2
5 1016570 O-RING, OIL FILTER MOUNT .....ooiiiiiiiiiiiiii s 1
6 1016576 PLUG, DRAIN, FE290 ..o s s 1
7 1016432 GASKET, DRAIN PLUG ... s e s 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......cccoiiiiiiiii e 6
9 1016484 COVER, PUMP ..ot 1
10 1016435 GASKET, OIL PUMP ... 1
11 1016473 PLATE, OIL PUMP ... e e e s e e 1
12 101648203 PUMP, OIL, AND ROTOR ... e e s 1
13 1016429 SEAT, VALVE ..o e b s 1
14 1016537 BALL, STEEL, PRESSURE RELIEF ..o 1
15 1016581 SPRING ..o oo e e e e e ne e 1

2000 Carryall Vehicle lllustrated Parts List Page 7-7



n FE290 ENGINE

Page 7-8 2000 Carryall Vehicle lllustrated Parts List



FE290 ENGINE-
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... s 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e 2
4 1016569 O-RING .. e 2
5 1016545 NUT, HEX, M5 X .8 ..ot 2
6 1016542 SCREW, STUD, M5 X .8 ...t e s s e e 2
7 1016451 ARM, ROCKER ... e s s s e 2
8 1016450 COLLET .. e e e s e e s e e s 4
9 1016449 RETAINER, VALVE SPRING ......ccccoiiiiiiic s 2
10 1016523 SPRING, ENGINE VALVE .....ccoii e s s 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....cccociiiiiiiiee 1
12 1016560 RING, SNAP e e e 2
13 1016519 GUIDE, VALVE ..ot e 2
14 1016479 SEAT, SPRING ... e e s 2
15 1016566 SEAL, VALVE ... e e e s s e e e 2
16 1016448 VALVE, EXHAUST ..ottt s e s 1
17 1016447 VALVE, INTAKE ..o e 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......ccccooiiiiiiiiieee 1
19 1016474 P AT E e e e e 1
20 1016483 VALVE e e e e 1
21 1016563 PIN e 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM  ......oiiiiiiiiii e s 2
23 1016452 SHAFT, ROCKER ... oo e e 1
24 1016471 ROD, PUSH ... et 2
25 1016549 WASHER, FLAT, M12 ..o e s 1
26 1016517 CIRCLIP, TYPE E ..o e s s e e 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiiiiiiiiei e e 6
28 1016430 GASKET, HEAD ...t e e e s 1

2000 Carryall Vehicle lllustrated Parts List Page 7-9



n FE290 ENGINE

Page 7-10 2000 Carryall Vehicle lllustrated Parts List



FE290 ENGINE-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016535 CONNECTOR, CORD .....coiiiiiiiiii bbb s 1
2 1016538 O-RING ... e e e e e 1
3 1016506 CLAMP oo e e e e e e e e 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ......cccccooiiiiiiiiiiieeee 1
5 1016564 P 2
6 1016565 BEARING, BALL ... e e e s 1
7 1016567 SEAL, CRANKSHAFT .o s s 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM .......cooiiiiiiiii e 2
9 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......cccciiiiiiiiiiiiiis s 6
10 1016520 COVER, CRANKCASE ... e e e 1
11 1016446 GASKET, CRANKCASE COVER ... oo s e s 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...t 2
13 1016510 BRACKET, OIL LEVEL SWITCH .....cciiiiiiiii s 1
14 1016494 SENSOR, OIL LEVEL ..ot e e 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ..o 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM ..ot 2
17 1016472 PLATE, OIL FILTER SCREEN ......cccciiiiiiiiiicn s 1
18 1016521 SCREEN, OIL FILTER ... e e s 1
19 101915401 CAMSHAFT, COMPLETE ... e e e 1
20 1016453 TAPPET e e e e 2

2000 Carryall Vehicle lllustrated Parts List Page 7-11



n FE290 ENGINE

Page 7-12 2000 Carryall Vehicle lllustrated Parts List



FE290 ENGINE-
CRANKCASE AND CRANKSHAFT

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016568 SEAL, OlL ovvvvvvereeeeeeeeeeeses s 1
2 | 101915501 CRANKCASE, COMPLETE, OHV ......oooooieivieieceenessessssssssssesseeeese s 1
3 1016558 RING, SNAP ..ottt 2
4 1016460 PIN, PISTON ..ottt 1
5 | 101645901 PISTON, STANDARD -..ccccuuvuresssssmmmsmsmsmsssesssssesssssssssssssssssssseseeeessssssssssssssssssssssssssssesssssnee 1
5 | 101645902 PISTON, :25MM OVERSIZED .......ooovvviiieeeeeeeneneesessssssssssseseeseessss s 1
5 | 101645903 PISTON, .50MM OVERSIZED .......ooovuuviieeeeeeeneneesessessessesesseeseeesss s 1
6 | 101646101 RING SET, PISTON, STANDARD .....ooovveveveeeeeeeesessessenseseeeeeeeeessssssssssssssssssssssssssssssssonee 1
6 | 101646102 RING SET, PISTON, .25MM OVERSIZED ..........cvrvrrrrrrereereesesessssssssssssssssssssssssssssesssseeee 1
6 | 101646103 RING SET, PISTON, .50MM OVERSIZED ..........ccvvvrrrrrerreresssesssssssssssssssssssssssssssssssneee 1
7 | 101647501 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ........... 1
7 | 101647502 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ....oovvvvveveeeeeveeeesessessesseseeseeeeessss s
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM w.....oooooverrerrrrrresssesssssssssssssssisssinsesssessssssnssesesneee 2
9 | 101922301 CRANKSHAFT, FE290 (LEFT-HAND THREAD)
(INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) ..cccoooossssrseseessssssssssssnnnnnnee 1
10 1016533 GEAR, HELICAL w..ooovoooviviieieeeesesesesesssssssssesesese e ssssssssssssssssssssssssssssssssssssnnee 1
11 1016532 GEAR, SPUR ..coooooiitistimmmimiiisesssssssssssssss s 1
12 1016516 ASSEMBLY, ROD (INCLUDES ONE EACH OF ITEM 13) .oocoooooossesssssssssssssssnnneneeee 2
13 1016580 BEARING, PLAIN ....oooooioiiiiiiiiiiiiisiesieseesessesssssssssseeeeeeee s 2
14 1016562 KEY vt 1
15 | 101655001 SHIM, CRANKSHAFT, 1.A3MM THICK ....vovvvvveveeveeeerressessssesneeeeeesesssssssssssssssssssssssssenees AR
15 | 101655002 SHIM, CRANKSHAFT, 1.A8MM THICK .....oovvveeeeeeeeeereeneeneeseeneeeeeeessessssssssssssssssssssssennee AR
15 | 101655003 SHIM, CRANKSHAFT, 1.23MM THICK .....oovvvveveeeeeeeveeneeeeeeeeeeeeeeeessssssss s AR
15 | 101655004 SHIM, CRANKSHAFT, 1.28MM THICK ....oovvveeeeeevereerernseneesesseeeeseessesssssssssssssssssssssssssenee AR
15 | 101655005 SHIM, CRANKSHAFT, 1.33MM THICK .....ovvvvveveevevrerernressesesseeneeesesssssssssssssssssssssssssseeees AR
15 | 101655006 SHIM, CRANKSHAFT, 1.38MM THICK .....oovvevevveeeeeeenenneneeseeseeeeeeesssssssssssssssssssssssssssonee AR
15 | 101655007 SHIM, CRANKSHAFT, 1.43MM THICK .....oovvvveeeeeeeeeveeneeeeeneeneeeeeesesessssssss s AR
15 | 101655008 SHIM, CRANKSHAFT, 1.48MM THICK .....oovvvveevevereereresensesesseeeesesssssssssssssssssssssssssssssnnee AR
15 | 101655009 SHIM, CRANKSHAFT, 1.53MM THICK .....oovvvveeeevevrereeeressesesseeeeeesesssssssssssssssssssssssseee AR
16 1016559 SPACER ..vvvvveveeeeeeeeeee s 1
17 1016541 BOLT, STUD, M6 X 1 X 22MM .....oooovooeeeeeeeeceeneneesessessesseeeeeeeseseess s 4
18 1016547 NUT, FLANGED, M6 X 1 .ccevovevueoosimmimmmmmmiesesssesessssssssssssssssssesseesess s 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE .....ooovvvvevevevrernssssssssssneeeesessssssssssssssssssssssssssseees 1
20 1016571 O-RING: .vvvvvvveeeeeeeeeee s 1
21 1016469 WEIGHT, COUNTERBALANGCE .......coosteeeetsstssisiisiisissssssssssssssssssseseeeeeseesee s 1

2000 Carryall Vehicle lllustrated Parts List Page 7-13



n FE350 ENGINE

Page 7-14 2000 Carryall Vehicle lllustrated Parts List



FE350 ENGINE-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

12 3 4

101953801 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITH COMPRESSION RELEASE) (KEY-START VEHICLES)
(DOES NOT INCLUDE ITEMS 13 = 16) ...oeueueueeieriereereereeseesessessessessesse s sssssessessessssssssssssssssssssssssssssees 1

101953802 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITHOUT COMPRESSION RELEASE) (PEDAL-START VEHICLES)

(DOES NOT INCLUDE ITEMS 13 = 16) ..oeueueueeieeercereeeeseesessessessessesss s ssssssssessessssssssssssssssssssssssssssees 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM .....coiiiiiiiiiie et 3
2 1016512 WASHER, FLAT, 8 MM .....ooiiiiiiii e s s 3
3 1017474 SHROUD, CYLINDER HEAD .......ooi e s e 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...t e 14
5 101916101 HOUSING, FAN ..ottt e et r e an e sne e 1
6 1017476 SHROUD, LOWER CYLINDER ..o s 1
7 1016547 NUT, FLANGE, MB X T ..o e e 3
8 1017500 SPACER . e e e e 2
9 1017475 SHROUD, UPPER CYLINDER ......coiiiiie i 1
10 1016539 O-RING ..o e s 1
11 1017486 TUBE, OIL FILLER ... oo e e s e s 1
12 1016531 DIPSTICK .. e e e e sm e e n e e eeeene s 1
13 101887601 NUT, NYLON LOCK, MB X T ..ottt st 1
14 1015332 WIRE ASSEMBLY, #10 BLACK ......oiiie e 1
15 1015649 SHROUD, FAN ..o e e e s s ee e e 1
16 1015969 SCREW, PAN HEAD, MB X 1 X 14 MM .....oiiiii e 4

2000 Carryall Vehicle lllustrated Parts List Page 7-15



n FE350 ENGINE

Page 7-16 2000 Carryall Vehicle lllustrated Parts List



FE350 ENGINE-
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101916201 FLYWHEEL ..o b 1
2 101916301 FAN, FLYWHEEL—GRAY ... .o e e s 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1017467 NUT, HEX, 18MM FINE ...t e 1
5 1017490 WASHER, FLAT, 18MM ....coiiiiiiiiic e 1
6 1017455 PLATE, FLYWHEEL FAN ...oiii e 1
7 1016562 KB Y e e e e e 1
8 1016455 SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM .......cccciiiiiiiiiieie e 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) .....cooiiiiiiiiiiiiiic e 1
10 1016578 GROMMET ... e e e e e s 1
11 1016588 TUBE, 7MM I.D. x 10MM O.D. X 70MM LONG .......oooiiiiii i 1
12 1017463 ASSEMBLY, PLUG CAP ...t e s 1
13 101881101 PLUG, SPARK, OHV ..o s 1
14 1016445 BRACKET, RPM LIMITER ... s e 1
15 101909401 LIMITER, RPM . 1
16 1016579 BAND, RPM LIMITER MOUNT ...t 1
17 1012981 CLAMP .. s 1
18 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......ccccoiiiiiiiice e 2
19 1016586 DAMPER ... e e e e 1
20 101909501 CLAMP e e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .08 X BMM ........ccccoiiiiiiiiiiiicc s 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ........c.coooiiiiiiiiiicceee 1
23 1016561 CLAMP e e e e e e 1
24 1016587 CLAMP e e e 1
25 101909301 WIRE, LEAD ..o s 1

2000 Carryall Vehicle lllustrated Parts List Page 7-17



n FE350 ENGINE

Page 7-18 2000 Carryall Vehicle lllustrated Parts List



FE350 ENGINE-
OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016467 OIL FILTER oot e e bbb s 1
2 1016502 BRACKET, OIL FILTER ... s e 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..o 2
4 1017507 PLUG e e e e e e 2
5 1016570 O-RING ..o s 1
6 1016432 GASKET, DRAIN PLUG ...t s s 1
7 1016576 PLUG, DRAIN ..o oo e e s s e e s e e e e 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......cccoiiiiiiie e 6
9 1017460 COVER, PUMP ...t b 1
10 1017442 GASKET, OIL PUMP ... s 1
11 1016473 PLATE, OIL PUMP ... e e s s 1
12 101648203 PUMP, OIL, AND ROTOR ...t 1
13 1017458 FILTER oo e 1
14 1016429 SEAT, VALVE ..o e e e e e e 1
15 1016537 BALL, STEEL, PRESSURE RELIEF ... 1
16 1016581 SPRING ... 1

2000 Carryall Vehicle lllustrated Parts List Page 7-19



n FE350 ENGINE

Page 7-20 2000 Carryall Vehicle lllustrated Parts List



FE350 ENGINE-
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... s 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e 2
4 1016569 O-RING .. e 2
5 1017446 ARM, ROCKER ...ttt e e e s 2
6 1016450 COLLET e e e e e e e e 4
7 1016449 RETAINER, VALVE SPRING ..o s e s 2
8 1017473 SPRING, ENGINE VALVE ... s 2
9 1017435 ASSEMBLY, CYLINDER HEAD, FE350 (INCLUDES ITEMS 10 AND 11) .....cccooiiiiiiiiinns 1
10 1016560 RING, SNAP ..o e e e 2
11 1016519 GUIDE, VALVE ... oo e s s e 2
12 1016479 SEAT, SPRING ... e e e 2
13 1016566 SEAL, VALVE ... e s 2
14 1017445 VALVE, EXHAUST ... s e e e e s 1
15 1017444 VALVE, INTAKE ..o e e s 1
16 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ......ccccoiiiiiiiiiiieeene 1
17 1016474 T I 1
18 1016483 VALVE .o s 1
19 1016563 PN e e e 2
20 1016489 BOLT, STUD, M8 X 1.25 X 2OMM  ......oiiiiiiiie e e 2
21 1016452 SHAFT, ROCKER ......oiitiiiii e s 1
22 1017454 ROD, PUSH ... e e e s e s e 2
23 1016549 WASHER, FLAT, M12 .o e s e s 1
24 1016517 CIRCLIP, TYPE-E ...t s 1
25 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......cccoiiiiiiiiiiiii s 6
26 1017434 GASKET, HEAD ... e e e e s e e 1

2000 Carryall Vehicle lllustrated Parts List Page 7-21



n FE350 ENGINE

Page 7-22 2000 Carryall Vehicle lllustrated Parts List



FE350 ENGINE-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016538 O-RING ..o s 1
2 1017508 PLUG e s e e e e e e e 1
3 1016535 CONNECTOR, OIL SENDING UNIT ..o s e 1
4 1016538 O-RING e 1
5 1016506 CLAMP .. s 1
6 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......cccooiiiiiiiiiice 1
7 1016564 PN e e e e 2
8 1017487 BEARING, CRANKSHAFT ..ot 1
9 1017504 SEAL, CRANKSHAFT ..o s 1
10 1016584 BOLT, 2-ENDED FLANGED, M8 x 1.25 X BIMM ........cccciiiiiiiiiiiicecee e 2
11 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiiiii e e 6
12 1017472 COVER, CRANKCASE ... e s 1
13 1017443 GASKET, CRANKCASE COVER ......ccoiiiiiiii s 1
14 1017513 BOLT, FLANGED, M6 X 1 X 12MM ..o s 2
15 1016510 BRACKET, OIL LEVEL SWITCH ... s s 1
16 1016494 SENSOR, OIL LEVEL ... 1
17 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......cccoiiiiiiiiiiiiiic 3
18 1016454 BOLT, FLANGED, M5 X .8 X BMM ........coiiiiiiiiii e s 2
19 1016472 PLATE, OIL FILTER SCREEN ..o s e 1
20 1016521 SCREEN, OIL FILTER ....eiie e e s e 1
21 101751801 SHIM, 0.3MM THICK ..ot s A/R
21 101751802 SHIM, 0.4MM THICK ..o e e A/R
21 101751803 SHIM, 0.5MM THICK ... s A/R
22 101947601 CAMSHAFT (WITHOUT COMPRESSION RELEASE) (PEDAL-START VEHICLES) ........ 1
22 101915901 CAMSHAFT (INCLUDES ITEM 23) (KEY-START VEHICLES) .......ccccooiiiiiiiiiiiciicce 1
23 1017511 SPRING ... e e s 1
24 1017447 LIFTER, HYDRAULIC ... e s s 2

2000 Carryall Vehicle lllustrated Parts List Page 7-23



n FE350 ENGINE




FE350 ENGINE-
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017503 SEAL, OIL ittt 1
2 101916001 CRANKCASE, COMPLETE, FE350 (CLOCKWISE ROTATION) .....cccceeniieniienieenieeeeeeienne 1
3 1017502 RING, SNAP ettt et h e e a e e s he e e bt e sae e e be e eaneebeesaneeneena 2
4 1017450 PIN, PISTON .ottt ettt sttt s e e et e s ne e e e sa e e e ene e e sanneeeanbeeenans 1
5 101744901 PISTON, STANDARD .......coittiitiiiiiet ettt sre e b e e r e saneenee e 1
5 101744902 PISTON, .50MM OVERSIZED ......ccciiitiiiiiiieetie ettt 1
6 101745101 RING SET, PISTON, STANDARD .....ooitiiiiiiieeite ettt sttt s see e 1
6 101745102 RING SET, PISTON, .50MM OVERSIZED .......cetiiiiiieiieeeiiee et 1
7 101745701 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 101745702 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ...ttt sttt 1
8 1017512 BOLT, HEX HEAD, M7 X 1 X 36MM ......oiitiiiiiiiieiieetee et 2
9 101922302 CRANKSHAFT, FE350 (LEFT-HAND THREADS) (INCLUDES ITEMS 10 - 12 AND
ONE EACH OF ITEM 13) ittt sn e neenane s 1
10 1016562 S SRR 1
11 1017484 GEAR, HELICAL ...ttt et enee e nanes 1
12 1017483 GEAR, SPUR ..ottt n e 1
13 1017471 ROD ettt bbb et b e a et b e e et b s R e e ne e nnreenneenare s 2
14 101773301 SHIM, CRANKSHAFT, 1.18MM THICK .......ooiiiiiiiiieeeeee et A/R
14 101773302 SHIM, CRANKSHAFT, 1.25MM THICK .....coiiiiiiiiieeiiit et A/R
14 101773303 SHIM, CRANKSHAFT, 1.32MM THICK .......oiiiiiiiiiitieere et A/R
14 101773304 SHIM, CRANKSHAFT, 1.39MM THICK .......oiiiiiiiiiitieeieetee ettt A/R
14 101773305 SHIM, CRANKSHAFT, 1.46MM THICK ........ooiiiiiiiieee et A/R
14 101773306 SHIM, CRANKSHAFT, 1.53MM THICK .....ccoiiiiiiiieeiite et A/R
14 101773307 SHIM, CRANKSHAFT, 1.60MM THICK .......ooiiiiiiiiiieereeee et A/R
14 101773308 SHIM, CRANKSHAFT, 1.67MM THICK .......ooiiiiiiiitieiieetee et A/R
14 101773309 SHIM, CRANKSHAFT, 1.74MM THICK .......oiiiiiiiieieeeeee e A/R
14 101773310 SHIM, CRANKSHAFT, T.1IMM THICK .....ooiiiiiiie et A/R
14 101773311 SHIM, CRANKSHAFT, 1.81TMM THICK .......oiiiiiiiiiiieeieeree e A/R
15 1017501 SPACER .t E bbb e e b e nane s 1
16 1016541 BOLT, STUD, MB X 1 X 22MM  .....eiiiiiiiieiiie ettt sttt ettt st b e saeeenee e 4
17 1016547 NUT, FLANGED, MB X T ...iiiiiitiiiiiie ettt sttt e s e s s e sne e e e anreeenaes 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE ........oiiiiiiiiiitieeie ettt 1
19 1016571 O-RING ...t h et h et h et b e et bt aar e b r e nane s 1
20 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ..ot 1
21 1017510 BEARING ...ttt ettt et e e e e et e e e e st a e e e e e e e s bae e e e e eannreeaeeeanraeaaaeaan 1
2000 Carryall Vehicle lllustrated Parts List Page 7-25




REFERENCE
ENGINE

/ SECTION 7
D)

TYPICAL
7 4 PLACES

ar
../ TypicAL

% 2 PLACES

TYPICAL
2 PLACES

|
TYPICAL
4 PLACES
\

TYPICAL
4 PLACES

" TYPICAL

2PLACES <

>
) \ A
& &
N—"

_— @/@
hO

TYPICAL

4 PLACES
REFERENCE
UNITIZED TRANSAXLE—
SECTION 11

Page 7-26 2000 Carryall Vehicle lllustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012164 SNUBBER ... 1
2 1013924 NUT, HEX LOCK, 5/16 - 24, UNF .....cciiiiiii e e 10
3 101834601 BRACKET, SNUBBER ... e e e 1
4 101827101 PLATE, MOUNTING ... s e s e s 1
5 101833001 NUT, FLANGE, M8 X 1.25 .....iiiiiiiiiii s 6
6 101884801 SCREW, HEX WASHER, 5/16 =24 X 7/8 .......oiiiiiiiiiei e 10
7 101833301 SCREW, HEX HEAD CAP, M10 X 1.25 X B0MM ... 4
8 101833201 STUD, M8 x 1.25 x 60MM (FE290 VEHICLE) .....ccceiiiiiii e 2
8 101833101 STUD, M8 x 1.25 x 50MM (FE350 VEHICLE) ......cccocoiiiiiiiiiiiiiiic s 2
9 101832101 SPACER (FE290 VEHICLE) ....c.ooiiiiiie e s s s 2
9 1011697 WASHER, FLAT 5/16 (FE350 VEHICLE) ......cccoiiiiiee e 2
10 101832901 NUT, FLANGE, M10 X 1.25 ..o s e e e 4
11 1012571 WASHER, HEAVY FLAT, 5/16 ....oooiiiiiiiiii i 4
12 101855901 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .....c.ooiiiiiiii e 4
13 101832701 STIFFENER, FLYWHEEL SIDE ........oo e s 1
14 101832601 STIFFENER, PTO SIDE ......oi i 1

2000 Carryall Vehicle lllustrated Parts List Page 7-27






FUEL, INTAKE,
AND GOVERNOR SYSTEMS




Page 8-2

2000 Carryall Vehicle lllustrated Parts List



FUEL SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016004 | KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2- 9) ....cvvooreeeeeseeeseeseneean 1
2 1015188 CAP, FUEL TANK, NONVENTED ........cvveoeeeeeeee oo eeeeeeseee e seee e sesee s 1
3 1015143 ASSEMBLY, FUEL TANK VENT ..o eeee e eeeee s seeee s seseeses e 1
4 1015139 GROMMET, INSULATION ... eeese e seseseeeeseeeseseeses e ees e ese e eeeseeeeeeoe 1
5 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) .....vvuiveeereeeseeeseeeseeeesssessneesseesseenenns AR
6 N/A WIRE ASSEMBLY, #16 BLACK .......veooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeess e seseesese s ses e 1
7 1013746 CLAMP, HOSE (GRAY) ..ot eee e eeee e seeee e sesee e see s eeee e ee e eeseeeeeee 2
8 101824401 BARB, VENT ...ooeoeeeeeeeeeeeeee oo eeeesee e es e ees e e s e eseeees e ees e ees e eee s eeseeeese e s ees e eeseeseeees 1
9 101896901 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ........covvviiveeeeeeeeeeeeeeeseeesesesene s 1
10 1014928 | ASSEMBLY, REAR FUEL STRAP ... ovmeioeeieeeeeeeeeeeeeeseeeeeeeseeee s eese s ees e sesee s 1
11 101955301 | ASSEMBLY, FRONT FUEL STRAP .....coomieeeeeeeeeeeeeeeeeeeseeeeeeeeeeeseesese s eeseeeeseeseseeeeseesenen 1
12 1014116 | NUT, U-TYPE SPEED, 1/4 = 20 +...ooteeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeseeseeeesesee s ses e ees e eeseeseseeseeeesenen 3
13 8248 | SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 .....ooovveeoeveeeeeeeeeeeeeeeeeeseee s sesesene e 1
14 1011988 | SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 .....coooveeeeeeeeeeeeeeseeeeeeee e eeeeeee s seneon 2
15 1012649 | CLAMP, HOSE (RED) ....oovooeeeeeeeeteeeeeeee e eeeeeseeeseeee s seeeesesee s ses s eee e e eese 10
16 1013692 | LINE, BULK FUEL (GRAY) ...ovoeeeeeteeeeeeeeeeeeeeeeeseeeseeeeeeseeessseeseseeseseeseseses e ses e eseseeseseeseeeesesen AR
17 102008201 | FILTER, FUEL ...oooiveoieeeeeeeeee oo eseee s esee s ee s en e ee s seneon 2
18 1014523 | PUMP, FUEL IMPULSE .......civvoeee e eeeee e eeee e ees e sese s ses s ee e 1
19 1014524 | KIT, REBUILD, FUEL IMPULSE PUMP..........oioeeioeeeioeeeeeeeeeeeoseeeseeee s ses e ees e eeeeeseseeseeeesesen AR
20 101987701 | CLAMP, PLASTIC ..o eeee e eeeee s s e s e s s e e ees e ses e es e ee e ees e eee e seeseeseses 1
21 1012285 | SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 .......ovveoveeereeeeeeoeeeeeseseeseseseseseseseeeeseseeseseeseneen 4
22 101929501 | BRACKET, FUEL PUMP MOUNTING .....coiveuiveriieeeeeeeseeseeeeeeeeeseesese s s seseesese s 1
23 1015137 | LINE, BULK VENT (AVAILABLE BY THE FOOT) w..coiveeieeeeeeeeeeeeeeeeeeeseseeeseeeeeeseeeeseseeseneoe AR
24 1013746 | CLAMP, HOSE (GRAY) ...eooeeeeeeeeteeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeseseeseeeeseseeeese s ees e ees e seeeseeeeeeeee 2
25 101824401 | BARB, VENT ...oooooieeoeeeseeeeseeeeee e eee s es e esee e eee s es e ee s eese e 1
26 102048501 | BOOT, RUBBER ......coiveeioveeeeeeeeeeeeeeeeeeeseseees e eseeees e ss e eeeseeeses e ses s es e es s ee e 1
27 1018687 | CLAMP, HOSE, 3/8.......oeeeeeeeeeeeeeeoeeeeeeeeeeseeeeeeeeeseeeeeeeeees e seees e eeseeeese s see e se e eeesen 1

2000 Carryall Vehicle lllustrated Parts List Page 8-3



)

Page 8-4 2000 Carryall Vehicle lllustrated Parts List



CARBURETOR ASSEMBLY, FE290 ENGINE-
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905601 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW  .......oiiiiiiii e e s 1
3 N/A ASSEMBLY, PILOT AIR SCREW ... 1
4 101973101 JET, PILOT, #A0 ..ot e s 1
5 1016486 ASSEMBLY, FLOAT .....oiiiiiiiii s e e s s 1
6 101973201 NOZZLE, MAIN ... e e e e e s e 1
STANDARD JETTING:
7 101642582 JET, MAIN, 0 - 3,000 FEET ..o e 1
7 101642580 JET, MAIN, 3,000 - 5,000 FEET .....coiiiii e A/R
7 101642578 JET, MAIN, 5,000 - 8,000 FEET ..o A/R
7 101642575 JET, MAIN, 8,000 - 10,000 FEET ......ooiiii e s A/R
7 101642572 JET, MAIN, 10,000 FEET AND ABOVE ........cciiiii e A/R
8 1016437 GASKET, FLOAT CHAMBER .......oooiiiii s 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....ccoooiiiiiiii e 1
10 1016499 ASSEMBLY, SCREW ... e 1
11 1016585 ASSEMBLY, BOLT ...ttt s e s 1

2000 Carryall Vehicle lllustrated Parts List Page 8-5



Page 8-6 2000 Carryall Vehicle lllustrated Parts List



CARBURETOR ASSEMBLY, FE350 ENGINE-
CARRYALL TURF I, Il PLUS, AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905901 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW  .......oiiiiiiii e e s 1
3 N/A ASSEMBLY, PILOT AIR SCREW ... 1
4 101973101 JET, PILOT, #A0 ..ot e s 1
5 1016486 ASSEMBLY, FLOAT .....oiiiiiiiii s e e s s 1
6 101973301 NOZZLE, MAIN ... e e e e e s e 1
STANDARD JETTING:
7 101642585 JET, MAIN, 0 - 3,000 FEET ..o e 1
7 101642582 JET, MAIN, 3,000 - 5,000 FEET ....cooiiiiiiicc e A/R
7 101642580 JET, MAIN, 5,000 - 8,000 FEET .....coociiiiiiiic s A/R
7 101642578 JET, MAIN, 8,000 - 10,000 FEET ......coiiii e s A/R
7 101642575 JET, MAIN, 10,000 FEET AND ABOVE ........oooiiie s A/R
8 1016437 GASKET, FLOAT CHAMBER .......cooiiiiii s 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....coooiiiiiiiiiiceece e 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT ...ttt s e s 1

2000 Carryall Vehicle lllustrated Parts List Page 8-7



Page 8-8 2000 Carryall Vehicle lllustrated Parts List



CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016440 | GASKET, INSULATOR ....cocoievevveeeesssaseesesseeessssssssssssessssssssssssssssessssssssssssss s 1
2 | 101648102 | INSULATOR, CARBURETOR ..........ccoiimmmrrrrresssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssons 1
3 1016439 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL | AND II) ...
3 | 101973401 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL TURF I,
IHPLUS AND VI) oo ssssssssssses s eesssssssnnnnns 1
4 1016444 | BRACKET, THROTTLE ....ooorovvvooeeeeoooeseeeeeeeeeoossssssseeeesssssossssssseseeesssssessssssseeeeessssesssssssnee 1
5 | 101820201 | GUARD, GOVERNOR (CARRYALL | AND 1) w....occooommmmirnreesesecessssssssessesssssssssssssseessssssesesons 1
6 1011697 | WASHER, FLAT, 5/16 (CARRYALL | AND 1) ...ccoooommmerrreoeeeessssssseeeesseseossssssssseessssssssssssne 1
7 | 101887601 | NUT, NYLON LOCK, M6 X 1 (CARRYALL | AND I1) w...oooiororvvveeeereooseeeeeeseeeeeeosesseseeeeeensseennnes 1
8 1016441 | GASKET, THROTTLE BRACKET TO CARBURETOR .........coooorrrreereoecoeeosseseeeeeeeseeeeessen 1
9 1016582 | SPRING, THROTTLE RETURN ......oiiiirrrerveeeemsssssssssesssssssssssssssssessssssossssssssssssssssssssssssssn 1
10 | 101905601 | ASSEMBLY, CARBURETOR (CARRYALL I AND 1) .....cooromrrrerrreecessssseseeessssseesssssssseeeeeee 1
10 | 101905901 | ASSEMBLY, CARBURETOR (CARRYALL TURF II, Il PLUS AND VI) w..oovvvooevrevoerieeerennenns 1
11 1013746 | CLAMP, HOSE ........ooooooeeseeeeeeeeooeoesesseeeeeseeeoses e eeessssssesss s seesessssessssseseeeeesssnesssseeee 1
12 1017466 | CLAMP, HOSE ......oooooooummneeeeseecssssssssseesesssssssssss s ssssssssssssssssesssssssssssssss s 2
13 1015137 | LINE, BULK VENT ....oooommmirereoeeeossossssssesessssssssssssssssessssssssssssssssesssssssssssssss s AR
14 1016572 | TUBE, CRANKCASE VENT .......o.oooooooeeereeeeeeooesssssseeeessssssossssssssseeesssssosssssssssseeessssssssssssne 1
15 1016438 | GASKET, CARBURETOR TO INTAKE MANIFOLD ......oovvvvoooeeeoeeeeeeeeeeceeesseeeeeeeeeeeeeeeseee 1
16 1016480 | PIPE, INTAKE ...ovvvvoooooooommeeeseseeossssssssesssssssssssss s sssssssssss s sessssssssssssss s sessssssssssssss 1
17 | 101649002 | SCREW, 2-ENDED STUD, M6 X 1 X 90MM .........vvvvvvoeeeesoseeeeesoseeeessssssssseessssssssssesssseneesene 2
18 1016547 | NUT, FLANGED, MB X 1 .ooorvvvvvoooeeoooeeeeeeseeeeoossssssseeessssssessssssseseessssssessssss s 2

2000 Carryall Vehicle lllustrated Parts List Page 8-9



Page 8-10 2000 Carryall Vehicle lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101832501 CABLE, ACCELERATOR ..ot s 1
2 101832401 CABLE, GOVERNOR (CARRYALL T AND HI) .eooiiiiiiiei e 1
2 101832402 CABLE, GOVERNOR (CARRYALL TURF 11, I PLUS AND VI) ..o 1
3 1013700 CLAMP, CABLE RETAINING ...t 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 .....ooiiiiiiiiiii s 2
5 101832301 BRACKET, ACCELERATOR SUPPORT ... e s 1
6 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....c.ueiieeee e 4
7 1016202 E-RING .. e e e e e 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ..o s 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 LD. X 5/8 ....c.eiiiiiiii s 2
10 101832201 BRACKET, SUPPORT ... e e e s s e 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE ........oooiiiie e 1
12 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM ........ccooiiiiiiiiiiiii s 1
13 7174 WASHER, LOCK, 5/16 ... s s e e 1
14 1011697 WASHER, FLAT, 5/16 ... e 1

2000 Carryall Vehicle lllustrated Parts List Page 8-11



@
REFERENCE —

CARBURETOR

YPICAL
3 PLACES

TYPICAL
2 PLACES

o

TYPICAL
3 PLACES

| hS
[N
/ §, 9
=l
N [T
=P
\ @m\ (Y
5= AN\
A7
1 X/
J, ( N

TYPICAL
2 PLACES

2000 Carryall Vehicle lllustrated Parts List

Page 8-12



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY-

CARRYALL |
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...coiiiiiiiiiiicicinc e 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..o 2
2 101881701 WASHER, STAINLESS STEEL, #8 ..o 2
3 101925701 LATCH, WIRE ...t e s 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....cccooiiiiiiiiiiicieieeie e 1
5 101813001 B oGP e e e e 1
6 101917601 LEVER, CHOKE ... e s e 1
7 N/A O-RING, 5/16 (RED) .....oeiiiiiiii et 1
8 N/A O-RING, 3/8 (GREEN) ......ccoiiiiiiiiicii s 1
9 N/A VALVE, CHOKE ... e e s e e s s 1
10 101812301 SPRING, RETURN ... e s s 1
11 1015426 FILTER, AIR ot e s e s se e s ne e 1
12 101811901 BOTTOM, AIR BOX ... e 1
13 101921501 SEAL, INTAKE ... e e e s s 1
14 101958101 ASSEMBLY, AIR DUCT ... s e s 1
15 101971301 CLAMP, HOSE (AIR INTAKE) ..ot s 2
16 101837101 HOSE, INTAKE ..o e e s 1
17 101850301 SCREW, HI-LO, #12 X 1/2 oo e e s 4
18 101917701 POSITIONER, CHOKE ... e s e e e 1
19 101805701 ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) .....ccccociiiiiiiieieceeene 1
20 101811501 GUIDE, CHOKE LEVER ..o s 1
21 101856201 SPRING, COMPRESSION ......oiiiiiii e s e s 1
22 101811401 LEVER, CHOKE ... s e 1
23 332 WASHER, FLAT, 1/4 ... e 3
24 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ....cuviiiiiiiiiicicii e s 3
25 1606 RIVET, POP, 3/16 ... e e e e e e s 2
26 183 WASHER, FLAT, #10 ..o s e s s e 4
101971001 KIT, AIR DUCT REPAIR (NOT SHOWN) ....ooiiiiiiiiieee e s A/R

2000 Carryall Vehicle lllustrated Parts List Page 8-13



Page 8-14 2000 Carryall Vehicle lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY-
CARRYALL II, TURF II, AND Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...coiiiiiiiiiiicicinc e 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..o 2
2 101881701 WASHER, STAINLESS STEEL, #8 ..o 2
3 101925701 LATCH, WIRE ...t e s 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....cccooiiiiiiiiiiicieieeie e 1
5 101813001 B oGP e e e e 1
6 101917601 LEVER, CHOKE ... e s e 1
7 N/A O-RING, 5/16 (RED) .....oeiiiiiiii et 1
8 N/A O-RING, 3/8 (GREEN) ......ccoiiiiiiiiicii s 1
9 N/A VALVE, CHOKE ... e e s e e s s 1
10 101812301 SPRING, RETURN ... e s s 1
11 1015426 FILTER, AIR ot e s e s se e s ne e 1
12 101811901 BOTTOM, AIR BOX ... e 1
13 101921501 SEAL, INTAKE ... e e e s s 1
14 101958102 ASSEMBLY, AIR DUCT ... s e s 1
15 101971301 CLAMP, HOSE (AIR INTAKE) ..ot s 2
16 101837101 HOSE, INTAKE ..o e e s 1
17 101804301 SCREW, HEX HEAD HI-LO, #8 X 1/2 ..o 1
18 101926801 CABLE, CHOKE ... e e s s s sana 1
19 1631 SCREW, PAN HEAD, #10 = 24 X 3/4 ... 3
20 183 WASHER, #10 1o s 3
21 1012438 NUT, NYLON LOCK, #10 - 24 ..o e e s 3
22 332 WASHER, FLAT, 1/4 ... s 3
23 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ...t e 3
24 1606 RIVET, POP, 3/16 ..ot bbb 2
25 183 WASHER, FLAT, #10 ... e e e e 4
101971001 KIT, AIR DUCT REPAIR (NOT SHOWN) ... e A/R

2000 Carryall Vehicle lllustrated Parts List Page 8-15



Page 8-16 2000 Carryall Vehicle lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY-

CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 13) ...iiiiiiiiiiiiesee e 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..ceeeiieii ettt s 2
2 101881701 WASHER, STAINLESS STEEL, #8 .....eiiitiiiieeie ettt 2
3 101925701 LATCH, WIRE ettt sttt et e e e et e s ne e e e sa e e e e ne e e s nneeeanreeennns 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ...ceeeiiiiiieieeeee e 1
5 101813001 B CLIP e b r e n e r e e es 1
6 101917601 LEVER, CHOKE ..ottt sttt sttt sae e s sae e et e nnneenees 1
7 N/A O-RING, 5/16 (RED) ...eeiiiitiiieiiie ettt 1
8 N/A O-RING, 3/8 (GREEN) ...ttt s 1
9 N/A VALVE, CHOKE .....ooitiiiiiiiite ittt e ebe et e s e nen e neennne s 1
10 101812301 SPRING, RETURN ...ttt sttt sttt sb et e e sae e b e sneesnee e 1
11 1015426 FILTER, AIR oottt ettt e e e e ettt e e e e st et e e e e s esneaeeeeeannteeeeeesnnsaeeaaeann 1
12 101811901 BOTTOM, AIR BOX ..ottt ettt st r e sen e 1
13 101921501 SEAL, INTAKE ..ottt ettt b et sb et sae e e bt e s areen e sareenneenane s 1
14 101825701 BRACKET, RETAINING ..ottt sttt st n e b b e naeeeaees 1
15 101971301 CLAMP, HOSE (AIR INTAKE) ...eeiiteteeitite ittt sttt e s smne e ene e s e e nnneeeas 2
16 101837101 HOSE, INTAKE ...ttt ettt st sb e s n e sae e e bt san e reenaneenes 1
17 101804301 SCREW, HEX HEAD HI-LO, #8 X 1/2 ...ee ettt 1
18 101926802 CABLE, CHOKE ...ttt sttt st e rb e st s b e e e et e s be e et e e saeeebeesnneaneeans 1
19 1631 SCREW, PAN HEAD, 10 = 24 X 3/4 ...ttt 3
20 183 WASHER, #10 ..ot s e s e s sen e e r e nane s 3
21 1012438 NUT, NYLON LOCK, #10 = 24 ..ottt n e 3
22 1015139 GROMMET .ttt ettt et e et e bt e s a bt e bt e sase e sbe e e aneesbeeebeesneeebeesnneaneeans 1
23 8168 TIE, WIRE oottt e bt et e e s et e e b bt e et e e e sane e e e breeeanneeesneeean 2
24 332 WASHER, FLAT, 1/4 ..ottt ene e s 3
25 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ...ttt 3
26 101811301 (D10 I | TP U PPN 1
27 7973 RIVET, POP, 3/16 ...ttt ettt e e e s aane e e snn e e e anreeenans 2
28 183 WASHER, FLAT, #10 ..oiiiiitieiee ettt st n e s 4
101971001 KIT, AIR DUCT REPAIR (NOT SHOWN) ...ttt A/R
2000 Carryall Vehicle lllustrated Parts List Page 8-17







EXHAUST SYSTEM E
G



Page 9-2 2000 Carryall Vehicle lllustrated Parts List



EXHAUST SYSTEM, FE290-
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101859301 SYSTEM, EXHAUST ... e e 1
2 1015814 BRACKET, MUFFLER MOUNTING .......ccoiiiiiiii e s 1
3 332 WASHER, FLAT, 1/4 .o e 2
4 451 WASHER, LOCK, 1/4 ... e e e s e 2
5 7847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 .....oiiiiiiiiiiiiin s 2
6 1017689 CLAMP, MUFFLER ... e s s 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .......ooiiiiiiii e 1
8 7174 WASHER, LOCK, 5/16 ...ttt 1
9 1015075 WASHER, FLAT, 5/16 ..ot e s 1
10 1012528 NUT, HEX, M8 X 1.25 ..o s 2
11 1013734 WASHER, LOCK, 8MM ... e e s 2
12 1015330 GASKET, EXHAUST ...t 1

2000 Carryall Vehicle lllustrated Parts List Page 9-3



Page 9-4 2000 Carryall Vehicle lllustrated Parts List



EXHAUST SYSTEM, FE350-
CARRYALL TURF I, Il PLUS, AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101859401 SYSTEM, EXHAUST ... e e 1
2 1015814 BRACKET, MUFFLER MOUNTING .......ccoiiiiiiii e s 1
3 332 WASHER, FLAT, 1/4 .o e 2
4 451 WASHER, LOCK, 1/4 ... e e e s e 2
5 7847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 .....oiiiiiiiiiiiiin s 2
6 1017689 CLAMP, MUFFLER ... e s s 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .......ooiiiiiiii e 1
8 7174 WASHER, LOCK, 5/16 ...ttt 1
9 1011697 WASHER, FLAT, 5/16 ..ot e s 1
10 1012528 NUT, HEX, M8 X 1.25 ..o s 2
11 1013734 WASHER, LOCK, 8MM ... e e s 2
12 1016904 GASKET, EXHAUST ...t 1

2000 Carryall Vehicle lllustrated Parts List Page 9-5







TORQUE CONVERTER E
G






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101833902 ASSEMBLY, DRIVE CLUTCH (CARRYALL I, I AND TURF II) (INCLUDES ITEMS 1 - 15) .... 1
101833904 ASSEMBLY, DRIVE CLUTCH (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 1 - 15) ...... 1
1 1016801 KIT, DRIVE CLUTCH WEIGHT ... e s 1
2 101929801 ASSEMBLY, FIXED FACE (CARRYALL I, I AND TURF 1) ..ccciiiiiiiiiee e 1
2 101738301 ASSEMBLY, FIXED FACE (CARRYALL Il PLUS AND VI) ....coooiiiiiiiiiiiciicee 1
3 1014049 BEARING, IDLER ... e e e s 1
4 1014050 SPRING, RETAINER ... e e e 1
5 1014051 SPRING, DRIVE CLUTCH—BLACK (CARRYALL I, IAND TURF II) ..ccccoiiiiiiiiieeee 1
5 1016901 SPRING, DRIVE CLUTCH—DARK GREEN (CARRYALL Il PLUS AND VI) .....c.ccoviinnnee. 1
6 1016289 SPACER, FIXED FACE SHAFT ... e e s 1
7 1014057 RING, RETAINING ... s s 1
8 1014059 ASSEMBLY, DRIVE HUB .......ooiii e e s 1
9 101925601 PLUG, DRIVE CLUTCH ...t 1
10 1014453 KIT, DRIVE CLUTCH BUTTON (INCLUDES ONE SPRING AND THREE EACH OF
THE SCREW, WASHER, AND BUTTON) ..ot 1
11 1014058 WASHER, THRUST ... e e s e s 1
12 1014056 RING, SPIRAL BACK-UP ...t 2
13 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 14 AND 15) ...ccooiiiiiieieeee e, 1
14 N/A BUSHING ... e e s 1
15 1014055 RETAINER ..o s 1
16 1016203 BELT, DRIVE (CARRYALL 1) ...t s s 1
16 1017188 BELT, DRIVE (CARRYALL I, TURF II, I PLUS AND VI) oot 1
17 101916701 BELT, STARTER/GENERATOR ......cooiiiiiii s 1
18 101916501 SCREW, HEX HEAD CAP (LEFT-HAND THREADS), 3/8 - 24 X 5-1/2 .....cccciiiiiiceieee 1
19 1017328 WASHER, MOUNTING—GREEN ... e 1

2000 Carryall Vehicle lllustrated Parts List Page 10-3






DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101834001 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL I, Il, TURF Il AND VI) 1
1 101834003 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL Il PLUS ONLY) ........ 1
2 1014080 RING, RETAINING ... s e e 1
3 1014078 KB Y e e e n e sae e 1
4 1017686 CAM L s 1
5 101836201 SPRING—GREEN (CARRYALL I, Il, TURF T AND VI) ..oooiiiiiiiicee e 1
5 101836202 SPRING—PURPLE (CARRYALL 11 PLUS ONLY) ....oiiiiiiiiie e 1
6 1014454 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS) ......cccoiiiiiiiiiiiiceeeecee 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .........ccocciiiiiiie 1
8 1014070 ASSEMBLY, FIXED FACE ..o e e s 1
9 101833401 KEY, SQUARE TRANSMISSION ... e s e 1
10 1016203 BELT, DRIVE (CARRYALL I ONLY) ..o e s 1
10 1017188 BELT, DRIVE (CARRYALL I, TURF I, I PLUS AND VI) ...cccoiiiiiiiiiiic e 1
11 102242101 SCREW, HEX HEAD CAP THREAD-LOCKING, 5/16 - 18 X 3/4 ........cccciiiiiiiiiiiceiee 1
12 102155801 WASHER, MOUNTING ... e s 1

2000 Carryall Vehicle lllustrated Parts List Page 10-5






UNITIZED TRANSAXLE-
GASOLINE VEHICLE




Page 11-2 2000 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101922601 BRACKET, TRANSMISSION CABLE SUPPORT .......cccoiiiiiiiiiiicc s 1
2 1012285 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....cooiiiiiiiiiiei e 3
3 1013061 NUT, NYLON LOCK, #10 - 32 ... e s s e e 1
4 183 WASHER, FLAT, #10 ..ot e s s e 1
5 1010954 STUD, BALL, 1/4 =28 X 9/16 ....eiiiiiiiiiiiicic e 1
6 1016341 LEVER, TRANSMISSION SHIFTER ......coooiiiii s 1
7 1017082 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 ... 1
8 8717 NUT, NYLON LOCK, 1/4 = 28 ...t s 1
9 1017231 KEY, WOODRUFF ......ooiiiiii s s s 1
10 101834801 ARM, GOVERNOR LEVER ... e e 1
11 101886101 SCREW, SQUARE HEAD, 1/4 - 20 X 1 .. eeiiieeeee oo s 1
12 1014007 WASHER, TYPE B, 1/4 ..o s e 1
13 8233 NUT, NYLON LOCK, 1/4 =20 ....cociiiiiiiiiiiii e s 1
101833601 TRANSAXLE, UNITIZED (INCLUDES ITEMS 14 - 90) ....ccoiiiiiiiiiiici e 1

14 101890201 SHAFT, SHIFTER ... e e e 1
15 101927301 RING, SNAP e e e 1
16 101892901 WASHER, FLAT ..o e e e s 1
17 101927201 SEAL, OIL e e e e e 1
18 101890101 LEVER, SHIFTER ... e s 1
19 1012752 PIN, ROLL ..ot e s e s e e e sn e 1
20 101928601 PIN, COTTER ..o b 1
21 1016513 WASHER, FLAT ..o e s s e s 1
22 101927101 SEAL, OIL e e e e 1
23 101893801 WASHER .o e 1
24 101891301 ARM, PIVOT oo e e s s 1
25 101890601 GEAR CASE (PASSENGER SIDE) .....ccooiiiiiiiii i e 1
26 101890501 GEAR CASE (DRIVER SIDE) ......oiiiiiii oo e e s 1
27 101926901 BOLT, FLANGED, M8 X 1.25 X 40MM .......oiiiiiiii it 15
28 1012896 PIN, DOWEL ..o e s 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) .....coiiiiiiiiiiie i 2
30 1016432 GASKET ..o e e e e e 1
31 1012711 BREATHER ... e s 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) .......cccoiiiiiiiiiiii s A/R

2000 Carryall Vehicle lllustrated Parts List Page 11-3



Page 11-4 2000 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

33 101892001 ROD, SHIFT .o b s 1
34 101890001 FORK, SHIFT oo e s e e 1
35 1012748 SPRING ..o e e e 1
36 1012747 BALL, STEEL ..o et e 1
37 101889401 GUIDE .. s 1
38 7336 BEARING, BALL ... e e s 2
39 1016338 WASHER, SPRING ... s 2
40 101892401 GEAR, SPUR ... e e 1
41 101892201 PLATE, THRUST ..o s 3
42 101980901 GEAR ASSEMBLY, INPUT, 28 TOOTH (16°) ....ooiiiiiiiiie e 1
43 101927601 BEARING, NEEDLE ... s 3
44 101927501 BEARING, NEEDLE ...t e 1
45 101981001 RING, SYNCHRONIZER (16°) ...c.oiiuiiiiiiiiiciiiii s 2
46 1012741 SPRING, SYNCHRONIZER ... s 2
47 101928001 HUB, SYNCHRONIZER CLUTCH ... e 1
48 1012740 INSERT, SYNCHRONIZER ...t e 3
49 101927901 SLEEVE, SYNCHRONIZER ......ccoooiiiiii s 1
50 101927701 PIN, DOWEL .. e s e e e 1
51 101889901 SHAFT, INPUT .o e e s s e e 1
52 101980801 GEAR ASSEMBLY, INPUT, 25 TOOTH (16°) ...coiiiiiieieieie e 1
53 1016337 WASHER, THRUST ..o e e 1
54 101927801 BEARING, BALL ... e e e 1
55 1012714 SEAL, OIL, INPUT SHAFT ..o e s e 1
56 101892601 GEAR, 17 TOOTH ..o 1
57 101893201 i U 1
58 101892501 GEAR, 61 TOOTH ... e e 1
59 101928101 BEARING, BALL ... e e s s e 1
60 101889501 GUIDE, OIL ..ot n e s e 1
61 101928201 SCREW, M8 X 1.25 X 10 MM ... s 1
62 101893901 WASHER .. e e e e 1
63 101892301 GOVERNOR ASSEMBLY ...t s s s e 1
64 101891601 SLEEVE . e e e e 1
65 101891901 GEAR, CLUSTER IDLER .....oooiiiiii s 1
66 7335 BEARING, BALL ... e e s 2

2000 Carryall Vehicle lllustrated Parts List Page 11-5



Page 11-6 2000 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
67 101891501 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) ....ooviiiiiiiee e 1
68 101891401 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) ...cocoieeeiieeeeeeeeen. 1
69 1013787 S 110 15 U R 4
70 1013792 RING, RETAINING ....oooiiiiiiiiiii ettt et e e et e e e e et e e e s et e e e e e snnteeaeeeannnes 1
71 1011291 BEARING, OUTER AXLE TUBE .......tiiiiiiiiiee ettt 1
72 1014207 COLLAR, 25 MM L. D. <eeiiiiieeeie ettt ettt e st e e st e e snne e e sneeesneeeesaneas 1
73 1016672 RING, RETAINING ...ttt et e et e s e e s e e s nee e e snteeeeneeesnnneeeaneeeennns 1
74 1013794 T N O | SRR 2
75 101891001 ASSEMBLY, AXLE TUBE, DRIVER SIDE ........oiiiiiiiiiiieiiee et 1
76 101890901 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ......coooiiiiiiiieiieeecee e 1
77 1013790 BOLT, M10 X 1.5 X S0MM ...ttt e et st e et e e st e e s ne e e e snte e e eneeeenneeeeanseeennns 14
78 1013791 WASHER, LOCK, MTO .ottt e ettt e e et e e e e st e e e e s e sneeeaaesannaeeaaeesnnes 14
79 7330 BEARING, INNER AXLE TUBE ......ooiiiiiiiiiei ettt et e e 2
80 101928301 BOLT, M8 X 1.25 X 37MM ...ttt e ettt e st e e s e e e st e e ssee e seneeeeanbeeennns 8
81 101892701 [ T LU I = O S 1
82 1014193 PIN, DOWEL ..ottt ettt e ettt e e e e ettt e e e e sttt e e e s enneaeaeeeannbeeeeeesnnsaneaaeann 1
83 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) ...ccceeeiiiieeeieee e 1
84 1013768 CASE, GEAR CARRIER ...ttt ettt e e 1
85 1013774 PLATE, THRUST (IDLER GEAR) ....ooiiiiie ettt s e e e e e sneeeesnee e e e 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) oottt e 1
87 1013769 COVER, GEAR CASE ... .ot 1
88 1013772 PIN, DIFFERENTIAL ..ttt et e e st e e e e e e e e e e sanbeeeeeeean 1
89 1013770 GEAR, DIFFERENTIAL IDLER ...ttt ettt s e e e emeea e sneeeean 2
90 1013771 GEAR, DIFFERENTIAL ...ttt e et e ettt e e e e e e e e e e e nnne e e e e e snnneeeas 2
91 101932901 GUARD, UNITIZED TRANSAXLE (TURF Il VEHICLES ONLY) ..eoiiiiiiiiiieeiieee e 1

2000 Carryall Vehicle lllustrated Parts List Page 11-7






ELECTRICAL SYSTEM-
ELECTRIC VEHICLE L



2000 Carryall Vehicle lllustrated Parts List

Page 12-2



FORWARD/REVERSE SWITCH-
POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101753005 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 10) ...ccocoviiiniiiiieene 1
2 101977101 SWITCH, LIMIT, SEALED ..ot e e s 1
3 101979101 SWITCH, LIMIT, SEALED ... e e e 1
4 1014808 SWITCH, LIMIT oo e e s 1
5 8057 NUT, HEX, #4 = 40 ..ooiiiii e 2
6 8058 WASHER, LOCK, #4 ... e e e e s 2
7 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 .....ooii e 2
8 1017799 BAR, BUS ... e 2
9 451 WASHER, LOCK, 1/4 ..o e 4
10 1028 NUT, HEX, 1/4 = 20 ..o e e e e e 4
11 1012987 HANDLE, FORWARD/REVERSE SWITCH ... e 1
12 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....cceiiiiiiiiee e 1
13 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 ....cceiiiiiiiiiiici s 3
14 8233 NUT, NYLON LOCK, 1/4 =20 ..o s e s 3
15 8049 WASHER, INTERNAL TOOTH LOCK, #10 ... e 2
16 8450 SCREW, HEX HEAD, #10 - 24 X 1/2 ..ot 2

2000 Carryall Vehicle lllustrated Parts List Page 12-3



Page 12-4 2000 Carryall Vehicle lllustrated Parts List



MULTISTEP POTENTIOMETER-
POWERDRIVE CARRYALL |

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101932001 ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 36) .....cccccoviiiiiiiiiiicincee e 1
1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED (INCLUDES ITEMS 2 AND 3) ................ 1
2 1014414 BUMPER, WIPER SWITCH ... e 1
3 1012903 BEARING, BRONZE ... e s 2
4 101932801 ASSEMBLY, 3-WIRE AND RECEPTACLE (INCLUDES ITEMS 5 - 8) .....cccovciiiniiiiiicie 1
5 101895101 KIT, 3-PIN RECEPTACLE ... e e 1
6 N/A WIRE ASSEMBLY, #18 BLACK/WHITE ... 1
7 N/A WIRE ASSEMBLY, #18 PURPLE ... 1
8 N/A WIRE ASSEMBLY, #18 YELLOW......ccoiiiiiiiiiiicicn s 1
9 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......coiiii e 1
10 N/A WIRE ASSEMBLY, #18 BLUE ..o e s 1
11 451 WASHER, LOCK, 1/4 ..ot e e 9
12 1028 NUT, HEX, STEEL, 1/4 - 20 ..coiiiiiiiiicc s 7
13 101946901 PROTECTOR, WIPER SWITCH RESISTOR ......coooiiiiii e 1
14 101971101 KIT, RESISTOR ASSEMBLY ......eoiiiiiii e s s 1
15 8056 SCREW, ROUND-HEAD MACHINE, #4 - 40 X 3/4 ...oooiiiii e 2
16 8058 WASHER, LOCK, #4 ..o 3
17 1014807 SWITCH, LIMIT ..o e e e e e 1
18 8057 NUT, HEX, #4 = 40 ..o s 2
19 1013886 COVER, WIPER SWITCH ..o 1
20 1013061 NUT, NYLON LOCK, #10 = 32 .....oiiiiiiiiiiiiiiiiecin s s 1
21 1014017 CARRIER, WIPER SWITCH ARM ... .o s 1
22 1013998 SPRING, WIPER SWITCH BRUSH ... e 1
23 1014 STUD, WIPER SWITCH ADJUSTING ..o 1
24 1014010 GROMMET, SPLIT ..ot s 1
25 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 .....oouiieiiiiee i 1
26 1013887 ARM, SPEED SWITCH ... e e s 1
27 1013860 ASSEMBLY, SWITCH BRUSH .......oooiii e s 1
28 1013461 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..o 2
29 1014189 SCREW, HEX HEAD CAP, 1/4 =20 X 2 ..o e s 1
30 1014253 NUT, BRASS HEX JAM, 1/4 = 20 ..o e 4
31 8990 TIE, WIRE o s e 1
32 7473 NUT, NYLON LOCK, 5/16 = 18 ....oiiiiiiiiiiiiiciiiin s 1
33 1012353 STUD, SHORT BALL, 1/4 =28 .....ooeieiee e s 1
34 1014003 CRANK, BELL ... e e e s e 1
35 8449 NUT, DIMPLED LOCK, 1/4 - 28 ...t 1
36 101610901 DECAL, WIPER SWITCH WARNING ........ccooiiiiiiiiiin s 1
37 1014109 BOLT, ROUND-HEAD SQUARE-NECK, #10 - 24 X T...ccoiiiiiiiiciecee e 2
38 101949201 SHIM, WIPER SWITCH ... e s e e 1
39 1016175 WASHER, LOCK, #10 ..ot s e 2
40 1017 NUT, HEX, #10 = 24 .o 2
41 101920101 KIT, 3-PIN PLUG ASSEMBLY ..ot e s 1

2000 Carryall Vehicle lllustrated Parts List

Page 12-5




() KEY
SWITCH

6 - =) _~
‘ REVERSE
s (@ BUZZER @
WARNING

MULTI-STEP
POTENTIOMETER

THREE PIN
CONNECTOR

FUSE AND
RECEPTACLE

@

TYPICAL
5 PLACES

THREE PIN
CONNECTOR

ON-BOARD
COMPUTER

Page 12-6

2000 Carryall Vehicle lllustrated Parts List

MOovg

FORWARD /
REVERSE
SWITCH

asd

NMOHE

MOTI3A
MOTIIA

[
=
65‘* )
SOLENOID)
sl
N\ ul

MOV /ALIHM

37ddnd

JLHWA3H

JLIHM

anig

JIONVHO




WIRING-
CARRYALL | POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101911004 WIRE HARNESS (INCLUDES ITEMS 1 - 19) ..o 1

1 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiii e 1
2 N/A WIRE ASSEMBLY, #18 BLUE ..o e s 1
3 N/A WIRE ASSEMBLY, #18 PURPLE ... 1
4 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiiciiic s 1
5 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ..o 1
6 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
7 N/A WIRE ASSEMBLY, #18 GREEN .......cccoiiiiiie s 1
8 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......cciiiiiiiiii s 1
9 101901401 WIRE ASSEMBLY, #6 BLUE ......cooiii e 1
10 101901201 WIRE ASSEMBLY, #6 ORANGE ... 1
11 101911101 WIRE ASSEMBLY, #68 WHITE ... s 1
12 N/A WIRE ASSEMBLY, #18 RED/WHITE ........cciiiiiiii s 1
13 N/A WIRE ASSEMBLY, #18 RED ......oouiiiiiiic e 1
14 N/A WIRE ASSEMBLY, #18 GREEN ... 1
15 N/A WIRE ASSEMBLY, #18 RED ......oiiiiiii e s 1
16 N/A WIRE ASSEMBLY, #18 ORANGE .........ccoiiiiiiiiiiii s 1
17 N/A WIRE ASSEMBLY, #18 RED ......couiiiiiiiii e 1
18 101901301 WIRE ASSEMBLY, #6 BLUE ... 1
19 N/A WIRE ASSEMBLY, #18 YELLOW ..o s 1
20 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
21 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) .................. 1
22 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................. 1
23 101795701 WIRE ASSEMBLY, #6 BLACK ... e 5
24 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) .....ccooooiiiiiiiiiiene 1
25 1014947 ASSEMBLY, RESISTOR ... e e e e 1
26 101902801 WIRE ASSEMBLY, #6 RED ..o s 1
27 1014948 ASSEMBLY, DIODE ... s s 1
28 101903001 WIRE ASSEMBLY, #6 YELLOW ......oiiiiiii i 1
29 101902901 WIRE ASSEMBLY, #6 GREEN .........ccooiiii s 1
30 1014856 WIRE ASSEMBLY, #6 WHITE ... e s 1
31 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
32 101827801 KIT, WIRE AND TERMINAL, #6 BLACK .......cccoiiiiiiiiiiiin s 1

2000 Carryall Vehicle lllustrated Parts List Page 12-7



2000 Carryall Vehicle lllustrated Parts List

Page 12-8



ELECTRICAL COMPONENTS, FRONT BODY-
CARRYALL | AND Il POWERDRIVE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....cccooiiiiiiiiiiiciceicc e 1
2 1016851 BUZZER, REVERSE ... s 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o e 2
4 101830601 ASSEMBLY, SCREW AND WASHER ... 2
5 101826201 SWITCH, KEY ..o e e e bbb 1
6 101851101 WASHER .. e e e s 1
7 101830701 NUT, KEY SWITCH ...t s e s s 1
8 101834502 CAP, KEY SWITCH ... e 1
9 1012505 KEY (PAIR) .o s 1
10 8990 TIE,WIRE ..o s 2
11 101935501 LIGHT, BATTERY WARNING (AMBER) ..o e 1

2000 Carryall Vehicle lllustrated Parts List Page 12-9



TYPICAL
3 PLACES

o

i)
\%\J /
m .-

o

TYPICAL
2 PLACES

TYPICAL
5 PLACES

C

(S

TYPICAL
12 PLA

TYPICAL
3 PLACES
<
P
=
TYPICAL
6 PLACES

Q4 ) C ..%E'.ﬁ%ﬁff»
\ . 0 / , ‘\
N
| i N
) \QEH% ! /\\

./
\

Y/ o
dod 1 =

TYPICAL
4 PLACES

TYPICAL
6 PLACES

2000 Carryall Vehicle lllustrated Parts List

Page 1210



BATTERIES, CHARGER RECEPTACLE-
CARRYALL | POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ....cccoiiiiiiiiiiiicicce e 1
2 101796501 BEZEL, RECEPTACLE ... e e 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ......oiiiiii e s 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......cciiiiiiiiiiicic s 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ...ocoiiiiiiiii e 1
7 1013061 NUT, NYLON LOCK, #10 ... e s 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8, TYPE AB ......ccooiieieee e 3
9 101894901 FUSE, 3/8-AMP ...t s 1
10 101801001 PLATE, RECEPTACLE BACKING ........ooiiiiii e e 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE ... s 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .....cccooiiiiiiiii s 6
13 101797801 CAP, BATTERY, 4-PORT GANG ........ooiiiiiiiiiii e s s s 6
14 101795701 WIRE ASSEMBLY, #6 BLACK ... e s 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 ... 12
16 101090801 HOLD-DOWN, BATTERY ...t s 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......ccoiiiiiiiiiceccee e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ... s 6
19 1013683 B O LT e e s 6

2000 Carryall Vehicle lllustrated Parts List Page 12-11



TYPICAL TYPICAL /'
2 PLACES
TYPICAL 2 PLACES@%
2 PLACES @ ‘ 2157
‘ (&)
€
& S Q
(&)
: T
I
‘

f/\] T 2

‘ . Q\j@\\
| L

// J\% 4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES TYPICAL

2 PLACES

Page 12-12 2000 Carryall Vehicle lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID-

CARRYALL | POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101965201 PLATE, COMPONENT MOUNTING ......cccooiiiiiiiii i s 1
2 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ....ccueiiiiiiiiei e 4
3 7893 NUT, HEX, #10 = 32 ..o e s e e s e e 2
4 1014948 ASSEMBLY, DIODE ... s s s e 1
5 1242 NUT, HEX, B/16 - 18 ..o s 4
6 7174 WASHER, LOCK, 5/16 ... e s e e 4
7 101957901 BRACKET, MOUNTING ... e s s 1
8 1014947 ASSEMBLY, RESISTOR ... e 1
9 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) ....cccoiiiiiiiiniiiin s 1
10 1012285 SCREW, THREAD-ROLLING, 1/4 =20 X 5/8 ....cuiiiiiiiei et 8
11 101840203 CONTROLLER, 48-VOLT (300-AMP) ......niiiiiiiee e s s s 1
12 1241 WASHER, FLAT, 5/16 ... s s e 8
13 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....coiiiiiiiiiiiicec s 3
14 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 ..o 1
15 101909901 COMPUTER, ONBOARD (INCLUDES ITEMS 16 AND 17) .....ooiiiiiiiie e 1
16 101894901 FUSE, 3/8-AMP ... et e s 1
17 101942301 KIT, 3-PIN RECEPTACLE .....ccoiiiiiic s 1
18 101920101 KIT, 3-PIN PLUG ASSEMBLY ......eiiiiiiiiii e e s 1
19 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ... e 1
20 1017237 NUT, FLANGE, 5/16 - 24 ... s e e 2

2000 Carryall Vehicle lllustrated Parts List Page 12-13







CONTINUOUSLY VARIABLE POTENTIOMETER-
CARRYALL Il AND VI POWERDRIVE VEHICLES

ITEM PART NO. DESCRIPTION QTY

12 3 4

101739201 ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG

(INCLUDES ITEMS 1 = 13) ittt st s 1

1 N/A HOUSING, POTENTIOMETER .......cciiiiic s 1
2 1017830 SWITCH, LIMIT ..o e e e s 1
3 101822601 SCREW, HEX WASHER HEAD THREAD-FORMING, #4 - 24 .......cccooiiiiceeee e 2
4 101809001 LEVER, POTENTIOMETER ...t e 1
5 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 .....ooiiiiiiiiiei s 1
6 1011229 NUT, K-LOCK, #6 = 32 ... e e s s 1
7 N/A WIRE ASSEMBLY, #18 BLUE .......oooiiiiiiieee e e s 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ......oooiiiiee e 1
9 N/A POTENTIOMETER ... s 1
10 8990 TIE,WIRE .o e e s 3
11 N/A CONDUIT, ELECTRICAL ...ttt 1
12 1017424 BEARING, PIVOT SUPPORT ...ttt e 1
13 101895101 RECEPTACLE, 3-PIN ..o s 1
14 101920101 KIT, 3-PIN PLUG ASSEMBLY ... s e e e 1
15 101804301 SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ... 2
16 1017743 COVER, ACCELERATOR ...ttt e 1
17 8233 NUT, NYLON LOCK, 1/4 =20 ....ociiiiiiiiiii e s 4
18 332 WASHER, FLAT, 1/4 e e e 4
19 101861901 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/8 ..o 4

2000 Carryall Vehicle lllustrated Parts List Page 12-15



EY

K
SWITCH

ONBOARD
COMPUTER_~

SWITCH ////////////a

CONTINUOUS

VARIABLE X
0,

POTENTIOMETER %,

FUSE

N33HD
JONVHO
\_@3}:18
S 7
L5 o
23 - T
2 S
< Om
h)
=z

MOTI3A

@
W
oW
o9 o 7 CONTROLLER
53 N«\\«@ - ROTATED 180°
0
o
FORWARD /

REVERSE
SWITCH

.
ES

LIMIT
SWITCH %4?
Cr

FUSE AND
RECEPTACLE

TYPICAL

4 PLACES

Page 12-16 2000 Carryall Vehicle lllustrated Parts List



WIRING-
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101911601 WIRE HARNESS (INCLUDES ITEMS 1 = 7) .occiiiiiiiiiiic e 1

1 N/A WIRE ASSEMBLY, #18 GREEN ........ccoiiiiii e 1
2 N/A WIRE ASSEMBLY, #18 ORANGE ..o oo 1
3 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
4 N/A WIRE ASSEMBLY, #18 RED/WHITE ........coiiiiiii s 1
5 N/A WIRE ASSEMBLY, #18 GREEN ........ccoiiiiii e 1
6 N/A WIRE ASSEMBLY, #18 RED ... e s 1
7 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ........ccoiiiii 1
9 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ....ccccoooiiiiiiii 1
10 N/A WIRE ASSEMBLY, #18 RED ..o e 1
11 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .....cccccoiiiviiiinne 1
12 101908801 WIRE ASSEMBLY, #6 BLUE ........cciiiii e 1
13 1016729 WIRE ASSEMBLY, #6 WHITE ..o s 1
14 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
15 1016732 WIRE ASSEMBLY, #68 YELLOW ... e s 1
16 1014948 ASSEMBLY, DIODE ......oooiiiiiii i e s 1
17 1014947 ASSEMBLY, RESISTOR ... e e e e e 1
18 101795701 WIRE ASSEMBLY, #6 BLACK ... e e s s 5
19 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) ........c.c....... 1
20 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
21 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................. 1
22 101827803 KIT, WIRE AND TERMINAL, #6 BLACK ... e e 1
23 101904501 WIRE ASSEMBLY, #6 RED ......ooiiiii e e 1
24 101904601 WIRE ASSEMBLY, #6 BLUE ........cciiiiiii e 1
25 101904701 WIRE ASSEMBLY, #6 ORANGE .......ccooiii e 1
26 101908901 WIRE ASSEMBLY, #6 WHITE ... e e 1
27 101904401 WIRE ASSEMBLY, #6 GREEN .......cooii e e 1

2000 Carryall Vehicle lllustrated Parts List Page 12-17



~

\\\\\ HM \ /
, /a> \@ e
’ Y,
LS

Df 9\0 % 24
@]
\D D8 ﬂ@ \ R
SN VA ;

C
%%@ _7 mﬂ@@
@@@% =

%@E@ a9 @DAD :

m@@ e

SOLENOID

of /. Sf

S ORI \
o \\\§%<qwk
£ 7

5 :

)N
wﬁ\\\w %
oh

Page 12-18 2000 Carryall Vehicle lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID -

CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7174 WASHER, LOCK, 5/16 .....oiitiiiiiiiiici e 4
2 1241 WASHER, FLAT, 5/16 ... e s e e 8
3 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....eeeee e 3
4 1242 NUT, HEX, 5/16 = 18 ..o s e e s 4
5 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 ...oociiiiiiiiiicie s 1
6 101918301 CLAMP, WIRE ... e e e s s s 2
7 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 ......oooiiiiiee e 10
8 332 WASHER, FLAT, 1/4 ..o s e 2
9 101840203 CONTROLLER, 48-VOLT (300-AMP) ...ccuiiiiiiiiiiiiiici s 1
10 101924301 BUSHING, SNAP ... e e e e 6
11 101911701 PLATE, MOUNTING ... oo s e s s s 1
12 101934401 WASHER, FLAT, 5/16 ... e s e 2
13 1017237 NUT, FLANGE, 5/16 - 24 ....ocuiiiiiiiiic s 2
14 1014947 ASSEMBLY, RESISTOR ... e e e e e 1
15 7893 NUT, HEX, #10 = B2 ..o e s e e e e s 2
16 1014948 ASSEMBLY, DIODE ... e e s 1
17 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) ....cccoiiiiiiiiin s 1
18 101909905 COMPUTER, ONBOARD (INCLUDES ITEMS 19 AND 20) .....cccoiiiiiiiiiiiiiicieeccee e 1
19 101894901 FUSE, 3/8-AMP ... oo e 1
20 101942301 KIT, 3-PIN RECEPTACLE ...t 1
21 101827803 KIT, WIRE AND TERMINAL, #6 BLACK .......cccoiiiiiiiiiiiiic s 1
22 101920101 KIT, 3-PIN PLUG ASSEMBLY ..ot s s 1

2000 Carryall Vehicle lllustrated Parts List Page 12-19




8 ®
og %) 4
S 28 %) S
o sz W oA
i} S0 > 0o
WP nIuM o

[ Sa

o

@ W

BATTERY
MOUNTING

TYPICAL
5 PLACES

TYPICAL
2 PLACES

4 PLACES

2000 Carryall Vehicle lllustrated Parts List

Page 12-20



BATTERIES, CHARGER RECEPTACLE-
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101797701 BATTERY, 8-VOLT POWERDRIVE ........ccooiiiiii s 6
1 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY ... s 6
2 101797801 CAP, BATTERY, 4 PORT GANG ... e 6
3 101795701 WIRE ASSEMBLY, #6 BLACK ... e 5
4 101668201 ROD, BATTERY HOLD-DOWN .....ooiiiiiiiii s s 8
5 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 ....ccueiiiiiiiiiie s s 8
6 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......oiiiieeeeeeee e 8
7 101090802 HOLD-DOWN, BATTERY, LONG .......ooiiiiii e e s 2
8 101090801 HOLD-DOWN, BATTERY, SHORT ...t 2
9 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 ......coiiiiiiie s 12
10 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 11 - 18) ..o 1
11 101796501 BEZEL, RECEPTACLE ...t e e 1
12 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY .....cocoiiiiiiii s 1
13 N/A WIRE ASSEMBLY, #10 RED .....ooiiiiiiic e 1
14 N/A WIRE ASSEMBLY, #10 BLACK ... s 1
15 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 16) ......ccocuiiiiiiiiieee e 1
16 1013061 NUT, NYLON LOCK, #10 ....ooiiiiiiiiiiiiiiiiei e 2
17 1017705 SCREW, PHILLIPS PAN HEAD, TYPE AB, #8 ......oooiiiiiiieec e 3
18 101894901 FUSE, 3B/8-AMP ... e s s s 1
19 101801001 PLATE, RECEPTACLE BACKING .......ooooiiiiiiie e s 1
20 101832001 SCREW, PHILLIPS PAN HEAD, #7 = 18 X 3/4 ...c.ccciiiiiiiiieice s 4

2000 Carryall Vehicle lllustrated Parts List Page 12-21



RIGHT
HEADLIGHT

GROUND
TERMINAL

LEFT
HEADLIGHT

w X

Z 2O
, L0z 2

\ s ) c 33
jo - 2EP3
> T
o

WARNING
°) LIGHT VOLTAGE

LIMITER

)
S

BATTERY @
CONDITION
@\ INDICATOR

Y
4@\’»0
AR
4 %?\O

s /
7 LIGHT
SWITCH
-

A,

ORANGE
BLACK

GROUND
TERMINAL

ORANGE
\

\

BLUE
N\

VARIABLE %9 O
POTENTIOMETER % AN
4‘\

THREE-PIN

PLUG
@\ p BLACK /
BROWN

Q\ ORANGE

GREEN

\

TWO-PIN
CONNECTOR BROWN

YELLOW

ORANGE/WHITE
BRAKE

LIMIT
"¢ swiTcH

Rep
_
GREEN/WHITE
OB etion—
WHITE

Page 12-22 2000 Carryall Vehicle lllustrated Parts List




_/

FORWARD /
REVERSE

SWITCH

REAR
REVERSE
BUZZER

ONBOARD
COMPUTER

TYPICAL
5 PLACES

PASSENGER SIDE
BRAKE LIGHT

\ A
DRIVER SIDE /
7

BRAKE LIGHT

2000 Carryall Vehicle lllustrated Parts List Page 12-23



Page 12-24

See previous two pages for wiring diagram.

2000 Carryall Vehicle lllustrated Parts List



WIRING-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101989901 | WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 19) w..oorvvvooeeeeeeveeeeeeeeeseceeeseeeeseeee 1

1 N/A WIRE ASSEMBLY, #16 BLACK ........orrvveeeeeeeeeeeeeeeeeeeseeoeeeeeeeeeeeseeeeeeeeesseseeeeeeeseeeeneennes 1
2 N/A WIRE ASSEMBLY, #16 BLACK ......cooooreveeeeeeeeeeeeeeeeeseeeeeeesseeeeeeseesseeeeessessseseeeseessseeeesennnns 1
3 N/A WIRE ASSEMBLY, #14 BLACK w.....oooorevveoeeeeceseeesssesnesseessssseessessssessesssssssssseessssssssseesssnnns 1
4 N/A WIRE ASSEMBLY, #18 BLUE .......ooooreeeeeeeeeeeeeeeoeeeseeeeooe oo seeeeeeeeesseseeeeeeeseeeeneenens 1
5 N/A WIRE ASSEMBLY, #16 BROWN .........rvvvoeeeeeeeeeeeeeseeeeeoesseeeeeeeeessseeeessessseseeeseesssseeeeseeeens 1
6 N/A WIRE ASSEMBLY, #16 ORANGE .............cooereeveeeeseeeeeseosseseeesssssssssseesssssssseesssesssseeesssnnns 1
7 N/A WIRE ASSEMBLY, #18 BLACK ........oirvveeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeseeeeeeeoesseeeeeeeeeeseeeeeeenens 1
8 N/A WIRE ASSEMBLY, #16 BROWN .........rvveooeeeeeeeeeeeoeseeseeeesseeeeeeeeesseseeeseessseseeeesessssseeeseonnns 1
9 N/A WIRE ASSEMBLY, #18 RED .........ooorreeeeeoeseeeseessseseessesssssseessssssssssessssssssssessssssssssesssnnes 1
10 N/A WIRE ASSEMBLY, #16 RED/WHITE ...........ooroveoeeoeeeeeeeoeeeeeeeeeeoseeeeeeeeeseeeeeeee e 1
11 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ...........eooeoeeeeeeeeeeeeeeeoseeeeeeeeeseseeeeeee s 1
12 N/A WIRE ASSEMBLY, #16 GREEN/WHITE .......oevvveeeoeeeeeeeoseeeeeseesssssseessessseseesssessssseesnsenns 1
13 N/A WIRE ASSEMBLY, #14 YELLOW ......ooovvooeeeeeeeeeeeeeeeeeeo oo seeeeeeeees s eeeeeeeeeeseeeeneenens 1
14 1016698 WIRE ASSEMBLY, #10 RED ........ooooeeeeeeeeoeeeeeeeeeeeeseeeeeoeseeeeeeeeesseseeessossseeseeesesssssseeeseennns 1
15 N/A WIRE ASSEMBLY, #18 YELLOW .....oovvvoeeeeeeeeeesseseesseesseeeeeesessssesseesssssssessesssessssseesssnnes 1
16 N/A WIRE ASSEMBLY, #18 WHITE —.......oooroooeoeeeeeeeeeoeeeeeeeeeeo oo seeeeeeeeeseseeeeeeeeeeseeeeneenens 1
17 N/A WIRE ASSEMBLY, #18 RED .........ooooreeeeeeoeeeeeeeeeeeeseeseeoeseeeeeeseosseseeessossseseeessessssseeeeeennns 1
18 N/A WIRE ASSEMBLY, #18 ORANGE .............cooeeeeeeeeseenesseesseeseeessosssssseessessseseesssessssseesssnnes 1
19 N/A WIRE ASSEMBLY, #16 BLACK w.......ooreveeeeeeeeeeeeeeeeeseeseeoeeeeeeeeeoseeeeeeeeessseseeeeeeeeseeeeneenees 1
20 1016732 | WIRE ASSEMBLY, #6 YELLOW ..........oorooooeeoeeeeeeeeeoeseeeeeeeoeeeeeeeeeeeesseeeeeeeessseeeeeeeessseeeeeennnns 1
21 1014948 | ASSEMBLY, DIODE ......ooovvveeeeeeeeeeeesssesseesessssesssessssssseseesssssssssssesssssssessessssssssseesssssssssseesssnens 1
101911601 | WIRE HARNESS, POWER (INCLUDES ITEMS 22 - 31) ....ooovveooeoeeeeeeeoeeeeeeeeee e 1

22 N/A WIRE ASSEMBLY, #18 GREEN .........rvvvoeeeoeeceeeeeseeseeeeeoeseeeeeeeeosseseeessessseseeeesesssseeenennnns 1
23 | 101865106 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ...... 1
24 | 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
25 N/A WIRE ASSEMBLY, #18 ORANGE .............cooeeeeeeeeeeeeeeeeeesseeeeeeeessesseessessseseeessessssseeesesnnns 1
26 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......ooevvveeeeeeeeveooseeseeeseossseseeessessseseeessessssseesesnnes 1
27 N/A WIRE ASSEMBLY, #18 RED .........oooooreeeeeeeoeeeeeeeeoeeeeeeseooeeeeeeeeeeosseeeeeeeeesseeeeeeeeesseeeeneenens 1
28 N/A WIRE ASSEMBLY, #18 GREEN ........oovvveeoeoeeeeeeeesseeeeseessseeeeeesessssesseessessseseesssesssseeesesnnns 1
29 N/A WIRE ASSEMBLY, #18 RED/WHITE .........cooorreveeeeeenesreeooeseeeseesssssseessessseseessssssssseesssnnns 1
30 | 101930801 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
31 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......oovvveeeeeereeeeeeeeeeeeeseoseseeeeesseesseseeessesssseeennennes 1
101910102 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 = 38) ......ovvveooooeeeeeeoeeseeeeeeeeeseeeeeee 1

32 | 101909903 COMPUTER, ONBOARD (SEE PAGE 12-30) ......o..cooooreeeeeeeeeeeeeeeeeeeeeeeee e 1
33 | 101827802 KIT, WIRE AND TERMINAL, #6 BLACK .........oorreveeooeeseeeeeeeseeeeeseeeeseeseesseesseseeesseesssneeee 1
34 | 101904502 WIRE ASSEMBLY, #6 RED ......v.ooooooeeeeeeeeeseeeeeoeeseseeseeeeesseeeeeeeeseeeeseeeeeseeeeeeee s 1
35 | 101908902 WIRE ASSEMBLY, #6 WHITE ........oooooeeeeeeeeeeeeeeoeeeeeeeeoo oo seeeeeeeeeseseeeeeeeeesseeeeneenens 1
36 | 101904402 WIRE ASSEMBLY, #6 GREEN .........oorrvvveeeeeeeeeeeesoeseeseeesseeeeeesesssseseeessessseseeesssssseeeesesnnes 1
37 | 101904602 WIRE ASSEMBLY, #6 BLUE ........coooorooeeecoeeeeeeeeeeseeeeseeeeseeeeeoeeeseeeeseeee s eeeeeeee s 1
38 | 101904702 WIRE ASSEMBLY, #6 ORANGE ..........oovvooooeeeeeeeeooeeeeeeeoeeeeeeeeoeeseeeeeseeeseeeeeeeeeeeseeeeeennens 1
39 | 101829101 | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) ........cccoovvvemrrrrrerirrnenes 1
40 1014947 | ASSEMBLY, RESISTOR ......oooooorveeeoeseeoeeeeeeeseseeeeeoeeseeeeeeeeseeeeeeseeseeseeseeeeeseeeeeeeeeseeeeneeeens 1
41 101795701 | WIRE ASSEMBLY, #6 BLACK ........coooreeoeoeoeeeeeeoooeeeeeeeeeoeeeeeeeeeeeeseeseeeeoe e eeeeeseeeeeeenee 5
42 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
43 N/A | WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) .................. 1
44 N/A | WIRE ASSEMBLY, #18 RED .........roveeoeooeeeeeeoseeeeeeeeeeeseeeeseeeseeeeeseeeeseeeeseeoeeseseeeeeeesseeeeee 1
45 N/A | WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) ......ccoovvrvvveenee.. 1
46 N/A | WIRE ASSEMBLY, #18 ORANGE/WHITE ........oooooiroeeeeesoeeeeeeeeseeeeeeeesseeeseeee s seeeeeee e 1
47 N/A | WIRE ASSEMBLY, #18 RED .........oorovoeoeeeeeeeeeoseeeseeeeeeeeeeeeeseoeseeseeeeeeeseeeeseeoeeseeeeeeeee e 1
48 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) .......vvvvveernmenee.. 1
49 | 101908801 | WIRE ASSEMBLY, #6 BLUE ........cosiooveeoeeoeeeeeeeeeseseeeseooeseeeeseeesesseeeseeeeseeeeseesesseeeseee e 1
50 1016729 | WIRE ASSEMBLY, #6 WHITE ..........ooooooroooeeeeeeeeeeeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeesseeeeeneenns 1
51 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
52 | 101957501 | PLUG, 2-WAY (INCLUDES ITEM 53) w.....oorreoeeeeomoeeeeeeseeeeseeeeeseeeeseeesssseesseeseseeesseeesesseeene 1
53 | 101894901 FUSE, 3/8-AMP (NOT SHOWN) -.......cooimoooeooeeeeeeeooeseeeeeeooeeseeeeeeeeseeeeeeee e 1

2000 Carryall Vehicle lllustrated Parts List Page 12-25



HEADLIGHT

MOUNTING

Page 12-26 2000 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 8639 JLILL AL = 2
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ......oiiiiiiiiiiicecece e 1
3 1016851 BUZZER, REVERSE ... e e 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....eoiiiiiieeece e 2
5 1016356 BLOCK, TERMINAL ...ttt s s 1
6 1013357 RIVET, ALUMINUM POP, 5/32 X 3/8 ..o e 2
7 4029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ....cuoiiiiiiieeeee e 1
8 7820 WASHER, INTERNAL TOOTH, 5/16 ....coiiiiiiiii i s 1
9 101955101 NUT, MB X 1 /4 oo s 1
10 1011825 BRACKET, HORN ... s s s 1
11 304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 oo 2
12 332 WASHER, FLAT, 1/4 ..o 2
13 8233 NUT, NYLON LOCK, 1/4 =20 ....oociiiiiiiiciiiice s 2
14 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 16 - 24) .......ccocoiiiiiiiieen. 1
15 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 16 - 23 AND 25) ........... 1
16 101988101 BULB, HALOGEN ..o e e e 1
17 101987901 HARNESS, HEADLIGHT WIRE .......cciiiiiii s 1
18 1013461 SCREW, HI-LO, #10 = 16 ... s e s 2
19 1017065 RETAINER, HEADLIGHT ... e 1
20 101988201 LENS, HEADLIGHT ..ot 1
21 1017062 ASSEMBLY, TURN SIGNAL LENS .......cciiiiii s 1
22 7893 NUT, HEX, #10 = 32 ..o e 2
23 1017064 BRACKET, MOUNTING ... s e 2
24 1016880 BEZEL, HEADLIGHT, DRIVER SIDE........cooiii e 1
25 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........cccooiiiiiiiii e 1

2000 Carryall Vehicle lllustrated Parts List Page 12-27



Page 12-28 2000 Carryall Vehicle lllustrated Parts List



CONTROLS AND GAUGES-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101935501 LIGHT, BATTERY WARNING (AMBER) ......cccoiiiiiiiiii s 1
2 101814201 INDICATOR, BATTERY ... s 1
3 101814701 RETAINER, PUSH ON ..o e e 2
4 101830601 ASSEMBLY, SCREW AND WASHER ... 2
5 101826201 SWITCH, KEY .o e s s 1
6 101851101 WASHER .. e e e s 1
7 101830701 NUT, KEY SWITCH ... e e s s 1
8 101834502 CAP, KEY SWITCH ... e s 1
9 1012505 KEY (PAIR) .o s 1
10 4034 SWITCH, LIGHT (INCLUDES ITEM 11) ..oiiiiiii e 1
11 1013857 KNOB, LIGHT SWITCH ... e s 1
12 1011439 SWITCH, LIMIT e e s e e s ne e 2
13 1011557 SCREW, HEX HEAD MACHINE, #6 - 32 X 1 ...oiiiiiiiiiiiiic s 4
14 101932201 NUT, NYLON LOCK, #6 = 32 .....ooiiiiiiiiiiii e s e 4
15 101957101 BRACKET, BRAKE LIGHT SWITCH ... e e 1
16 1011280 NUT, LOCK, 5/16 = 18 ...t e e s 1
17 101969701 BUTTON, HORN ..ot 1

2000 Carryall Vehicle lllustrated Parts List Page 12-29



MOUNTING

v

SOLENOID

2
g & HE® /
Fa
oy
L
-9 9

&g

=~ FUSE BLOCK

\
7

o«

MOUNTIN
PLATE

BLOCK
MOUNTING

<« 1

\ @%w& 7 iﬁ@ﬁ&%@%
W/ =z

i

RORS m%\/\\) @
=\
e @@@%@%@w\g@@@ Y098

N

AN

9 -oommmm)
— @ww@ 6164

2000 Carryall Vehicle lllustrated Parts List

Page 12-30



ELECTRICAL COMPONENTS, CENTER BODY-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7174 WASHER, LOCK, 5/16 .....oiitiiiiiiiiici e 4
2 1241 WASHER, FLAT, 5/16 ... e s e e 8
3 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....eeeee e 3
4 1242 NUT, HEX, 5/16 = 18 ..o s e e s 4
5 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 ...oociiiiiiiiiicie s 1
6 101918301 CLAMP, WIRE ... e e e s s s 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ......oooiiiiee e 8
8 101840203 CONTROLLER, 48-VOLT (300-AMP) ...ttt e 1
9 101924301 BUSHING, SNAP ..o s 6
10 101911701 PLATE, MOUNTING ..o e e e e e 1
11 1017237 NUT, FLANGE, 5/16 - 24 ... e e e 2
12 1014947 ASSEMBLY, RESISTOR ... e e 1
13 7893 NUT, HEX, #10 = 32 ..o e 2
14 1014948 ASSEMBLY, DIODE ......ooiiiiii s s e e e e e 1
15 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) .....ooiiiiiiiiee e 1
16 332 WASHER, FLAT, 1/4 ..o 2
17 101934401 WASHER, FLAT, 5/16 ..ot e s 2
18 1016356 BLOCK, TERMINAL ... e s e e e e e s 1
19 1013357 RIVET, ALUMINUM POP, B/32 ... s e e 2
20 1015741 BLOCK, FUSE ... e s e s s 1
21 1016423 FUSE, 20-AMP ..o s 3
22 1012438 NUT, NYLON LOCK, #10 - 24 ... e e 2
23 183 WASHER, FLAT, #10 ..o s e s 4
24 1016363 COVER, FUSE BLOCK ...ttt s s 1
25 1017 NUT, HEX, #10 = 24 .o e 2
26 1016 WASHER, LOCK, #10 ... e e e s e e 4
27 1016631 NUT, PUSH oo s s 2
28 1016366 SCREW, ROUND HEAD, #10 - 24 X 3 ...t e 2

2000 Carryall Vehicle lllustrated Parts List Page 12-31



)]
o
<
o)
]
z
O

COMPUTER

TYPICAL
2 PLACES

LIMITER

VOLTAGE
MOUNTING

2000 Carryall Vehicle lllustrated Parts List

Page 12-32



ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101909903 COMPUTER, ONBOARD (INCLUDES ITEMS 2 AND 3) ....cccceiiiiiiiiiin e 1
2 101894901 FUSE, 3/8-AMP ... e s 1
3 101942301 CONNECTOR, 3-PIN ... s e 1
4 101827802 KIT, WIRE AND TERMINAL, #6 BLACK ......ooii e 1
5 101957501 ADAPTER, TWO-WAY (INCLUDES ITEM B)......cccciiiiiiiiiiiiciiiiiciecic e 1
6 101894901 FUSE, 3/8-AMP ... e s s e e 1
7 8990 TIE, WIRE . s s s 1
8 101931601 COVER, COMPONENT ...t e e 1
9 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 =20 X 5/8 .......cccoiiiiiiiiiiiciieeiceine 2
10 101968801 RIVET, POP, 3/16 X 13/16 ... s 2
11 101966801 BLOCK, TERMINAL ... e e s 1
12 101810801 LIMITER, VOLTAGE (INCLUDES ITEM 13 AND 14) ...cccoiiiiiiieie e 1
13 101962601 GASKET ..o s 1
14 101835601 NUT, FLANGED LOCK, 1/4 = 20 ....eoiiiiiiiii i s 2
15 101802401 GROMMET, 5/8 ... e s e e s ee e aeene e 1
16 101920101 KIT, 3-PIN PLUG ASSEMBLY ..o e s 1

2000 Carryall Vehicle lllustrated Parts List Page 12-33



TYPICAL
2 PLACES

|
~ j%)
e ~
o MTYPICAL
\ o \
TY%A?\ﬂ ‘
5 PLACES ) NS : £

-

BATTERY
MOUNTING

BRAKE LIGHT
MOUNTING

REVERSE BUZZER
MOUNTING

Page 12-34 2000 Carryall Vehicle lllustrated Parts List

12 PLACES



ELECTRICAL COMPONENTS, REAR BODY-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101797701 BATTERY, 8-VOLT POWERDRIVE ........ccooiiiiiii s 6
1 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY ... s 6
2 101795701 WIRE ASSEMBLY, #6 BLACK ... e 5
3 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 .....ooiiiiiiiecee e s 12
4 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 .....cceoiiiiiiiiiiiii s 8
5 101090801 HOLD-DOWN, BATTERY, SHORT ..o s 2
6 101090802 HOLD-DOWN, BATTERY, LONG ... e 2
7 101668201 ROD, BATTERY HOLD-DOWN ... e s 8
8 101797801 CAP, BATTERY, 4 PORT GANG ......ccoiiiiiiiiiiiii e 6
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ....oiiiiiiiiicee e 2
10 N/A HOUSING, TAILLIGHT ... oo e s 1
11 1011582 BULB . e e e e e sae e 1
12 N/A GASKET ..o s 1
13 N/A LEN S e e e e 1
14 N/A SCREW, LENS .o e e 2
15 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ...t 4
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) .....ccccoiiiiiiiiiiiiicccc e 1
17 1016851 BUZZER, REVERSE ... s 1
18 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o 2
19 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ooooiiiiiiiereeee e 8

2000 Carryall Vehicle lllustrated Parts List Page 12-35






BATTERY CHARGER E
_E



Page 13-2 2000 Carryall Vehicle lllustrated Parts List



POWERDRIVE BATTERY CHARGER,
DOMESTIC-CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY

12 3 4

101802201 CHARGER, BATTERY, POWERDRIVE, DOMESTIC, 120 VAC 48 VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH MALE GROUNDED PLUG ......cocooiiiieieieee e 1

101802202 CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG ........cccoooiiiiiiiiiiciee e 1
101802203 CHARGER, BATTERY, POWERDRIVE 120 VAC 48 VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)

240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG .........cccooiiiiiiiiiiciec 1

1 101828301 ASSEMBLY, CASE (INCLUDES ITEM 2) ....ooouiiiiiiii s 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 10
3 101819701 ASSEMBLY, TRANSFORMER .......ooiii e s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) ......ccoooiiiiiiiiie e 1
6 101831101 KIT, WIRE ASSEMBLY ... .o e s s 1
7 101828901 CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .........cccceiiiiiiieeene 1
7 101828902 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .........ccccoviiiriiee. 1
7 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .........ccccoiiiiiieee 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....cccccciiiiiiie e 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......cccciiiiiieer e 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ........cccoiiiiiiiii e 1
11 101828701 BREAKER, CIRCUIT, 15-AMP ...t s 1
12 101828601 RELAY, POWER, 48 VDC ... s s e 1
13 101828801 CORDSET, AC, 80 IN. LONG ..ot s 1
13 101828802 CORDSET, AC, 116 IN. LONG ......cciiiiiiiiiiic s 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccoooiiiiiii s 1

2000 Carryall Vehicle lllustrated Parts List Page 13-3



Page 13-4 2000 Carryall Vehicle lllustrated Parts List




POWERDRIVE BATTERY CHARGER,
EXPORT-CARRYALL | AND Il

ITEM PART NO. DESCRIPTION QTY

12 3 4

101831503 CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH NO PLUG ..o e 1

101831504 CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH NO PLUG ..ottt e 1

1 N/A ASSEMBLY, CASE (INCLUDES ITEM 2) ....oocuiiiiiiiiiiiii e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 10
3 101838201 ASSEMBLY, TRANSFORMER .......coi et 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......ccooioiiiiii s 1
6 101838501 KIT, WIRE ASSEMBLY ... e s s 1
7 101828501 AMMETER (INCLUDES HARDWAREY) .......ooiiiiiieii et 1
8 101838301 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccocoiiviiniieiieeieee 1
9 101838701 BRACKET, POWER RELAY MOUNTING .......ccccoiiiiiiiin s 1
10 101838601 SWITCH, 4-POSITION, SLIDE ... 1
11 101828901 CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........cccciiiiireeene 1
11 101828902 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........ccceviiiiireieenene 1
11 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .........ccccooiiiiriiee. 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......cooiiii e 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccccoiiiieiieie e 1
14 101838401 BREAKER, CIRCUIT, 15-AMP .....oiiiiiiiei ettt 2
15 101831701 CORDSET, AC, 80 IN. LONG, WITH LEADS (NO PLUG) .......cceciiiiiiiiiiicicei e 1
15 101831702 CORDSET, AC, 116 IN. LONG, WITH LEADS (NO PLUG) ......ccccoiiiiieieeieeeee e 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccooiiiiiiee e 1

2000 Carryall Vehicle lllustrated Parts List Page 13-5



Page 13-6 2000 Carryall Vehicle lllustrated Parts List



POWERDRIVE BATTERY CHARGER,

EUROPEAN-CARRYALL | AND II
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101956201 CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)
103 in. DC CORD WITH MALE 3-PIN PLUG, 12 AWG ...ttt 1
101956202 | CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG ......uuutititireirieieeeeeeeee e eee e 1
1 N/A ASSEMBLY, CASE (INCLUDES ITEM 2) ...ooiieiieiieeeeee et e et e e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 = 16 X 1/2 ...oeiieeeeeeeeeee e 10
3 101838201 ASSEMBLY, TRANSFORMER ......ccooiiiiiiiiccrrrrere et e e e e e e e e e e e e e e e e s e e e s s saasaassaarernereees 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ...ttt svavssaasseneeeees 1
6 101838501 KIT, WIRE ASSEMBLY ...ttt e ettt e e e e e e e e e e e et s e e e e e e e e e eerasbannnans 1
7 101976601 AMMETER (INCLUDES HARDWARE) ...ttt ettt a e e e e e nnnes 1
8 101987501 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccceviiiieiiieeinieeenne 1
9 101838601 SWITCH, 4-POSITION, SLIDE ...ttt et e e s e e e e e eeeaeaeaeeeeeas 1
10 101828901 CORDSET, DC, 103 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .....cccoeeeieereriiiirieeeeenns 1
10 101828902 CORDSET, DC, 144 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ......cvvvvvveeeeeeeeeeeeeeeennn, 1
10 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .....oevvvvrereeeeeeeeeeeeeeeennn, 1
11 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......coiiiiiiiiiie e 1
12 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccoieeeeeeeeeee e 1
13 101838401 BREAKER, CIRCUIT, 15-AMP ....oveeeeeeieieieeeeeee ettt e e e e e e e e e e e e e e e e e s e a e nnanes 2
14 101973501 RECEPTACLE, AC CORD ...ovvtttittieeieeeeeeeeee ettt ettt ettt s e e e e e e s aeaaaeaeeeeeeseeansnnnnes 1
15 101958301 CORDSET, AC, CONTINENTAL EUROPE, 96 IN. LONG (WITH MALE 2-PIN PLUG) ........... 1
16 101958201 CORDSET, AC, U.K., 96 IN. LONG (WITH MALE 3-PIN PLUG) .....ccctiiieeiiiiiee e 1
2000 Carryall Vehicle lllustrated Parts List Page 13-7




/= ) /
|\v |

S

«arl‘
/ ey
,@3@ @
, 2

e

\,1,,\, \\‘K\ ‘\\J/
////////
O

{

Page 13-8 2000 Carryall Vehicle lllustrated Parts List



ONBOARD POWERDRIVE BATTERY CHARGER,

DOMESTIC-CARRYALLVI
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101814301 | ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ONBOARD
120 VAC 48 VDC 60 HZ (INCLUDES ITEMS 1 - 20) w...oooommioeseseeeeeeeeeeeessesssssssssssssssnsssssnnnns 1
101802301 | ASSEMBLY, POWERDRIVE BATTERY CHARGER, ONBOARD
120 VAC 48 VDC 60HZ (INCLUDES ITEMS 1 -2 AND 4 - 20) ..ooooooveveeeveeveeveveeseescsonnnnsnsnnnnnns 1
1 101816101 ASSEMBLY, CASE (INCLUDES ITEM 2) ........ooiirrrrieieeeeneereeeeenensssssssssssssssssssssssssssssseseee 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ... 12
3 1017187 ASSEMBLY, RETRACTABLE CORD REEL ........ooooooooeveeceeveeeesenssssssssssssssssssssssssssssssee 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) ............oosssssrsrsrrrr. 1
5 | 101819701 ASSEMBLY, TRANSFORMER ... sessssssessssssssssssssssssssssss s 1
6 | 101841701 KIT, WIRE ASSEMBLY .....oooooovovoeveeveeeeessmssssssssssssssssssssssss s sssssssssssssssssssssssssssns 1
7 | 101841901 BOARD, CONTROL ... ooeooeeeeeeeeeceeeesiessssssssssssssssssssssss s ssssssssssssssssssssssssssssssns 1
8 | 101838701 BRACKET, RELAY AND RESET BOARD MOUNTING: ......oeorrreeeeereeessvesssssessssssssssssnnnnns 1
9 1011707 BRACKET, MOUNTING .....oooovovoveeveeeeeeessssssssssssssssssasssss s sssssssssssssssssssssssssssnns 2
10 8233 NUT, LOCK, 174 = 20 .oooooooooooeeeeeeeeeeeeeeeesssssssssssssssssssss s ssssssssssssssssssssssssssssss 4
11 7847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ... 4
12 1015917 BUSHING, STRAIN RELIEF, AC CORD .........coouuummmmirssssssssseseeeeeesesssssssssssssssssssssssssssssnnnns 1
13 | 101829001 CORDSET, AC, 24 IN. LONG, WITH GROUNDED PLUG .......ccccoevvmmmmmmmmsmmmmmmsssssssssseee 1
14 | 101828701 BREAKER, CIRCUIT, 15-AMP .........ococcooommmmmmmmmmmmmmsssssssssssse s eeeeeeeesssssssssssssssssssssssssssssnns 1
15 1012008 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......ccoommereeeeeeeeeeeeeeesessssnsensssssssssssnnnnns 1
16 | 101829101 CORDSET, DC, 90 IN. LONG, WITH LEADS, 12 AWG .........vvvveveeeeeeemenssssssssssssssssssssssssee 1
17 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........oovvvveeveeeeeeeeemmsssssssssssssssssssssssssssseee 1
18 | 101828501 AMMETER (INCLUDES HARDWARE) ...........oorrereeeeeeeeeeeeneeesessssssssssssssssssssssss s 1
19 | 101828601 RELAY, POWER, 48 VDC ......oovvvvoveoveeeeseesssssssssssssssssssssssss s seessssssssssssssssssssssssssssssns 1
20 | 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......coeorereereeesseesesssssessssssssssssssssssssssssssssssss s 1
21 7479 | SCREW, HEX HEAD CAP, 1/4 = 20 X 1-1/4 ..ot eeeeeeeeeeeeeesssesssssssssssessssssns 4
22 1014306 | WASHER, FLAT, 1/4 ....oooovoiiioeoeseeeeee e eeeeeeeeeeeseesessssssssssssssssssssss s 4
23 451 | WASHER, LOCK, 1/4 oooovvovovoveeeeeeeosmmsssssssssssssssssssss s ssssssssssssssssssssssssssssssssssssss s 4
24 1028 | NUT, HEX, 1/4 = 20 w.ooovovoooooooossssssseseeeeseeeeeeesssssssssssssssssssssssssssssssssssssss s sssssssssssssssssone 4
25 1016673 | HOUSING, CORD ....ooovvovrummmmmamsissesesee e seessssessssssssssssssssssssss s 1
26 8796 | SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 ...cooooumumrmmissssssssesesseeeeeeeeeeeseseeesessssssssssssssssssssssns 4
27 | 101801001 | PLATE, RECEPTACLE BACKING ........cccoommmmmmmmmmmmmmmmmsssssssssssssseeseeeesseessssssssssssssssssssssssssssnsnnns 1
1017189 | SHRINK, HEAT (1-1/2 IN. X 4 FEET) (NOT SHOWN) ......ooooovorrmmmmmmmmsssssssssssseseeeeeeesesssssssssone AR

2000 Carryall Vehicle lllustrated Parts List Page 13-9



2000 Carryall Vehicle lllustrated Parts List

Page 13-10



ONBOARD POWERDRIVE BATTERY CHARGER,
EXPORT-CARRYALLVI

ITEM PART NO. DESCRIPTION QTY

12 3 4

101814302 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ONBOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(INCLUDES ITEMS 1 = 21) weooveeeeeeeoeeeeeeeeeeeeeeee s eeeeesesee s seeseee s see s seeseeeees e ees e 1
101831601 | ASSEMBLY, POWERDRIVE BATTERY CHARGER, ONBOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(INCLUDES ITEMS 1 - 4 AND 6 - 21)

1 101841601 ASSEMBLY, CASE (INCLUDES ITEM 2) ..ottt 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....ccoiiiiiiiiccccee 12
3 101838201 ASSEMBLY, TRANSFORMER ... 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1017187 ASSEMBLY, RETRACTABLE CORD REEL ......ccocuiiiiiei e 1
6 101838301 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .......cccooiiiiiiiiiiiccece 1
7 101841901 BOARD, CONTROL ... e e e 1
8 101838701 BRACKET, MOUNTING, RELAY AND RESET BOARD .......ccccoiiiiiiiereeeeeese e 1
9 101838601 SWITCH, 4-POSITION, SLIDE ......coiiiiie e 1
10 1011707 BRACKET, MOUNTING .....cooiiiiiiii s 2
11 8233 NUT, LOCK, 174 = 20 ... e e e s e 4
12 7847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ..o s 4
13 1015917 BUSHING, STRAIN RELIEF, AC CORD .....cccoiiiiiiiieieet et 1
14 101829001 CORDSET, AC, 3 x 1.5MM x 24 IN. LONG, WITH GROUNDED PLUG ...........ccccurrrnennee. 1
15 101838401 BREAKER, CIRCUIT ... e e e 2
16 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccccoiiiieieeie e 1
17 101829101 CORDSET, DC, 90.5 IN. LONG, WITH LEADS, 12 AWG ........ccoceiiiiierieee e 1
18 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE)........ccoiiiiiiiiiii e 1
19 101828501 AMMETER (INCLUDES HARDWARE) .......ooiiiiii et 1
20 101841801 KIT, WIRE ASSEMBLY ...t 1
21 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......ooooiiiiieecie e s 1
22 7479 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/4 ..o 4
23 1014306 WASHER, FLAT, 1/4 oo s s 4
24 451 WASHER, LOCK, 1/4 ..o e s 4
25 1028 NUT, HEX, 1/4 = 20 ..ottt s 4
26 1016673 HOUSING, CORD ... e e e 1
27 8796 SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 ... 4
28 101801001 PLATE, RECEPTACLE BACKING .....c.oiiiii e s 1
1017189 SHRINK, HEAT (1-1/2 IN. x 4 FEET) (NOT SHOWN) ..cceiiiiiiiiiie e A/R

2000 Carryall Vehicle lllustrated Parts List Page 13-11






ELECTRIC MOTOR E
_E



Page 14-2 2000 Carryall Vehicle lllustrated Parts List



MOTOR-POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101785701 ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 -17) ..coccciiiiiiiiiiiciciece, 1
1 1017944 SHIELD, END ... e e e s s e e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING .......ccoiiiii e 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) ..ooiiiiieeee e 1
4 N/A BUSHING, INSULATOR ......ooiiiiiiiii i 2
5 N/A WASHER, FLAT, 5/16 ... e e s 4
6 N/A NUT, HEX, B/16 - 18 .o e s 4
7 N/A BUSHING, INSULATOR ... e e 2
8 1017961 SCREW, CLAMP, UNF, #10 - 32 X 8-5/8 .....cciiiiiiiiiiiiiciiec s 4
9 1017953 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ......ccciiiiiiieeieceeceee s 2
10 1017951 SHIELD, END ..o e e e s s e e e 1
11 1017949 SCREW, BRUSH HOLDER, #6 - 32 X 1/2 ...t 2
12 1017948 RIGGING, BRUSH ..o s 1
13 1017946 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) .......cccocociiiiiiiiciiccece 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .....oouiiiieeie e 1
15 1011290 BEARING, BALL ..ot et 1
16 1017950 RETAINER, BEARING .......ccoiiiiiiicc e s 1
17 N/A ARMATURE ..o 1
18 1014201 SCREW, HEX HEAD CAP, 1/4 - 20 X 2-1/4 ..o 3
19 451 WASHER, LOCK, 1/4 ...t 3
20 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 ..oociiiiiiiiiiicicic s 1
21 7174 WASHER, LOCK, 5/16 ... s e s e s 1
22 102200801 BUMPER, MOTOR (NOT SHOWN)....... oo e e 1

2000 Carryall Vehicle lllustrated Parts List Page 14-3






TRANSAXLE- i
ELECTRIC VEHICLE



ed Parts

Page 15-2 2000 Carryall Vehicle Illustrat



TRANSAXLE, TYPE G-
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101896001 TRANSAXLE, TYPE G (INCLUDES ITEMS 1 -32) ..o 1
1 101895801 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEM 3) ......cccooiiiiiiiiiciieccee 1
2 101895901 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEM 3) ....ccooiiiiiiie e 1
3 101922201 STUD, LUG ...t ne e 4
4 101976001 BOLT, M10 X 1.5 X 35MM ....coiiiiiiiiiiicc s 10
5 101897901 WASHER, LOCK, 20MM ..o s s e s 10
6 101923501 SEAL, OIL, INPUT SHAFT ..o s e s 1
7 101895501 GEAR CASE, PASSENGER SIDE ... 1
8 101897201 BREATHER ... e 1
9 7330 BEARING, DIFFERENTIAL .....ooiiiiii e s 2
10 101895601 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ........cooooiiiiiiie e 1
11 1013794 SEAL, OIL, AXLE SHAFT .o e e 2
12 7335 BEARING, INPUT GEAR ...t s 3
13 101923701 SHAFT, INPUT ..o e e s 1
14 7336 BEARING, INTERMEDIATE GEAR ... s 1
15 101906901 ASSEMBLY, INTERMEDIATE GEAR ..o s 1
16 101895401 GEAR CASE, DRIVER SIDE .......oooiiiii s 1
17 101972201 PLUG, FILL oo e s e e e 1
18 101972101 PLUG, MAGNETIC ... e 1
19 101923201 GASKET, PLUG ...t e e 2
20 101897001 BOLT, M8 X 1.25 X BOMM ......ociiiiiiiiiiiiiiic s 11
21 101897601 PIN, DOWEL .. e e e e s e 2
22 101923601 HOUSING, DIFFERENTIAL ..o e e 1
23 101923901 GEAR, DIFFERENTIAL ..ot s s e 2
24 101903601 PLATE, THRUST (IDLER GEAR) .....ccuiiiiiiiiiiic s 2
25 101923001 GEAR, DIFFERENTIAL IDLER ..o 2
26 101903701 PLATE, THRUST ..o e e e s e e 2
27 101922101 PIN, DIFFERENTIAL ..ot 1
28 101906201 GEAR, OUTPUT .t bbb 1
29 101897401 BOLT, M10 X 1.5 X 25MM ..o e e 4
30 101972401 PIN, DOWEL ... e e e s 1
31 101895701 ASSEMBLY, AXLE TUBE, DRIVER SIDE .......ccoooiiiiii e 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAM) ......cceooiiiiiiiiiiie s A/R
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS
ITEM 20).
SI'HE TYP)E G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
PASSENGER SIDE OF THE VEHICLE.

2000 Carryall Vehicle lllustrated Parts List Page 15-3






MAINTENANCE AND pyu
SERVICE TOOLS iz




2000 Carryall Vehicle lllustrated Parts List

Page 16-2



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION QA
12 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 101871001 Accelerator Pedal AQiUSTMENT TOOI .....coviiiiiiiiiiiiii e 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram TUDE ........coouiiiiiiiiiie e e 1 1
3 101831901 Battery Discharge Machine, 36/48 VOIt ..........coceiiiiiiiiiieiee e 1
4 1014305 Battery Terminal ProteCtor SPray .........coooeeioriiii et 1 1
5 1011767 Battery ThermMOmMETEr ... 1
6 1016417 Bearing and Oil Seal Remover ASSEMDIY .........ccocoiiiiiiiiiiiieee e 1 1
7 1016416 Bearing DIiVEr ST .....ouiiiieiii e 1 1
8 1012811 Bearing PUIIET ..........ooiii s 1 1
9 1012812 Bearing Puller Wedge Attachment ..........oooo i 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical Brakes) ..........ccccciiiiiiiiiie e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric .........cccceveeveriirnnee. 1
industrial truck only) (includes items 11 and 12)
11 i Brake Pedal AdjusStment TOOI ..........oicieeiiiiiiiieie e e 1
12 i Brake Pedal TENSION TOOI ........eeiiiiiiiieiee et e e e e 1
13 101887101 Calibration TEST MOAUIE ......coeeiiiiiiiie et e e e e e e snsree e e e e enes 1
14 101808401 Cam INStallation TOOI .......c.ueiiiieieiie et st e s ne e s snbee e 1
1014510 Clutch Tool Kit (includes items 15 - 271) .....iiiiiiiieiiieee e e
15 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 Model YEAr) ......cceeeiiiieeie e 1
16 1014496 Drive CIUICh PUIIET ...t e e e e e e e e e e enneees 1
17 1014497 Drive CIUTCh HUD PUIIET ..o 1
18 1014508 Driven Clutch Cam PUIIET .......cooiiiiiie e e 1
19 1014507 Driven ClIUtCh PUIIEr PIUQG ...coouvioiiiiiieiee ettt e 1
20 1015524 Drive Clutch Holder ToOol ASSEMDIY ......cooiiiiiiiiiie e 1
21 101809101 Press WeldmENnt ...t 1
22 101831801 Communication Display MOAUIE .........c.coeiiiieiiiiie e 1
23 101641002 Compression Gauge ANd AdapLer..........cocei e e 1
Please refer to the maintenance and service manual
for proper tool application.
i Special order item available upon request

2000 Carryall Vehicle lllustrated Parts List Page 16-3



2000 Carryall Vehicle lllustrated Parts List

Page 16-4



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
12 3 4
24 1011273 CONINUILY TESTE ..ot e b e 1 1
25 1012151 Dry MOIly LUDFICANT ... e e 1 1
26 1016627 Flywheel PUlEr Kit ..o 1
27 1016418 GEATNYOKE ...ttt 1 1
28 101933101 Governor Shaft Installation TOOI ..........ccceiiiiiiiiie e 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
With hydraulic Brakes) ........c.eeiiiiiiiiii e 1
30 1011478 [ 1Yo [T 0 1= (=T PP TRRPRRRN 1 1
31 1013593 Internal Retaining RING PHEIS ........oo i 1 1
32 102248801 1Q Display Module (IQDM) Kit (for IQ System vehicles only)..........c.ccceceeviiiiiennnnnen. 1
(includes items 33 and 34)
33 102241501 Cable, IQDM ... ettt s h et s e e beenaee e 1
34 102251501 P aNo F=T o (o] A O o] [ PUTRPP 1
35 101928701 Liquid Gasket (1ransaxle CaSE) ........ccieercuerriiiiiieiiie ittt 1 1
36 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ........cccccceeeeneennnen. 1
37 1016415 Piston RING PHEIS .....cooiiiiii e e 1
38 1012549 Retaining Ring Pliers, 45° EXIErNal .........coooiiiiiiiiiiieieee e 1 1
39 1012560 Retaining Ring Pliers, 90° INternal ... 1 1
40 101823101 Safety First Card (50 Per PACK) .....cooveiiuiriiiiieeiie e e 1 1
41 1012809 SEAI PUIIET <.ttt et et sttt e st s bt e e teesae e e beesnee e 1 1
42 1014264 Steering Column Bearing Press TOOI .......oouiiiiiiieiieee et 1 1
43 1014259 Steering Column Retaining RiNG TOOI ........coiiiiiiiiiiiirieee e 1 1

2000 Carryall Vehicle lllustrated Parts List Page 16-5



OO @ ¢ —

& s

] &

M I

§ A M / @
2

A

<d

ny, T

QD) T

(

2000 Carryall Vehicle lllustrated Parts List

Page 16-6



QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4
44 102061201 Steering Wheel PUIEr TOOI .......ueiiiii ettt s 1 1
45 1016112 TACNOMETET ...t e e s e nne e e e e e anas 1
46 101997201 Paint, TOUCh-UP — BEIGE ....cocieiiiiieiiie e e 1 1
46 101997202 Paint, TOUCh-UP — WHItE ......cuiiiiiiiieiee e 1 1
46 101972003 Paint, TOUCh-UpP — REd .......oiiiiiiiiiiie e 1 1
46 101997204 Paint, TOUCN-UP — GFray .....cueeiiieieieniie sttt 1 1
46 101972005 Paint, TOUCh-UpP — DArk Gray .......c.cceeseeeiieeiieeiieesiee sttt sne e 1 1
46 101972006 Paint, Touch-Up — Royal Blue (Pacific BIUE) .........ccceeiieiiiiiiiiiieeeee e 1 1
46 101972007 Paint, TOUCh-UpP — BIACK ......c.ceiiiiiiiieiieieieiet e e 1 1
46 101997209 Paint, TOUCh-Up — Dark GrEEN .........cceeiiiiiiieiiee et 1 1
46 101997211 Paint, Touch-Up — Classic BIUE (NAVY) ......ccceeiiiiiiiiiieiie et 1 1
46 101997212 Paint, TOUCh-UP — BUrQUNAY ......ceeiiiiiiiiiiieeiee e 1 1
47 1014115 Transmission TOOI Kit ..o 1
48 1014161 Transaxle Pinion S€al TOOI ..........ciiiiiiiiiiie e 1
49 1014162 Transaxle AXIE SEaI TOOI .......ooiiuiieiiii e e s e e e e enneeas 1
50 1016413 Valve Clearance Adjuster Screw Holder (for FE290 engines only) .......cccccoevceeeinneen. 1
51 101641201 Valve Guide REAMET ........coiiiiiiiiii e e 1
52 101641202 AATDOT ettt h e e bbbt n e bt enan e r e nreeree s 1
53 1016551 Valve Seat CUer TTWIENCH .......ooiiiieeee e e 1
54 1016552 Valve Seat Cutter GUIAE ........ooiiiiiiiiiie et e s nreeeeaeas 1
55 1016553 Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only).........ccccovvveeinnenn. 1
56 1016554 Valve Seat Cutter, 45°/30° (35 mm diameter) .......ccccevveriiiiieeiee e 1
57 101641101 Valve SPring COMPIESSOL .....cccuiiiiieriiieitie sttt et e sttt e se et e s bt et e st eesaeesneesareesneesaneens 1
58 AM10021 Vehicle Care Kit 1 1
59 1011480 Volt Ohm Meter 1 1
60 101611003 Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOtSNOWN) ......ooiiiiiee e 1

Please refer to the maintenance and service manual
for proper tool application.

2000 Carryall Vehicle lllustrated Parts List Page 16-7






Part Number and Page
am10021 16-7

334 4-13, 4-15

451 4-5, 4-11

1014 12-5

1028 4-7, 4-9

1032 1-15, 4-7, 4-9

1035 4-3, 4-5, 4-9, 4-11
1241 4-7, 4-9, 4-13, 4-15
1242 4-9

1624 4-13, 4-15

4029 6-25, 12-27

4034 6-13, 6-27, 12-29
7049 1-15

7174 4-11

7310 2-3

7330 11-7, 15-3
7335 11-5, 15-3
7336 11-5, 15-3
7473 4-7, 4-9, 4-13,
7716 4-7, 4-9, 4-13,
8106 6-15

8233 4-13, 4-15
8754 4-13, 4-15
1010434 1-3, 1-5, 1-7, 1-15
1010543 1-5, 1-7

1010546 1-3

1010805 4-7, 4-9

1010829 4-3, 4-5, 4-9, 4-11
1010850 4-3, 4-5, 4-11
1010877 4-7, 4-9

1010878 1-11, 1-19, 4-7, 4-9

4-15
4-15

101090801 12-11, 12-21, 12-35

101090802 12-21, 12-35
1010921 4-7, 4-9
1010927 4-7, 4-9
1010932 4-7, 4-9
1010938 4-7, 4-9
1010954 6-3, 6-9, 6-23, 11-3
1010984 2-3
1011014 1-3
1011084 4-13
1011114 4-5, 4-11
1011137 4-11
1011154 4-5, 4-11
1011273 16-5
1011290 14-3
1011291 11-7
1011303 4-5, 4-11
1011402 4-7, 4-9
1011411 14-3
1011418 4-7, 4-9
1011439 6-27, 12-29
101146302 4-5, 4-11
1011464 4-5, 4-11
1011465 4-5, 4-11
1011466 4-3, 4-5, 4-11
1011467 4-5, 4-11
1011478 16-5
1011480 16-7
1011494 4-5, 4-11
1011558 1-23, 3-5
1011582 6-29, 12-35
1011694 4-13, 4-15
1011700 4-13
1011707 13-9, 13-11
1011734 4-13

1011767 16-3
1011779 4-3, 4-5, 4-7, 4-9, 4-11
1011825 6-25, 12-27
101187702 4-7, 4-9, 4-13, 4-15
1012098 13-3, 13-5, 13-7, 13-9
1012101 13-3, 13-5, 13-7, 13-9, 13-11
1012151 16-5
1012164 7-27
1012295 6-9, 6-23
1012303 7-9, 1-19
1012328 6-35
1012333 6-3
1012353 12-5
1012382 6-5, 6-7, 6-15, 6-17, 6-21
1012505 6-11, 6-27, 12-9, 12-29
1012549 16-5
1012560 16-5
1012649 8-3
1012711 11-3
1012714 11-5
1012740 11-5
1012741 11-5
1012747 11-5
1012748 11-5
1012809 76-5
1012811 16-3
1012812 16-3
1012903 712-5
1012981 7-5, 7-17
1012987 6-3, 12-3
1013001 6-31
1013003 6-31
1013005 6-31
101301102 6-317
1013207 4-3, 4-5
1013280 1-17
1013309 71-5, 1-7
1013311 1-5, 1-7
1013312 1-5, 1-7
1013317 1-15
1013335 1-5
1013343 1-3
1013344 1-3
1013422 1-3
101347501 1-3
101347502 1-3
1013475083 1-3
1013483 1-23
1013531 4-7, 4-9
1013582 16-3
1013587 6-3
1013590 6-3
1013593 16-5
1013609 6-9, 6-23
1013677 3-5, 3-9
1013683 12-11
1013692 8-3
1013700 8-11
1013746 8-3, 8-9
1013759 11-3
1013768 11-7
1013769 11-7
1013770 11-7
1013771 11-7
1013772 11-7
1013773 11-7
1013774 11-7

2000 Carryall Vehicle lllustrated Parts List Page i-1

1013787 11-7
1013794 11-7, 15-3
1013857 6-13, 6-27, 12-29
1013860 12-5
1013869 4-7, 4-9
1013870 4-7, 4-9
1013871 4-13, 4-15
1013876 4-7, 4-9
1013886 12-56
1013887 12-5
1013924 4-3, 4-5
1013998 12-5
1014008 12-5
1014007 4-13, 4-15
1014010 12-56
1014017 12-5
1014049 10-3
1014050 10-3
1014051 10-3
1014052 10-3
1014055 10-3
1014056 10-3
1014059 10-3
1014070 10-5
1014072 10-5
1014078 10-5
1014089 6-3
1014115 16-7

1014119 6-5, 6-7, 6-15, 6-17, 6-21

1014145 6-3, 6-9, 6-23
1014153 4-3, 4-5
1014161 16-7
1014162 16-7
1014207 11-7
1014259 16-5
1014264 16-5
1014289 6-31
1014305 16-3
1014374 6-35
1014387 1-5, 1-7, 1-15
1014414 12-5
1014453 10-3
1014454 10-5
1014471 1-9, 1-17, 1-19
1014496 16-3
1014497 16-3
1014498 16-3
1014507 16-3
1014508 716-3
1014510 16-3
1014513 1-15
1014514 1-15
1014528 8-3

1014524 8-3

1014537 1-15
1014645 1-3

1014771 2-3

1014807 6-3, 6-9, 6-23, 12-5
1014808 6-9, 12-3
1014856 12-7
1014928 8-3

1014947 12-7, 12-13, 12-17, 12-19, 12-25,

12-31

1014948 6-23, 12-7, 12-13, 12-17, 12-19,

12-25, 12-31
1014999 12-5
1015032 1-3



1015137 8-3, 8-9
1015139 8-3, 8-17
1015143 8-3
1015188 8-3
1015239 1-5
101524001 6-33
101524002 6-33
1015245 1-15
1015252 1-9
1015277 1-11
1015313 1-15
1015330 9-3

1015332 6-5, 6-7, 6-15, 6-17, 6-21, 7-3, 7-15

1015345 6-9, 6-23
10156356 1-9, 1-19
1015363 1-15

1015366 1-15

1015368 1-15

1015371 6-9

1015372 6-9, 6-23
10156373 6-9, 6-23
1015390 7-15

1015391 1-9

1015394 3-3

1015395 3-3

1015396 3-3

1015397 3-3

1015400 71-9, 1-15
1015408 8-11

1015409 6-3

1015412 1-15

1015424 1-15

1015426 8-13, 8-15, 8-17
1015427 1-9

101543701 3-3

1015445 1-23
101547601 3-5, 3-9
1015507 1-9, 1-19
10156524 16-3

1015530 71-23, 1-25
101553901 1-15, 3-3, 3-9
1015583 1-9, 1-19
1015607 1-15
101562602 1-5
101562604 1-5
101562605 71-5
101562702 1-5, 1-7
101562704 1-5, 1-7
101562710 1-5, 1-7
101564502 1-5, 1-7
1015645083 1-5, 1-7
101564505 1-5, 1-7
1015649 7-3, 7-15
101565202 1-5
101565205 71-5
101565206 1-5

1015661 4-15
101567202 2-3

1015737 6-5, 6-7, 6-9, 6-15, 6-17, 6-21
1015741 6-9, 6-23, 12-31
1015769 6-5, 6-7, 6-15, 6-17, 6-21
1015777 6-9

1015814 9-3, 9-6
1015845 8-11

1015914 13-3, 13-5, 13-7, 13-9, 13-11
10156917 13-3, 13-5, 13-9, 13-11
1015920 6-5, 6-33

1016004 8-3
1016060 7-11
1016077 1-21
1016078 1-11
1016085 3-3
1016086 3-3
101609401 3-3, 3-7

101610901 3-5, 12-5

101611003 16-7
1016112 16-7
1016201 6-3
1016203 10-3, 10-5
101621601 3-3, 3-7
1016289 10-3
1016338 171-5
1016341 11-3
1016342 6-3

1016356 6-25, 12-27, 12-31

1016363 12-31
1016379 1-25

1016380 6-7, 6-15, 6-17, 6-21

101641002 16-3
101641101 16-7
101641201 16-7
101641202 16-7
1016413 16-7
1016414 16-5
1016415 16-5
1016416 16-3
1016417 16-3
1016418 16-5

1016423 6-23, 12-31

101642572 8-5
101642575 8-5, 8-7
101642578 8-5, 8-7
101642580 8-5, 8-7
101642582 8-5, 8-7
101642585 8-7
1016429 7-7, 7-19
1016430 7-9
1016431 7-9

1016432 7-7, 7-19, 11-3

1016435 7-7
1016436 7-9, 7-21
1016437 8-5, 8-7
1016438 8-9
1016439 8-9
1016440 8-9
1016441 8-9
1016442 7-9, 7-21
1016443 7-3
1016444 8-9
1016445 7-5, 7-17
1016446 7-11
1016447 7-9
1016448 7-9
1016449 7-9, 7-21
1016450 7-9, 7-21
1016451 7-9
1016452 7-9, 7-21
1016453 7-11
101645901 7-13
101645902 7-13
101645903 7-13
1016460 7-13
101646101 7-13
101646102 7-13

Page i-2 2000 Carryall Vehicle lllustrated Parts List

101646103 7-13
1016467 7-7, 7-19
1016469 7-13
1016470 7-13, 7-25
1016471 7-9
1016472 7-11, 7-23
1016473 7-7, 7-19
1016474 7-9, 7-21
101647501 7-13
101647502 7-13
1016479 7-9, 7-21
1016480 8-9
101648102 8-9
101648208 7-7, 7-19
1016483 7-9, 7-21
1016484 7-7
1016486 8-5, 8-7
1016493 7-5
1016494 7-11, 7-23
1016499 8-5, 8-7
1016501 8-5, 8-7
1016502 7-7, 7-19
1016506 7-11, 7-23
1016510 7-11, 7-23
101651402 2-3
101651406 2-3
101651407 2-3
101651409 2-3
1016516 7-13
1016517 7-9, 7-21
1016519 7-9, 7-21
1016520 7-11
1016521 7-11, 7-23
1016523 7-9
1016524 7-3
1016525 7-3
1016526 7-3
1016531 7-3, 7-15
1016532 7-13
1016533 7-13
1016535 7-11, 7-23
1016536 7-3
1016537 7-7, 7-19
1016542 7-9
101655001 7-13
101655002 7-13
101655003 7-13
101655004 7-13
101655005 7-13
101655006 7-13
101655007 7-13
101655008 7-13
101655009 7-13
1016551 16-7
1016552 16-7
1016553 16-7
1016554 16-7
1016557 4-5, 4-11
1016559 7-13
1016561 7-17

1016562 7-5, 7-13, 7-17, 7-25

1016563 7-9, 7-21
1016564 7-11, 7-23
1016565 7-11
1016566 7-9, 7-21
1016567 7-11
1016568 7-13



1016570 7-7
1016572 8-9

1016573 4-5, 4-11
1016576 7-7, 7-19
1016578 7-5, 7-17
1016579 7-5, 7-17
1016580 7-13
1016581 7-7, 7-19
1016582 8-9

1016585 8-5, 8-7
1016586 7-5, 7-17
1016587 7-17
1016588 7-5, 7-17
101660404 1-3
1016627 16-5
1016630 6-11, 6-27
1016631 12-31
1016673 1-7, 13-9, 13-11
1016679 1-23, 1-25
101668201 12-21, 12-35
1016698 12-25
101670201 1-3
1016717 6-29, 12-35
1016718 1-17
1016723 1-7
101672701 6-3
1016729 12-17, 12-25
1016732 12-17, 12-25
101674702 4-13
1016751 1-7
101675502 1-7
101675504 1-7
101675506 1-7
1016757 3-9
101677701 1-7
101677702 1-7
101677705 1-7
1016801 10-3
1016851 6-11, 6-29, 12-9, 12-27, 12-35
1016858 6-15
1016859 6-11, 6-25, 6-29, 12-9, 12-27, 12-35
1016868 1-3
1016875 1-25
1016879 6-13, 6-25, 12-27
1016880 6-13, 6-25, 12-27
1016881 1-17
1016883 6-33
101689101 1-17
1016892 1-19
1016893 1-19
1016901 10-3
1016904 9-5
1016909 1-17
101691401 1-17
1016918 1-17
1016920 1-17
101692504 1-3
101693201 3-3, 3-7
101693904 1-3
101693909 1-3
1016942 1-19
1016943 1-21
1016944 1-21
1016947 6-3
1016948 1-21
1016954 1-17
1016955 1-17

1016967 1-3
101697101 3-9
101697102 3-9

1017029 4-7, 4-9

1017062 6-13, 6-25, 12-27
1017064 6-13, 6-25, 12-27
1017065 6-13, 6-25, 12-27
101707801 3-9

1017079 1-25
1017080 7-3

1017187 13-9, 13-11
1017188 10-3, 10-5
1017189 13-9, 13-11

1017211 4-9

1017213 1-19
1017231 11-3
1017232 4-11
1017238 6-23
1017239 6-23
1017243 6-23
1017328 10-3

101734802 1-3
101737002 2-3

1017378 4-13
1017380 4-13

, 4-15
, 4-15

101738301 10-3
101739201 12-15

1017400 4-15
1017424 4-13
1017434 7-21
1017435 7-21
1017442 7-19
1017443 7-23
1017444 7-21
1017445 7-21
1017446 7-21
1017447 7-23

, 4-15, 12-15

101744901 7-25
101744902 7-25

1017450 7-25

101745101 7-25
101745102 7-25

1017453 7-25
1017454 7-21
1017455 7-5,

7-17

101745701 7-25
101745702 7-25

1017458 7-19
1017460 7-19

1017461 8-5, 8-7

1017463 7-17
1017466 8-9

1017471 7-25
1017472 7-23
1017473 7-21
1017474 7-15
1017475 7-15
1017476 7-15
1017483 7-25
1017484 7-25
1017486 7-15
1017487 7-23
1017501 7-25
1017503 7-25
1017504 7-23
1017507 7-7,

1017508 7-23

7-19

1017510 7-25

1017511 7-23

101751801 7-23
101751802 7-23
1017518083 7-23
1017530056 12-3

1017653 6-31

1017686 10-5

1017689 9-3, 9-56
101769302 2-3

1017696 4-13, 4-15
1017721 6-13, 6-25
101773301 7-25
101773302 7-25
101773303 7-25
101773304 7-25
101773305 7-25
101773306 7-25
101773307 7-25
101773308 7-25
101773309 7-25
101773310 7-25

101773311 7-25

1017743 4-15, 12-15
1017799 12-3

1017830 12-15

101785701 14-3
101791101 4-3, 4-5
1017944 14-3

1017946 14-3

1017947 14-3

1017948 14-3

1017950 14-3

1017951 14-3

101795701 12-7, 12-17, 12-21, 12-25, 12-35
1017958 14-3

101796201 4-13, 4-15
101796501 12-11, 12-21
101796801 12-11, 12-21
1017976 1-9

101797701 12-11, 12-21, 12-35
101797702 12-11, 12-21, 12-35
101797801 12-11, 12-21, 12-35
101801001 1-7, 12-11, 12-21, 13-9, 13-11
101802101 12-11, 12-21
101802201 13-3
101802202 13-3
101802203 13-3
101802401 12-33
101804201 4-15
101804301 4-15
101805701 8-13
101808401 16-3
101809001 12-15
101809101 716-3
101810801 12-33
101811301 8-17
101811401 8-13
101811501 8-13
101811901 8-13, 8-15, 8-17
101812301 8-13, 8-15, 8-17
101813202 16-3
101814201 12-29
101814301 13-9
101814302 13-11
101814701 12-29
101815501 4-3

2000 Carryall Vehicle lllustrated Parts List Page i-3



101815502 4-3 101834801 171-3 101891301 717-3

101816101 13-9 101836201 10-5 101891401 11-7
101816301 4-3 101836202 10-5 1018915601 11-7
101816501 4-3 101837001 71-19 101891601 77-5
101816502 4-3 101837101 8-13, 8-15, 8-17 101891901 171-5
101817401 4-13, 4-15 101837301 6-5, 6-7, 6-15, 6-17, 6-21, 6-33 101892001 17-5
101818801 4-13 101838201 13-5, 13-7, 13-11 101892201 7171-5
101819701 13-3, 13-9 101838301 13-5, 13-11 101892301 171-5
101820201 8-9 101838401 13-5, 13-7, 13-11 101892401 11-5
101821501 8-13, 8-15, 8-17 101838501 13-5, 13-7 101892501 771-5
101822001 4-13 101838601 13-5, 13-7, 13-11 101892601 11-5
101823101 16-56 101838701 13-5, 13-9, 13-11 101892701 11-7
101823201 4-3 101840203 12-13, 12-19, 12-31 101893201 7171-5
101823301 4-3 101841601 13-11 101894308 1-5, 1-7
101823302 4-3 101841701 13-9 101894702 1-15
101823801 4-3 101841801 13-11 101894901 12-11, 12-13, 12-19, 12-21,
101823901 4-3 101841901 13-9, 13-11 12-25, 12-33
101824001 4-3 101855801 6-3 101895101 12-5, 12-15
101824002 4-3 101856201 8-13 101895401 15-3
101824401 8-3 101859301 9-3 101895501 15-3
101825101 3-3, 3-7 101859401 9-5 101895601 15-3
101825102 3-3, 3-7 101861901 4-13, 4-15 101895701 15-3
101825701 8-17 101862001 4-15 101895801 15-3
101826201 12-9, 12-29 101865106 12-25 101895901 15-3
101826301 6-11 101865301 4-9 101896001 15-3
101826401 6-11, 6-27 101869001 4-11 101896901 8-3
101827101 7-27 101869302 6-31 101897201 15-3
101827801 12-7, 12-13 101870401 1-3 101898001 6-35
101827802 12-25, 12-33 101871001 16-3 101900801 4-3
101827803 12-17, 12-19 101871901 4-13 101900901 6-11
101828301 13-3 101872701 4-11 101901201 12-7
101828501 13-3, 13-5, 13-9, 13-11 101874601 4-9, 4-11 101901301 12-7
101828601 13-3, 13-9 101874901 6-31 101901401 12-7
101828701 13-3, 13-9 101875001 6-31 101902801 12-7
101828801 13-3 101875101 6-31 101902901 12-7
101828802 13-3 101875201 6-31 101903001 12-7
101828901 13-3, 13-5, 13-7 101875301 6-31 101903601 715-3
101828902 13-3, 13-5, 13-7 101875401 6-31 101903701 15-3
1018289083 13-3, 13-5, 13-7 101875501 6-31 101904401 12-17
101829001 13-9, 13-11 101875601 6-31 101904402 12-25
101829101 12-25, 13-9, 13-11 101875701 6-31 101904501 12-17
101830601 6-11, 6-27 101875802 6-31 101904502 12-25
101830701 6-11, 6-27, 12-9, 12-29 101876001 6-31 101904601 12-17
101831101 13-3 101876202 6-31 101904602 12-25
101831503 13-5 101876301 6-31 101904701 12-17
101831504 13-5 101876402 6-31 101904702 12-25
101831701 13-5 101876501 6-31 101905601 8-5, 8-9
101831702 13-5 101877601 6-31 101905901 8-7, 8-9
101831801 716-3 101877701 6-31 101906201 15-3
101831901 16-3 101878101 6-31 101906901 15-3
101832101 7-27 101878201 4-7, 4-9 101908801 12-17, 12-25
101832201 8-11 101881101 7-5, 7-17 101908901 12-17
101832301 8-11 101883002 12-7, 12-17, 12-25 101908902 12-25
101832401 8-11 101883601 12-13, 12-19, 12-31 101909201 7-5, 7-17
101832501 8-11 101887101 16-3 101909301 7-5, 7-17
101832701 7-27 101888501 1-5, 1-7 101909401 7-5, 7-17
101833101 7-27 101888502 1-5, 1-7 101909501 7-17
101833201 7-27 101889401 171-5 101909901 72-13
101833401 10-5 101889501 171-5 101909908 12-25, 12-33
101833601 77-3 101889901 171-5 101909905 12-19
101833701 6-31, 6-33 101890001 771-5 101910102 712-25
101833902 10-3 101890101 7171-3 101910501 11-7
101833904 10-3 101890201 7171-3 101911008 12-7
101834001 10-5 101890501 7171-3 101911101 12-7
101834003 10-5 101890601 171-3 101911601 12-17, 12-25
101834502 6-11, 6-27, 12-9, 12-29 101890901 171-7 101911701 12-19, 12-31
101834601 7-27 101891001 11-7 101912401 4-13

Page i-4 2000 Carryall Vehicle lllustrated Parts List



101914401 13-3, 13-5, 13-7, 13-9, 13-11
101915201 3-5, 3-9
101915401 7-11
101915501 7-13
101915601 7-3

101915701 7-5

101915801 7-5

101915901 7-23
101916001 7-25
101916101 7-15
101916201 7-17
101916301 7-17
101916701 6-33, 10-3
101917601 8-13, 8-15, 8-17
101917701 8-13
101918301 12-19, 12-31

101920101 12-5, 12-13, 12-15, 12-19, 12-33

101921501 8-13, 8-15, 8-17
101921901 3-5, 3-9
101922101 15-3
101922201 15-3
101922301 7-13
101922302 7-25
101922601 6-3, 11-3
101922801 1-11
101923001 15-3
101923201 15-3
101923501 15-3
101923601 15-3
101923701 15-3
101923901 15-3
101924301 12-19, 12-31
101925601 10-3
101925701 8-13, 8-15, 8-17
101926801 8-15
101926802 8-17
101927201 11-3
101927501 11-5
101927601 11-5
101927801 11-5
101927901 11-5
101928001 171-5
101928101 11-5
101928701 11-3, 15-3, 16-5
101929501 8-3
101929801 710-3
101930801 12-25
101931501 3-9
101931601 12-33
101932004 12-5
101932801 12-56
101932901 11-7
101933101 16-5
101935501 12-9, 12-29
101939901 6-317
101942301 12-13, 12-19, 12-33
101946901 12-5
101947601 7-23
101949201 12-5
101951501 6-3
101953001 4-7, 4-9
101953101 4-7
101953102 4-7, 4-9
101953103 4-9
101953106 4-9
101953801 7-15
1019563802 7-15

101953901 7-3

101955301 8-3

101956201 13-7
101956202 13-7
101957101 6-27, 12-29
101957501 12-25, 12-33
101957901 12-13
101958101 8-13
101958102 8-15

101958201 13-7
101958301 13-7
101960001 3-7

101960101 3-3

101960201 3-3

101960501 3-5, 3-9
101960601 3-3, 3-7
101962601 12-33
101963901 1-5, 1-7
101964001 1-5, 1-7
101964601 3-9

101965201 12-13
101966801 12-33
101966901 4-13
101969701 6-27, 12-29
101971001 8-13, 8-15, 8-17
101971101 12-5
101971301 8-13, 8-15, 8-17
101972003 16-7
101972005 16-7
101972006 16-7
101972007 16-7
101972101 15-3
101972201 15-3
101972501 3-3

101972502 3-3

101972801 8-13, 8-15, 8-17
101973101 8-5, 8-7
101973201 8-5

101973301 8-7

101973401 8-9

101973501 13-7
101973701 3-3

101976301 4-9

101976601 13-7
101977101 12-3
101979101 6-3, 12-3
101980801 171-5
101980901 171-5
101981001 771-5
101987402 6-5

101987501 13-7
101987701 8-3

101987901 6-13, 6-25, 12-27
101988001 6-13, 6-25, 12-27
101988002 6-13, 6-25, 12-27
101988101 6-13, 6-25, 12-27
101988201 6-13, 6-25, 12-27
101989901 12-25
101990102 6-7, 6-15
101990302 6-17
101990402 6-21

101990701 6-11, 6-27
101990801 4-7, 4-9
101992602 6-9

101992701 6-23
101997201 16-7
101997202 16-7

101997204 16-7
101997209 16-7

101997211 16-7
101997212 16-7

102003201 8-3

102022101 4-3, 4-5, 4-7, 4-9
102025901 6-11, 6-27
102026001 4-13, 4-15
102048501 8-3

102061201 16-7
102155801 10-5

102169401 16-5

102200801 714-3

102241501 16-5

102248801 16-5

102249901 16-3

102251501 16-5

A

accelerator cover 4-15
accelerator pedal adjustment tool 76-3
accelerator pedal pad 4-13, 4-15

accelerator pedal return spring cup 4-13,

4-15

accelerator pedal sub-assembly 4-13, 4-15

accelerator pivot rod 4-13, 4-15
accelerator pivot rod support 4-13, 4-15
accelerator rod assembly 4-13
access door 1-19

actuator (brake) 4-5

actuator lever 4-15

adapter, two-way 12-33

adaptor, cable (igdm) 16-5
adhesive, guide ring 16-3
adjuster, hydraulic brake 16-5
adjusting mechanism (brake) 4-3
air box 8-13, 8-15, 8-17

air box top 8-13, 8-15, 8-17

air duct 8-13, 8-15

air duct repair 8-13, 8-15, 8-17
ammeter 13-3, 13-5, 13-7, 13-9, 13-11
anchor body 4-5, 4-11

anchor piston 4-5

arbor 16-7

arm rest 1-56

arm, brake lever 4-5

arm, governor lever 11-3

arm, pivot 17-3

arm, rocker 7-9, 7-21

arm, speed switch 12-5
armature 6-31, 14-3

armrest 1-7

axle 11-7, 15-3

axle tube 11-7, 15-3

B

backing plate (brake) 4-3, 4-5, 4-11
ball bearing 6-31

ball joint 4-7, 4-9

ball stud 4-13

ball, steel 171-5

ball, steel, pressure relief 7-7, 7-19
band, rpm limiter mount 7-5, 7-17
bar, bus 12-3

barb, vent 8-3

barrel, plastic 1-3, 1-5, 1-7, 1-15
base, forward/reverse shifter 6-3
battery

2000 Carryall Vehicle lllustrated Parts List Page i-5



discharge machine 16-3
terminal protector spray 16-3
thermometer 16-3

case 13-3, 13-5, 13-7, 13-9, 13-11

battery charger and reel, onboard 13-71

battery charger with reel, onboard 13-9

battery, 12-volt 6-35

battery, 8-volt powerdrive 12-11, 12-21,
12-35

battery, 8-volt powerdrive, dry 12-11, 12-21,
12-35

bearing 7-25

bearing and oil seal remover 16-3

bearing driver set 16-3

bearing puller 16-3

bearing puller wedge 16-3

bearing, ball 7-11, 11-5, 14-3

bearing, bronze 12-5

bearing, crankshaft 7-23

bearing, differential 15-3

bearing, idler 70-3

bearing, inner axle tube 17-7

bearing, input gear 15-3

bearing, intermediate gear 15-3

bearing, needle 11-5

bearing, outer axle tube 11-7

bearing, pivot support 12-15

bearing, pivot support 4-13, 4-15

bearing, plain 7-13

bell crank and shaft 6-9, 6-23

belt, drive 10-3, 10-5

belt, starter/generator 6-33, 10-3

bezel, headlight 6-13, 6-25, 12-27

bezel, receptacle 12-11, 12-21

block, fuse 6-9, 6-23, 12-31

block, terminal 6-25, 12-27, 12-31, 12-33

board, control 13-9, 13-11

body, front 1-3

boot, rubber 8-3

bottom, air box 8-13, 8-15, 8-17

box, electrical component 6-9, 6-23

brace, trailer hitch 7-23

bracket 6-11, 6-27, 7-3

bracket, accelerator support 8-11

bracket, adjusting 6-33

bracket, brake light switch 6-27, 12-29

bracket, fuel pump mounting 8-3

bracket, governor cable engine 8-11

bracket, horn 6-25, 12-27

bracket, mounting 6-13, 6-25, 6-33, 12-13,
12-27, 13-9, 13-11

bracket, mounting, relay 13-11

bracket, muffler mounting 9-3, 9-5

bracket, ol filter 7-7, 7-19

bracket, oil level switch 7-11, 7-23

bracket, power relay mounting 13-5

bracket, relay 13-9

bracket, relay mounting 6-23

bracket, retaining 8-17

bracket, rom limiter 7-5, 7-17

bracket, snubber 7-27

bracket, stake side 1-21

bracket, support 8-11

bracket, tailgate 7-15

bracket, throttle 8-9

bracket, transmission cable support 6-3

brake actuator 4-5, 4-11

brake adjusting mechanism 4-3
brake adjustment tool 16-3

brake assembly lever 4-3

brake cable 4-3, 4-5, 4-7, 4-9, 4-11
brake cable equalizer 4-9

brake cable hanger 4-3, 4-5

brake cluster 4-3, 4-5, 4-11

brake drum 4-3, 4-5, 4-11

brake equalizer 4-7

brake lever arm 4-5

brake pedal 4-7, 4-9

brake pedal adjustment tool 76-3
brake pedal mounting block 4-7, 4-9
brake pedal pad 4-7, 4-9

brake pedal tension tool 76-3
brake return spring 4-7, 4-9

brake shoe 4-3, 4-5, 4-11

brake shoe retainer 4-3

brake spring 4-3, 4-5, 4-11
breaker, circuit 13-11

breaker, circuit, 15-amp 13-3, 13-5, 13-7,

13-9
breather 11-3, 15-3
brush 6-31, 14-3
brush connector 6-31
brush spring 14-3
bulb 6-29, 12-35
bulb, halogen 6-13, 6-25, 12-27
bumper

return spring 4-13
front bumper 7-3
heavy duty bumper 71-3
bumper, return spring 4-15
bumper, rubber 71-71, 1-19
bumper, rubber 4-7, 4-9
bumper, seat 1-5, 1-7
bumper, wiper switch 12-5
bushing 1-15, 10-3
bushing, bronze 6-3, 6-9, 6-23
bushing, insulator 74-3
bushing, nylon 1-15
bushing, snap 12-19, 12-31
bushing, steel 71-9, 1-13, 1-19

bushing, strain relief 13-3, 13-5, 13-7, 13-9,

13-11
bushing, urethane 1-9, 1-13, 1-19
button 710-5
button, horn 6-27, 12-29

cable
igdm 16-5
cable, accelerator 8-11
cable, brake 4-3, 4-5, 4-7, 4-9, 4-11
cable, choke 8-15, 8-17
cable, governor 8-11
cable, transmission 6-3
calibration test module 16-3
cam 10-5
cam installation tool 16-3
cam, electrical box 6-9, 6-23
camshaft 7-23
camshaft, complete 7-11
cap, battery 12-11, 12-21, 12-35
cap, corner 1-5, 1-7, 1-15
cap, fuel tank 8-3
cap, key switch 6-11, 6-27, 12-9, 12-29
cap, seat back 1-5, 1-7

Page i-6 2000 Carryall Vehicle lllustrated Parts List

carburetor 8-5, 8-7, 8-9

card, safety first 16-5

cargo box 71-15

front panel 7-15

side panel 1-15

carrier, wiper switch arm 12-5

case, gear carrier 11-7

case, rocker 7-9, 7-21

charger, battery 13-3, 13-5, 13-7

choke button 8-13

circlip 7-9

circlip, type-e 7-21

clamp 7-5, 7-11, 7-17, 7-23

clamp, battery 6-35

clamp, cable retaining 8-11

clamp, hose 8-3, 8-9, 8-13, 8-15, 8-17

clamp, muffler 9-3, 9-5

clamp, plastic 8-3

clamp, wire 12-19, 12-31

clip, angle 1-17

cluster, brake 4-3, 4-11

clutch alignment tool 16-3

clutch tool kit 16-3

coil, ignition 7-5, 7-17

collar 11-7

collet 7-9, 7-21

communication display module 76-3

compartment door 1-17

compression gauge 16-3

compressor, piston ring 16-5

compressor, valve spring 16-7

computer, onboard 12-13, 12-19, 12-25,
12-33

conduit, electrical 12-15

connecting rod 7-13, 7-25

a connector 6-31

connector, 3-pin 12-33

connector, cord 7-11

connector, oil sending unit 7-23

continuity tester 16-5

controller 12-13, 12-19, 12-31

cordset, ac 13-3, 13-5, 13-7, 13-9, 13-11

cordset, dc 13-3, 13-5, 13-7, 13-9, 13-11

cover, accelerator 12-15

cover, accelerator 4-15

cover, brush inspection port 6-31

cover, component 12-33

cover, crankcase 7-11, 7-23

cover, dust (brake) 4-11

cover, electrical component box 6-9, 6-23

cover, fuse block 12-31

cover, gear case 11-7

cover, pump 7-7, 7-19

cover, screw head 71-3

cover, vinyl seat back 1-5, 1-7

cover, vinyl seat bottom 1-5, 1-7

cover, wiper switch 12-5

crank, bell 12-5

crankcase 7-13, 7-25

crankshaft, fe290 7-13

crankshaft, fe350 7-25

cup holder 1-3

cup, accelerator pedal return spring 4-13,
4-15

cutter, valve seat 16-7

cylinder head 7-9

cylinder head, fe350 7-21



D
damper 7-17
damper, rpm limiter 7-5
component, dash 7-3
panel, center dash 1-3
dc cord 12-25
decal
battery danger/poison 3-5, 3-9
bed bolt 3-9
bed load 7-15, 3-9
bed load warning 3-3
bed/latch warning 3-3
carryall i 3-3
carryall i 3-3
carryall ii plus 3-3
carryall turf ii 3-3
carryall vi 3-9
club car tailgate 7-15
component cover 3-9
crush area 3-3, 3-7
driver/passenger warning 3-3, 3-7
frame ground 3-5
frame ground warning 3-9
gasoline warning 3-5, 3-9
ingersoll-rand 3-5, 3-9
key switch 3-3, 3-7
no ground 3-9
operating instructions 3-3, 3-7
potentiometer caution 3-5
rotating parts and hot manifold 3-5, 3-9
side panel 3-9
trailer hitch 7-23, 3-5
vehicle loading 3-3, 3-7
wiper switch warning 12-5
differential gear case 11-7
diode 6-23, 12-7, 12-13, 12-17, 12-19, 12-25,
12-31
dipstick 7-3, 7-15
gasket 171-3
drive clutch 10-3
drive clutch button 70-3
drive clutch holder tool 16-3
drive clutch hub puller 16-3
drive clutch puller 16-3
drive clutch weight 10-3
drive hub 70-3
driven clutch 10-5
driven clutch cam puller 16-3
driven clutch puller plug 76-3
drum, brake 4-11
dry moly lubricant 16-5
duct, air 8-17
dust cover (brake) 4-3, 4-5, 4-11

E

end bell 6-31

equalizer 4-9

equalizer rod 4-7, 4-9
equalizer spacer 4-9
equalizer, brake cable 4-9
exhaust 9-3, 9-5

F

fan, flywheel 7-5, 7-17

fe290 ohv gasoline engine 7-3
fe350 ohv gasoline engine 7-15
extrusion, fender 1-3

fender, rear 1-23, 1-25

field coil 6-31

filter 7-19

filter, air 8-13, 8-15, 8-17

filter, fuel 8-3

fixed face 10-3, 10-5

flat bed 7-19

float 8-5, 8-7

float chamber 8-5, 8-7

floor, mat 7-17

flywheel 7-5, 7-17

flywheel puller 16-5

fork, shift 11-5

forward/reverse bell crank 6-3

forward/reverse shifter 6-3

forward/reverse switch 12-3

frame, bed 71-19

frame, tilt bed 7-9, 1-13

fuel tank 8-3

fuel tank strap 8-3

fuel tank vent 8-3

fuse 13-3, 13-5, 13-7, 13-9, 13-11

fuse and receptacle 12-11, 12-21

fuse, 10-amp 6-9, 6-23

fuse, 20-amp 6-15, 6-23, 12-31

fuse, 3/8-amp 12-11, 12-13, 12-19, 12-21,
12-25, 12-33

fuse, 48-volt 12-11, 12-21

G
gasket 6-29, 8-9, 12-33, 12-35
gasket

liquid 16-5
gasket, crankcase cover 7-11, 7-23
gasket, drain plug 7-7, 7-19
gasket, exhaust 9-3, 9-5
gasket, float chamber 8-5, 8-7
gasket, head 7-9, 7-21
gasket, insulator 8-9
gasket, liquid 171-3, 15-3
gasket, oil pump 7-7, 7-19
gasket, plug 15-3
gasket, rocker case 7-9, 7-21
gauge, compression 16-3
gauge, fuel/hour 6-11, 6-27
gear 11-5
gear case 11-3, 15-3
gear yoke 16-5
gear, cluster idler 171-5
gear, differential 171-7, 15-3
gear, differential idler 171-7, 15-3
gear, helical 7-13, 7-25
gear, input 17-5
gear, output 771-7, 15-3
gear, spur 7-13, 7-25, 11-5
governor 11-5
governor shaft installation tool 76-5
grip, hand 1-15
grommet 7-5, 7-17, 8-17
grommet, 5/8 12-33
grommet, insulation 8-3
grommet, split 12-5
guard, governor 8-9
guard, unitized transaxle 171-7
guide 11-5
guide

valve seat cutter 16-7
guide ring adhesive 16-3
guide, choke lever 8-13

guide, oil 11-5

guide, valve 7-9, 7-21

H

hand grip, tilt latch 7-9, 1-13

handle, forward/reverse switch 6-3, 12-3

harness, headlight wire 6-13, 6-25, 12-27

harness, wire 6-21

headlight 6-13, 6-25, 12-27

heatsink, with diodes 13-3, 13-5, 13-7, 13-9,
13-11

hinge, access door 71-17

hinge, compartment door 1-17

hold-down, battery 12-11, 12-21, 12-35

holder, brush 6-31

horn 6-25, 12-27

hose, intake 8-13, 8-15, 8-17

housing, cord 1-7, 13-9, 13-11

housing, differential 15-3

housing, fan 7-3, 7-15

housing, field coil 6-31

housing, potentiomete 12-15

housing, taillight 6-29, 12-35

hub, synchronizer 171-5

hydraulic brake adjuster 16-5

hydrometer 16-5

I

idle screw 8-5, 8-7

indicator, battery 12-29

insert, synchronizer 11-5

insert, wood 7-5, 1-7

insulation 71-9, 1-19

insulation, bulk 7-13, 1-17

insulator, battery 7-19

insulator, carburetor 8-9

intermediate gear 15-3

internal retaining ring pliers 16-5

iq system display module (igdm) 16-5

J

j-bolt 12-11

jet, main 8-5, 8-7

jet, pilot 8-5, 8-7

joint, ball 6-3

joint, ball 4-7, 4-9

K

key 7-5, 7-13, 7-17, 7-25, 10-5, 11-5, 6-11,
6-27, 12-9, 12-29

key, square 10-5

key, woodruff 6-31, 11-3

kit
accelerator pivot rod 4-13, 4-15
anchor body 4-5, 4-11
brake actuator 4-5, 4-11
brake cable 4-3, 4-5, 4-7, 4-11
brake cable (rear) 4-9
brake pedal 4-7, 4-9
brake pedal adjustment tool 16-3
brake shoe retainer 4-3, 4-5
equalizer and pivot limiter 4-9
iq system display module (igdm) 716-5
park brake latch 4-7, 4-9, 4-13, 4-15
park brake pedal 4-7, 4-9
rebuild, fuel impulse pump 8-3
shoe retainer 4-11
tune-up 16-7

knob, light switch 6-13, 6-27, 12-29

2000 Carryall Vehicle lllustrated Parts List Page i-7



L

latch 1-9, 1-13, 1-15

latch, compartment door 1-17
latch, park brake 4-7, 4-9, 4-15
latch, wire 8-13, 8-15, 8-17

lens 6-29, 12-35

lens, headlight 6-13, 6-25, 12-27
lever, actuator 4-15

lever, choke 8-13, 8-15, 8-17
lever, potentiometer 12-15

lever, shifter 171-3

lever, transmission shifter 771-3
lifter, hydraulic 7-23

light, battery warning 12-9, 12-29
light, oil warning 6-11, 6-27
limiter, pivot 4-9

limiter, rom 7-5, 7-17

limiter, voltage 6-25, 12-33

line, fuel 8-3

line, vent 8-3, 8-9

liquid gasket 16-5

lubricant, dry moly 16-5

M

mat, floor, front 7-3

meter, volt ohm 16-7

module, calibration test 76-3
module, communication display 16-3
motor, 3.10 hp 14-3

mounting block, brake pedal 4-7, 4-9
movable face 10-3

moveable face 10-5

N

nameplate 7-3

neutral lock-out cam 6-3

nozzle, main 8-5, 8-7

nut, key switch 6-11, 6-27, 12-9, 12-29
nut, lug 2-3

nut, push 12-31

(o]

oil filter 7-7, 7-19

o-ring, oil filter mount 7-7

P

pad, accelerator pedal 4-13, 4-15
pad, brake pedal 4-7, 4-9

pad, park brake 4-7, 4-9

paint, touch-up 16-7

panel, seat support 1-5, 1-7

park brake latch 4-7, 4-9, 4-13, 4-15
park brake pad 4-7, 4-9

park brake pedal 4-7, 4-9

park brake rachet 4-13

park brake ratchet 4-15

park brake rod sleeve 4-7, 4-9
park brake spacer 4-7, 4-9

park brake torsion spring 4-7, 4-9
park brake, latch 4-13

pedal, accelerator, sub-assembly 4-13
pedal, brake 4-7, 4-9

pedal, park brake 4-7, 4-9

pilot air screw 8-5, 8-7

pin 7-9, 7-11, 7-21, 7-23

pin, differential 171-7, 15-3

pin, governor cable clevis 8-11
pin, piston 7-13, 7-25

pipe, intake 8-9

piston 7-13, 7-25

piston ring compressor 16-5
piston ring pliers 16-5

pivot
pivot
plate

plate,
plate,
plate,
plate,
plate,
plate,
plate,
plate,
plate,
plate,
plate,

limiter 4-9

support bearing 4-13, 4-15

7-9, 7-21

access door 1-17

backing (brake) 4-11

component mounting 72-13

floor 7-9, 1-13

flywheel fan 7-5, 7-17

forward floor 7-19

mounting 7-25, 7-27, 12-19, 12-31
oil filter screen 7-11, 7-23

oil pump 7-7, 7-19

rear floor 7-19

receptacle backing 1-7, 12-11, 12-21,

13-9, 13-11

plate
plate
plate
plate
plate

, retainer (brake mounting block) 4-9
, thrust 11-5, 15-3

, thrust (differential gear) 11-7

, thrust (idler gear) 11-7, 15-3

, tilt bed latch 1-17

pliers

3-pin
plug
3-pin

internal retaining ring 16-5
piston ring 16-5

retaining ring 16-5

plug 12-5, 12-13, 12-15
7-7, 7-19, 7-23

plug 12-19, 12-33

3-wire plug 12-25

plug

plug
plug,
plug,
plug,
plug,
plug,
plug,
pole
posit

driven clutch puller 16-3
cap 7-5, 7-17

2-way 12-25

drain 7-7, 7-19, 11-3
drive clutch 10-3

fill 15-3

magnetic 15-3

spark 7-5, 7-17

piece 6-31

ioner, choke 8-13

potentiometer 12-15
press weldment 16-3

prop

rod 1-11

protector spray, battery terminal 76-3
protector, wiper switch resistor 12-5

pulle

r
bearing 16-3

drive clutch 16-3

drive clutch hub 716-3
driven clutch cam 76-3
flywheel 16-5

seal 16-5

pulley 6-31

pulley nut 6-31

pump, fuel impulse 8-3
pump, oil, and rotor 7-7, 7-19

R

rachet, park brake 4-13

ratchet, park brake 4-15

reamer, valve guide 16-7

rear bumper 1-25

3-pin receptacle 12-5, 12-13, 12-19
receptacle, 3-pin 12-15
receptacle, ac cord 13-7

regul
relay

ator, voltage 6-23
6-23

Page i-8 2000 Carryall Vehicle lllustrated Parts List

relay, power 13-3, 13-5, 13-7, 13-9, 13-11

remover, bearing and oil seal 16-3

resistor 12-5, 12-7, 12-13, 12-17, 12-19,

12-25, 12-31
retainer 10-3
retainer plate 4-9
retainer spring 4-13, 4-15
retainer, bearing 6-31, 14-3
retainer, cable 6-3
retainer, harness 6-11
retainer, headlight 6-13, 6-25, 12-27
retainer, push on 712-29
retainer, shoe 4-5, 4-11
retainer, valve spring 7-9, 7-21
retaining ring pliers 16-5
retractable cord reel 13-9, 13-11
return spring 4-13, 4-15
return spring bumper 4-13, 4-15

reverse buzzer 6-11, 6-25, 6-29, 12-9, 12-27,

12-35
rigging, brush 74-3
ring set, piston 7-13, 7-25
ring, spiral back-up 10-3
ring, synchronizer 17-5
rivet, blind push type 71-3
rod 7-13, 7-25
rod

accelerator pivot 4-15
rod, accelerator 4-13
rod, accelerator pivot 4-13
rod, battery hold-down 12-21, 12-35
rod, equalizer 4-7, 4-9
rod, prop 7-19
rod, push 7-9, 7-21
rod, shift 17-5
rubber bumper 4-7, 4-9

S
safety first card 16-5
screen, oil filter 7-11, 7-23
screw
valve clearance adjuster 16-7
screw, lens 12-35
screw, stud 7-9
seal puller 16-5
seal, bed 1-9, 1-13
seal, crankshaft 7-11, 7-23
seal, intake 8-13, 8-15, 8-17
seal, oil 7-13, 7-25, 11-3, 11-7
seal, oil, axle shaft 15-3
seal, oil, input shaft 17-5, 15-3
seal, valve 7-9, 7-21
seat back 71-5, 1-7
seat bottom 71-5, 1-7
seat, spring 7-9, 7-21
seat, valve 7-7, 7-19
sensor, oil level 7-11, 7-23
set, df insulator 6-31
set, pole 6-31
shaft, guide counterbalance 7-13, 7-25
shaft, input 171-5, 15-3
shaft, rocker 7-9, 7-21
shaft, shifter 717-3
shield, end 14-3
shim 7-23
shim, crankshaft 7-13, 7-25
shim, latch plate 7-17
shim, tilt bed pivot 1-9, 1-13, 1-19



shim, wiper switch 12-5

shoe retainer 4-5, 4-11

shoe retainer (brake) 4-3

shoe, brake 4-3, 4-11

shrink, heat 13-9, 13-11

shroud, cylinder head 7-15
shroud, engine, fe290 7-3

shroud, fan 7-3, 7-15

shroud, lower cylinder 7-15
shroud, upper cylinder 7-15
sleeve 11-5

sleeve, park brake rod 4-7, 4-9
sleeve, synchronizer 11-5
snubber 7-27

solenoid 6-23, 12-19, 12-31
solenoid, 12-volt 6-9

solenoid, 48-volt 12-13

spacer 1-3, 7-13, 7-25

spacer (fe290 vehicle) 7-27
spacer, 5/16 6-31

spacer, accelerator pivot rod 4-13
spacer, battery terminal 6-35
spacer, equalizer 4-9

spacer, fixed face shaft 10-3
spacer, park brake 4-7, 4-9

spray, battery terminal protector 16-3
spring 7-7, 7-19, 7-23, 10-5, 11-5
spring, brake 4-5, 4-11

spring, brake return 4-9

spring, brush 6-31

spring, compression 1-15, 8-13
spring, drive clutch 70-3

spring, engine valve 7-9, 7-21
spring, forward/reverse cam 6-3
spring, latch extension -9, 1-13
spring, park brake torsion 4-7, 4-9
spring, retainer 10-3

spring, retainer 4-13, 4-15

spring, return 8-13, 8-15, 8-17
spring, return 4-13, 4-15

spring, synchronizer 11-5

spring, throttle return 8-9

spring, wiper switch brush 12-5
starter/generator 6-31, 6-33

stator shell 74-3

steering column bearing press tool 16-5
steering column retaining ring tool 16-5
steering wheel puller tool 16-7
stem, valve 2-3

stiffener, flywheel side 7-27
stiffener, seat 7-5, 1-7

strap, seat bottom 1-5, 1-7

stud 7-27

stud, ball 6-3, 6-9, 6-23, 11-3
stud, ball 4-13

stud, flush head 7-15

stud, lug 17-7, 15-3

stud, short ball 712-5

stud, wiper switch adjusting 12-5
sub-assembly, accelerator pedal 4-15
support, accelerator pivot rod 4-13, 4-15
support, latch plate 7-71

switch brush 12-5

switch, 4-position, slide 13-5, 13-7, 13-11
switch, key 6-11, 6-27, 12-9, 12-29
switch, light 6-13, 6-27, 12-29

switch, limit 6-3, 6-9, 6-23, 6-27, 12-3, 12-5,

12-15, 12-29
switch, limit, sealed 12-3

T

tachometer 16-7

tailgate 1-15

tailgate angle 1-15

taillight 6-29, 12-35

tailskirt 7-23, 1-25

tappet 7-11

terminal hardwar 6-31

tester, continuity 16-5

thermometer, battery 16-3

tilt bed 1-9, 1-13

tilt bed hinge 71-9, 1-13, 1-19

tire 2-3

tool
accelerator pedal adjustment 16-3
brake adjustment 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 76-3
clutch alignment 16-3
drive clutch holder 16-3
governor shaft installation 76-5
steering column bearing press 16-5
steering column retaining ring 76-5
steering wheel puller 16-7
transaxle axle seal 16-7
transaxle pinion seal 16-7
transmission 16-7

tool kit, clutch 16-3

touch-up paint 716-7

track, prop rod 1-11

trailer hitch 7-23

transaxle axle seal tool 16-7

transaxle pinion seal tool 16-7

transaxle, type g 15-3

transaxle, unitized 17-3

transformer 13-3, 13-5, 13-7, 13-9, 13-11

transmission cable support 77-3

transmission tool 16-7

trim, front body 7-3

trim, long bed 71-21

trim, seat bottom 7-5, 1-7

trim, side bumper guard 7-3

tube 7-5, 7-17

tube, crankcase vent 8-9

tube, oil filler 7-15

tube, oil filler, fe290 7-3

tune-up kit 16-7

turn signal lens 6-13, 6-25, 12-27

\'}

valve 7-9, 7-21

valve clearance adjuster screw 16-7

valve guide reamer 16-7

valve seat cutter 16-7

valve seat cutter guide 16-7

valve seat t-wrench 16-7

valve spring compressor 16-7

valve, choke 8-13, 8-15, 8-17

valve, exhaust 7-9, 7-21

valve, fuel pickup tube 8-3

valve, intake 7-9, 7-21

vehicle care kit 16-7

volt ohm meter 16-7

voltage limiter 6-13

voltage regulator 6-9

voltage suppressor 13-3, 13-5, 13-7, 13-9,
13-11

w

snap washer 1-3

washer, mounting 10-3, 10-5

washer, spring 17-5

washer, wave 6-3

wedge, bearing puller 16-3

weight, counterbalance 7-13, 7-25

weldment, press 16-3

wheel 2-3

wheel rim 2-3

wiper switch 12-5

wiper switch case 12-5

wire and terminal 12-7, 12-13, 12-17, 12-19,
12-25, 12-33

wire assembly 6-5, 6-7, 6-9, 6-11, 6-15, 6-17,
6-21, 6-23, 6-25, 6-29, 6-33, 7-3, 7-15,
8-3, 12-5, 12-7, 12-11, 12-15, 12-17,
12-21, 12-25, 12-35, 13-3, 13-5, 13-7,
13-9, 13-11

wire harness 6-5, 6-7, 6-15, 6-17, 12-7, 12-17

wire harness, lighting 12-25

wire harness, power 12-25

wire, lead 7-5, 7-17

Y

yoke, gear 16-5

2000 Carryall Vehicle lllustrated Parts List Page i-9















CLUB CAR Transportation and Utility Vehicles

INGERSOLL-RAND PO, B 204558

Augusta, GA 30917-4658




	USING THE ILLUSTRATED PARTS LIST
	CONTENTS
	BODY AND TRIM
	Front Body and Trim
	Seats and Support Structure– Carryall I, II, Turf II And II Plus
	Seats and Support Structure– Carryall VI
	Tilt Bed, Hinge, and Latch–Carryall I
	Latch Plate–Carryall I, II, Turf II and II Plus; Prop Rod–Carryall II, Turf II, and II Plus
	Carryall I, Ii And Ii Plus
	Tilt Bed, Hinge and Latch– Carryall II, Turf II and II Plus
	Access Door and Side Doors–Carryall VI
	Flat Bed Assembly–Carryall VI
	Flat Bed Trim–Carryall VI
	Rear Body Trim–Carryall I, II, Turf II and II Plus
	Rear Body Trim–Carryall VI
	Cargo Box–Carryall Turf II

	WHEELS AND TIRES
	Wheels and Tires

	DECALS
	Decals– Carryall I, II, Turf II, and II Plus
	Decals– Carryall I, II, Turf II, and II Plus, Continued
	Decals–Carryall VI
	Decals–Carryall VI, Continued

	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	Rear Brake Assembly, Self-adjusting– Carryall I
	Brake Pedal and Cable Assembly– Vehicle With Four-Wheel Braking
	Accelerator Pedal Assembly– Electric Carryall I and all Gasoline Vehicles
	Rear Brake Assembly, Manually Adjusted– Carryall II, Turf II, II Plus And VI
	Brake Pedal and Cable Assembly– Vehicle With Two-Wheel Braking
	Front Brake Assembly– Vehicle With Four-Wheel Braking
	Accelerator Pedal Assembly– Electric Carryall II And VI

	STEERING, FRONT AND REAR SUSPENSION
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper– Vehicle with Two-Wheel Braking
	Front Suspension, Lower– Vehicle with Two-Wheel Braking
	Rear Suspension–Carryall I
	Front Suspension, Upper– Vehicle with Four-Wheel Braking
	Front Suspension, Lower– Vehicle with Four-Wheel Braking
	Stabilizer Bar, Gasoline Vehicle– Carryall II, Turf II, II Plus, And VI
	Rear Suspension– Carryall II, Turf II, II Plus, AND VI
	Wiring–Gasoline Carryall I

	ELECTRICAL SYSTEM– GASOLINE VEHICLE
	Wiring–Gasoline Carryall II
	Electrical Component Box, Gasoline Vehicle– Carryall I, II, and Turf II
	Electrical Components, Front Body– Gasoline Carryall I, II, Turf II, And II Plus
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery–Gasoline Vehicle
	Electrical Components, Front Body– Gasoline Carryall VI
	Electrical Components, Rear Body– Gasoline Carryall VI
	Headlights– Gasoline Carryall Turf II
	Forward/Reverse Shifter Assembly– Gasoline Vehicle
	Wiring–Gasoline Carryall II Plus
	Wiring–Gasoline Carryall VI
	Electrical Component Box, Gasoline Vehicle– Carryall II Plus And VI
	Controls and Gauges–Gasoline Carryall VI
	Wiring– Gasoline Carryall Turf II
	FE290 Engine– Cylinder Head

	ENGINE
	FE290 Engine– Shrouds and Brackets
	FE290 Engine– Ignition Components and Flywheel
	FE290 Engine– Oil Circulation
	FE290 Engine– Crankcase, Camshaft and Oil Sensor
	FE290 Engine– Crankcase and Crankshaft
	Engine Mounting
	FE350 Engine– Shrouds and Brackets
	FE350 Engine– Ignition Components and Flywheel
	FE350 Engine– Oil Circulation
	FE350 Engine– Cylinder Head
	FE350 Engine– Crankcase, Camshaft and Oil Sensor
	FE350 Engine– Crankcase and Crankshaft

	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	Fuel System
	Governor and Accelerator Cables
	Carburetor Assembly, FE290 Engine– Carryall I and II
	Carburetor Installation
	Intake Duct, Choke, and Air Box Assembly– Carryall I
	Carburetor Assembly, FE350 Engine– Carryall Turf II, II Plus, and VI
	Intake Duct, Choke, And Air Box Assembly– Carryall II, Turf II, and II Plus
	Intake Duct, Choke, and Air Box Assembly– Carryall VI
	Exhaust System, Fe350– Carryall Turf II, II Plus, and VI

	EXHAUST SYSTEM
	Exhaust System, Fe290– Carryall I And II

	TORQUE CONVERTER
	Drive Clutch
	Driven Clutch

	UNITIZED TRANSAXLE– GASOLINE VEHICLE
	Unitized Transaxle, Gasoline Vehicle– Gear Cases and Brackets
	Unitized Transaxle, Gasoline Vehicle– F&R Transmission and Gear Reduction
	Unitized Transaxle, Gasoline Vehicle– Differential and Axles
	Wiring– Carryall I PowerDrive Vehicle

	ELECTRICAL SYSTEM– ELECTRIC VEHICLE
	Forward/Reverse Switch– PowerDrive Vehicle
	MultiStep Potentiometer– PowerDrive Carryall I
	Computer, Controller, and Solenoid– Carryall I PowerDrive Vehicle
	Electrical Components, Front Body– Carryall I And II PowerDrive Vehicles
	Batteries, Charger Receptacle– Carryall I PowerDrive Vehicle
	Continuously Variable Potentiometer– Carryall II And VI PowerDrive Vehicles
	Wiring– Carryall II PowerDrive Vehicle
	Batteries, Charger Receptacle– Carryall II PowerDrive Vehicle
	Computer, Controller, and Solenoid – Carryall II PowerDrive Vehicle
	Electrical Components, Rear Body– Carryall VI PowerDrive Vehicle
	Wiring– Carryall VI PowerDrive Vehicle
	Electrical Components, Front Body– Carryall VI PowerDrive Vehicle
	Controls and Gauges– Carryall VI PowerDrive Vehicle
	Electrical Components, Center Body– Carryall VI PowerDrive Vehicle
	Electrical Components, Center Body, Continued– Carryall VI PowerDrive Vehicle
	PowerDrive Battery Charger, Domestic–Carryall I and II

	BATTERY CHARGER
	Onboard PowerDrive Battery Charger, Domestic–Carryall VI
	Onboard PowerDrive Battery Charger, Export–Carryall VI
	PowerDrive Battery Charger, Export–Carryall I and II
	PowerDrive Battery Charger, European–Carryall I and II

	ELECTRIC MOTOR
	Motor–PowerDrive Electric Vehicle

	TRANSAXLE– ELECTRIC VEHICLE
	Transaxle, Type G– PowerDrive Electric Vehicle

	MAINTENANCE & SERVICE TOOLS
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	V
	W
	Y


	INDEX



